611857

E=cO) 8ADBOY [

A Textron Company

SERVICE PARTS MANUAL

AN |||
V4

GASOLINE POWERED UTILITY VEHICLE

ISSUED JANUARY 2009 REVISED MAY 2012






SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

E-Z-GO VEHICLES
ST 400

ST400 CARB

ST SPORT

ST SPORT CARB

ST SPORT Il CARB

JAC 4000

BAD BOY BUGGY VEHICLES
LD

STARTING MODEL YEAR 2009

DISCLAIMER: The E-Z-GO Division of Textron Inc. (E-Z-GO) reserves the right to incorporate engineering and design changes to products in this Manual, without
obligation to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically E-Z-GO, and therefore is subject to change without notice.

E-Z-GO DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and E-Z-GO SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDENTAL AND CONSEQUEN-
TIAL DAMAGES RESULTING FROM THE USE OF THE INFORMATION AND MATERIALS IN THIS MANUAL.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855, FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609

Service Parts Manual Page i



GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . .00ttt ettt et e vii
ACCELERATOR o oottt ettt et ettt e e A-1

» Pedal Cover
* Pedal Box Assembly
* Accelerator Pedal Assembly

AR FILTER . .o B-1
« Air Cleaner Element
« Air Filter Housing
* Air Cleaner Hose

* Front Bumper

* Front Splash Shield
» Cowl

* Instrument Panel

* Rocker Panels

* Rear Body

» Seat Support

BRAKES - MECHANIC A L. . . o e e e e D-1
* Brake Pedal Pad
* Brake Pedal
» Brake Cable
* Brake Drum Assembly

« Steel Cab

* Steel Doors

* Vinyl Doots

» Wiper Motor

» Strobe Light

» Work Light

* Defroster / Cooling Fan

CARBURETOR .. F-1
* Carburetor
* Main Jet
* Choke Cable

CLUT CH . e e G-1
* Drive Clutch
* Driven Clutch

DIRECTION SELECTOR. . .. o e H-1
* Push/Pull Shifter Cable
» Compression Spring
* Neutral Lock Bracket

ELECTRICAL SYSTEM ... e e J-1
* Main Harness
* Battery
* Hour Meter
* Ground Cable
* Turn Signal
» Headlights / Tail Lights
» Key Switch

ENGINE AND MUFFLER . .. .o e e K-1
* Engine
» Muffler
« Oil Dip Stick
« Oil Filter

Service Parts Manual Page iii



TABLE OF CONTENTS

SECTION Page No.

ENGINE MOUNTING. . . ..o e e e e e s L-1

* Engine Pan Mount
* Front Engine Mount

FRONT SUSPENSION AND STEERING . . . ... e e e e e M-1
* Strut
* Spindle
« Steering Box
« Steering Column
* Steering Wheel

FUEL SY STEM . . o e e N-1

* Fuel Tank
* Pulse Line

REAR AXLE . . P-1
* Axle Shaft
* Axle Tube
* Oil Check Plug

REAR SUSPENSION . .. e e Q-1

» Shocks
* Leaf Spring
» Shackles

SEATING -. . e e R-1
* Seat Bottom
» Seat Back
* Hip Restraints
» Seat Back Support
» Seat Bottom, Rear Facing Seat

STARTER / GENERATOR . .. e e e S-1
« Starter
« Starter Belt
« Starter Tensioner

TRUCK BEDS - PLASTIC .o e e e e e e e e e e T-1
» 36” Bed
« Electric Dump
* 40" Bed
* Electric Dump

TRUCK BED - MET AL ..o e e e e e e e e e U-1
* Metal Bed

WEATHER PROTECTION . . e e e e e e e e e e V-1
* Sun Top
* Windshield
» 3 Sided Enclosure

WHEELS AND TIRES . . . o e W-1
* Tire & Wheel Assembly
* Lug Nuts

* Winch Kit
» Solenoid
* Drum Assembly

* 12V Motor

* Wire Rope
SPECIALTY PRODUCT S . . .o e e e e e e e e Apendix A-1
OPTIONS / ACCESSORIES . . ..o e e e e e e e e e e e Apendix B-1

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
* ILLUSTRATED PARTS BREAKDOWN
* APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page vii



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obt ain the it em number as signed to the desired p art. Refer to the ac companying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the p art number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page viii Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

3. COLOR CODE FOR BODY COMPONENTS

The last two digits of the part number for the body part will denote the color code, locate the part number for the cowl,
rear body, seat pod, side panel or seat wrap then locate your color in Ithe list below, replace the last ** or XX with the
two digit color code.

CODE # DESCRIPTION CODE # DESCRIPTION
01 NO PAINT 53 MOSSY OAK NEW BREAK UP - DIPPED
02 SPECIAL COLOR 54 MOSSY OAK OBSESSION - DIPPED
05 JACOBSEN ORANGE 55 REALTREE ADVANTAGE MAX 4 - DIPPED
06 LIGHT GOLD PEARL 56 REALTREE HARDWOOD BROWN - DIPPED
07 SILVER PEARL METALIC 57 REALTREE AP HOT PINK - DIPPED
11 BLACK 58 BLACK / SILVER MARBLE - DIPPED
12 EMERALD GREEN PEARL 59 RED / SILVER MARBLE - DIPPED
13 CLOUD GREY 60 HOT PINK / SILVER MARBLE - DIPPED
14 VIPER BLUE METALLIC 61 REALTREE AP
19 PATRIOT BLUE PEARL 62 REALTREE MAX 4
20 INFERNO RED METALLIC 63 MOSSY OAK BREAKUP
23 ADVANTAGE CLASSIC CAMO 64 MOSSY OAK TREESTAND
24 NATURAL 65 REALTREE APG
25 VIVID NEW HOLLAND BLUE 66 REALTREE MAX 1
26 STEEL BLLUE PEARL 67 REALTREE AP PINK
27 BRIGHT SILVER METALLIC 68 REALTREE AP - DIPPED

29 PRIMER ONLY

30 HD ADVANTAGE CAMO
31 METALLIC CHARCOAL
32 LIGHT ALMOND PEARL
33 TIMBERLINE GREEN
34 DEEP MOLTEN RED

35 SAFETY YELLOW

36 CHAMPAGNE BEIGE
37 HUNTER GREEN

38 BRIGHT WHITE

39 FLAME RED

40 BLACK

41 ELECTRIC BLUE

42 PLATINUM

43 BURGUNDY

44 ALMOND

45 BLACK

46 FLAME RED

47 BURLINGTON GREEN
48 BLACK

49 FLAME RED

50 RECON GREEN

51 SUNBURST ORANGE
52 BRITISH RACING GREEN

Service Parts Manual Page ix



ACCELERATOR

1 - Includes ltems 3 - 34

Page A-1 Service Parts Manual



ACCELERATOR

Service Parts Manual Page A-2



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 06994 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 34) .......ooooocoommrerrrreeerren 1
2 70116G02 ACCELERATOR PEDAL BRACKET........corrvvieeirirneeeeenssinsseeensseesenee 1
3 D1051G01 SCREW, #8 - 16 X 1/2" LG w..ccvvveeerucreeriesieseeeeeissssessssssssesseesssseessee 4
4 PEDAL BOX AND COVER .....coiriiummirieiiiseniesessssesssessseseessseseeeseen 1
5 D0684GH SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL).......covvvorirrcrrrricerseee 2
6 MICRO SWITCH ... 1
7 SCREW, #4 - 20 X 5/8" LG w...cooumrveeeemrerieieceeeeisscsesiosesseese e 2
8 MICRO SWITCH CAM ...ttt 1
9 LOCK NUT, 5/16 = 24 .....ooooomrreeiereccnseeeesseeeeseeessesssseee s 1
10 SETSCREW, 1/4 =20 X 3/8" LG ...oeueueeeeeeeeeeeeeeeeeeeeeeeeeee e 1
11 NUT, 5/16 = 24 ..o 2
12 SPRING RETAINER .....coocrvieuumiriiimmireesiiressessnesssssssssssssssesssssseeeseseens 1
13 ACCELERATOR ROD BUSHING ........cccoirrriemreeienneeneessesseeesssseneonns 1
14 COMPRESSION SPRING .....cccviviuimrieierineeeiisesseieseseeeeeeesseseeeseeee 1
15 SPRING RETAINER .....coocrvvirimiiiiamcneesieeeseesseesessessseesseseeseessceseseneens 1
16 | 72072G01 ACCELERATOR ROD ......covvoiiiirnieeieisssnesseeiessesessseseesss s 1
17 | 10385G4 CLEVIS YOKE (ADJUSTABLE) .....ccooumrrrieeeerminsseeeesieeesseesessensseeeeens 1
18 CLEVIS PIN, 5/16" X 13/16" LG......ccoorrrreeeereinereesosseeessessssesesseeeennns 1
19 NYLON BUSHING .....coooumiviiimmieniicseeesensesieseesessses s 3
20 TEFLON WASHER, 5/16" ......ccvveumireeemirerissneseesessssesssssesseessesseneenns 1
21 COTTER PIN, 3/32" X 3/4" LG....ccvvueumrreeermneeeeesseesessssssesessssseseeseseeees 1
22 PEDAL PIVOT PIN......ccivvoieeimaireeieesseeeeeseessseessssessssssesssssssssssesseeeseons 1
23 PUSH NUT, 9/32".....oooriiierreeiimicsseesseseesessses s 1
24 | 12730G1 WHEEL BEARING GREASE (NOT ILLUSTRATED)..........ccccoovrrvrveerrrne AR
25 WIRE HARNESS (PEDAL BOX)......cccvvcouumieveermarreesssmeesesssesseesssaeseseenns 1
26
27
28 ACCELERATOR CABLE .........cccvuiuureiimmeneesssssesisssesesssssssssessees s 1
29
30 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33).......... 1
31 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 32- 33)............ 1

Page A-3 Service Parts Manual


.?sku=606990
.?sku=01051G01
.?sku=25853G03
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=72716G01
.?sku=15126G1
.?sku=00487G3
.?sku=00532G4
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=10386G3
.?sku=17838G1
.?sku=17255G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=72201G04
.?sku=608608
.?sku=25799G03
.?sku=27844G01

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [16409G1 OVAL RIVET, 3/18" X 7/16" LG ... 6
33 ACCELERATOR PEDAL PAD ........ccvoeureveinereeeeseseesessseseseen 1
34 * ACCELERATOR PEDAL
35 BOLT, 5/16 =18 X 4/5" LG....o.eeeeeeeeeeeeeeeeeeeeee e 4
36 PLATE, BRACKET ...ttt ettt ettt 1
37 | [p0414G6 SCREW, HEX HEAD.....coorrieieiiiineeseeeseseesseeseesessssseee s 4
38 NUT ( STAINLESS )..ccvvvvveermreeeiesiseesesesssssesessessssssse s 4
39 | pi110Go1 FLAT WASHER ......cooourrvviemmmmaiesesiesssaeessssssssseessseesssssese s 4
40
41
42
43 UPPER GOVERNOR BRACKET .......ccviiiimiieierineeeesnesessssesssesessessseenns 1
44 | [p06003 LOWER GOVERNOR BRACKET ........cccrviviieiirnreeiesnseneeseeaassseseseeesssee 1
45 | [p06263 BOLT, MB = 1 X 12 1
46 BOLT, M6 = 1 X 30....cveeeemceiieeiceeiiaseeeseesseeseses s 1
47 NUT, MB = 1.0 1
48 GOVERNOR LEVER BUSHING.........ccccvueurrieiiienieiesesesssesesessseesnessee 1
49 GOVERNOR ROD .......cooumrreiimmarenisseseesssesessessessessssssessssseessessssesss s 1
50 GOVERNOR ROD GUARD .......cccouummrrriiemmminesisesssssessisssssessseseesseseeneee 1
51 BOLT, MB = 1 X 20.....oeeeeeceiiermceeieascesesseeseeses e 1
52 | p06262 BOLT, M8 = 1.25 X 16.......oooouummrrveeeeeiaeesseeeeasseresseessssesessssessssesssseecsssee 1
53 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET .........cocoocormun 1
54 | po6254 BOLT, M10 = 1.25 X 16....oeeuuuuucrreeeeesiesseesesssessessesssssseesssssessssessesessesesee 2
55 RIVET .ottt st eae et ae et e et e s e s eae s et essenesensaneaeanas 1
56 GOVERNOR WARNING DECAL ......cocrveemmmrriemmieeesssesenessessessessssessene 1
57 WASHER .....coooooeeeieesas s 1
58 | po619g GOVERNOR COVER ....ccoirvvveiaimniisseessisessssiesessssseseesss s 1
59 7618G1 NYLON CLAMP ..o 2

Service Parts Manual Page A-4


.?sku=16409G1
.?sku=27512G01
.?sku=00715G2
.?sku=612487
.?sku=00414G6
.?sku=00654G2
.?sku=01110G01
.?sku=606083
.?sku=606005
.?sku=606265
.?sku=606421
.?sku=450452
.?sku=606283
.?sku=606284
.?sku=603890
.?sku=606264
.?sku=606262
.?sku=606074
.?sku=606256
.?sku=14601G11
.?sku=608527
.?sku=00915G1
.?sku=606199
.?sku=17618G1

IR FILTER

Z
.'."t'."b'l",
...'..'..". 4
....

.......'.....'i z
'.n..,."

"'.'.""

,'h.,..%

""’"'y,,
"c',,!,

%
S

tor
bure
Car

ual
Man

ts

vice Par

Ser

-1

B

Page



AIR FILTER

Service Parts Manual Page B-2



AIR FILTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 FIZ852 AIR CLEANER (INCLUDES ITEMS 2 - ) ....ooooeveeoereereresceseeeseens e 1
2 FI539] BODY & BRACKET ASSEMBLY .......oorvveereeeeeeeeeeeeeeseeeeeseeeseee e 1
3 [Z599G07 AIR CLEANER COVER .......ovooreeoneeoeeeeoeeeeeeeeo oo 1
4 [Z603G0T AIR CLEANER CLIP .....ccoovvooovooeeeeeeeeseeeeseseeees s 2
5 P8463G0] AIR FILTER ..ooovoooevooeeeees e seeeeee s 1
6 P8462G0T VALVE DUST EJECTOR......c.omereeoneeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
7 [I391G] HOSE CLAMP, 1.56 - 2.50 DIA .......ooooevreecreeeneeeeseeeseseessoeesesesessseseessnennes 1
8 BU7950 HOSE 10" LONG ......oooooveeeeeceeeeeeeeeseeseseeseseessseses s ess e 1
9 391G HOSE CLAMP 1.31 - 2.25 DIA ....cooooooeoooeeeeeeeeeeeeeeeeeeeeeeeeee e 3
10 | P5532G] BOLT AND WASHER, M8 X 1.25 X 18 MM .........ovvvervoeeeeeereeseneeeeneeenenee, 4
11
12 | [EZB3TGUT | HOSE, AIR INTAKE, 16" LONG ....oooomeveorreersreeeneeeeeeeesessseeseeesese e 1
13 | [FZAIBGOY | INTAKE ASSEMBLY, REMOTE AlR .......oirvireeeiereeeeeeeeseeeeeseeeeeseeeeneeeeeenenns 1
14 | FZ&EGOY | GASKET, REMOTE AIR INTAKE .....ooovoooieeoeeeeoeeeeeeeeeeseeee oo 1
15 | [FIOSEGUT | RIVET, 316 DIA ..oooooooceeeoceeeeceeoeeeeeeeeeeeseesesesseesssseessse e 4
16 | [39IG7 CLAMP, HOSE, 2.06 - 3.00 DIA ........ovveorreeesreoeseeeseeeeeeesesseseeesese e 1
17 | EOIYIO HOSE, 14" LONG w..oovvooeveeeeeeeeoeeeeee oo eeeeeee oo eees e 1

Page B-3 Service Parts Manual


.?sku=614852
.?sku=615390
.?sku=72599G01
.?sku=72604G01
.?sku=28463G01
.?sku=28462G01
.?sku=11391G7
.?sku=607950
.?sku=11391G1
.?sku=25532G1
.?sku=72637G03
.?sku=72416G01
.?sku=72415G01
.?sku=71055G01
.?sku=11391G2
.?sku=601910

AIR FILTER

Notes:

Service Parts Manual Page B-4



0 Front Basket Assembly Includes Items 18 - 23

@ Instrument Panel Assembly Includes Items 26 - 29

Page C-1 Service Parts Manual



BODY

See
"\ Electrical

ST SPORT

Page C-2

Service Parts Manual






BODY

HITCHES
@ HEAVY DUTY HITCH KIT INCLUDES ITEMS 224, 230 - 234

@ ANGLE HITCH KIT INCLUDES ITEMS 225, 230, 231, 235, 236

@ CLEVIS HITCH KIT INCLUDES ITEMS 226, 230, 231, 235, 236

@ DROP ANGLE HITCH KIT INCLUDES ITEMS 227, 230, 231

@ DROP BALL HITCH KIT INCLUDES ITEMS 228, 230 - 234

@ DROP CLEVIS HITCH KIT INCLUDES ITEMS 229, 230, 231, 235, 236

Angle Hitch

Service Parts Manual Page C-4



FLOOR MOUNT
GUN HOLDER

Page C-5

Service Parts Manual




BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 | UPPER FLOORPAN ...........ccoiimiimrrieieaannreseeissssseesseeessssseessssecssssseeseeeennns 1
2 RIVET, 3/16" X 9/16" LG (ALUMINUM).........ccrveeommrriemmnneeesensenesseeneee 9
3
4 LOWER FLOORPAN ......cooiitieieieeceeeeeee ettt eanananes 1
5 RIVET, 3/16" X 9/16" LG (ALUMINUM).......cooiiiiiieeeeeeee e, 7
6 ACCESS COVER.......coooirireeiiiesrieseeessssse s 1
7
8
9 SPLASH PANEL .....cviiiiiiiiiiieeieiece s 1
10 RATCHET FASTENER, 1/4" X 3/4" LG....ccovvvveurinneeeieisseesseeeesesssessseeeessse 4
11
12
13 COWL SUPPORT BRACKET .....coouumreieieeiiemesessssseesssseessesesses s 1
14 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG...cccomrvveermreeeeereeneeesseeeeeseee 3
15 RIVET, 3/16" X 1 1/8" LG (ALUMINUM)........ccceorrrrreeermmernneneeennnsennenieesenee 1
16
17 | 74521602 | FRONT BASKET ASSEMBLY (INCLUDES ITEMS 18 - 23)...........ccoouurnnne 1
18 FRONT BASKET w..oooovveiumeeeessmeeessssseeesssssessssssssessssssssessesssssssesssee 1
19 BASKET MOUNTING BRACKET (DRIVER SIDE) .......cccooovvvveerrrinneneen 1
20 BASKET MOUNTING BRACKET (PASSENGER SIDE).........cccccoooeconne. 1
21 | 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) ......cccooovvvuernnas 4
22 LOCK NUT, 3/8 = 16.....cceouueeeeemmceeeeesceseesseeeesssssesesssseesessssesssesesseeeee 4
23 LABEL, FRONT BASKET (WARNING) .........ccrveeeemnrrieerrnneeeeenneeee 1
24
25 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 26 - 29)................... 1
26 DEFLECTOR (PASSENGER SIDE)........ccvvveeeerrereieerierneseesessseeneees 1
27 DEFLECTOR (DRIVER SIDE).......cocccmirreemieaieeiseeeisesseeseseesesessseeenee 1
28 SCREW, #8 - 18 X 5/8" LG .....eeeeeeeeeeeeeeeeeeeeeeee et 4
29 INSTRUMENT PANEL INSERT (FOUR CUP) ......cccooovrvreemmrrreernrerears 1
30
31 LABEL (SAFETY )...ooueirveeeemmaieseeissssseesssssssseessessssssesessssessssss s 1

Service Parts Manual

Page C-6


.?sku=14601G11
.?sku=14601G11
.?sku=70451G01
.?sku=14601G11
.?sku=14601G11
.?sku=70452G01
.?sku=71413G01
.?sku=16816G2
.?sku=71101G02
.?sku=71102G02
.?sku=71055G01
.?sku=74523G01
.?sku=74522G01
.?sku=74522G02
.?sku=00891G1
.?sku=71931G01
.?sku=71151G03
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01
.?sku=601781

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [4443G01 | LABEL (ANTI-ROLL BACK)......comvimeiueermmmsneriiesesseesessssmssesesssssssesessesssssseee 1
33 LABEL (T-HOLDER COVER)........ooccurrieiaeneieineneseesssseseeesseseessesseee 1
34
35
36
37
38
39 VINYL TRIM oottt 2
40 RIVET, 3/16" X 1" LG (ALUMINUM).........cooooooermrenmmnereeeaesimesesesessseeseeennnnns 10
41
42
43 GLOVE BOX DOORS (BOTH SIDES)........covvveummereriemmrenieseeeesssseesesse 1
44 GLOVE BOX DOOR (DRIVER SIDE)........ccesrvruemmmrreemmneeeeessssessssssesseene 1
45 GLOVE BOX DOOR (PASSENGER SIDE) .........cooccrmmmrerrerieenmnnissenieennnnee 1
46
47
48
49 | 71468GXX | COWL (See COLOR CODE in HOW TO USE Section of Manual)................. 1
50 RIVET, 3/16" X 1" LG (ALUMINUM).......ccoooorvieerrrnieoeeenieneceeeesesesesees 7
51
52 OVAL NAMEPLATE (E-Z-GO) ....ccovuuumrreemmneeeesmneesesseesesssssseesssssesessesseseeee 1
53 OVAL NAMEPLATE (JACOBSON).......ccoovourumrereeemmmerneeeeesseressseessseessenes 1
54 OVAL NAMEPLATE (BAD BOY BUGGIES) ........cccvveeerrreerenneieeseseeee 1
55 1338G01 | FENDER FLARE (DRIVER SIDE) ........cccoimmmmirrmerereeiaessmsesnsssssssesseeeensnsseeee 1
56 FENDER FLARE (PASSENGER SIDE).........ovveeuurreeerireeesnsseesessneseseenns 1
57 RIVET, 3/16" X 1" LG (ALUMINUM).........coccooommmmmnernnereeeeesssmmneseeeeseseeeeesnenns 6
58
59
60
61
62

Page C-7

Service Parts Manual



.?sku=74443G01
.?sku=35968G01
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=605434
.?sku=28907G01
.?sku=617803
.?sku=71338G01
.?sku=71338G02
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

63

64

65 BUMPER ..ot 1
66

67

68 SPACER, 1" .. ooeeoeeeeesse e s 2
69 WASHER, 5/1B" .......oovvoeeierreeeieessneseesesssesesssssses e 2
70 | [0905GE LOCK WASHER, 5/16" ......ccoouerrreeeemramiseeeasssmeesssessssssssssssssssesssseseessssee 4
71 BOLT, 5/16 = 18 X 2 1/2" LG...oouuuveeermnerieieeneiesesessessseesssssseesesessesssse 4
72 SPACER .....oueeveermeeesse s 2
73

74 FLOOR MAT W/HORN HOLES ......coovivitiicieeeeeeeeeeteee e 1
75

76

77 SPLASH PANEL ... 1
78 BOLT, 5/16 = 18 X 4/5" LG....cooouumrreeermrenieaeeseieseceesesseesssssseseesseseseseee 4
79 | [0438G8 BOLT, 5/16 - 18 X 1" LG (ST 350).......ccucrrrveeermmmiemeeeeesieensesiesssseeseseeesssee 2
80 | 00559G8 WASHER, 5/18" (ST 350) ......ovvveeeuumaireeeieessmeeseeisesseseessssesseseesssesssseessees 2
81 | 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) (ST 350)........ccvveeeermmrrereeerrne 2
82

83

84 BATTERY TRAY ....oooiviimmieeiemmieneeseesesssssssesssseesessssssessssseessessssessssesese 1
85 | po715G3 BOLT, 5/16 - 18 X 4/5" LG.....oocorreveeerminneeeeasissresseesssessessssesesssss s AR
86 | 00438G6 BOLT, 5/16 = 18 X 3/4" LG.....oouorrreeeeramineeeeemsiseessessssssesessessssssssseseessssss 3
87 WASHER, 5/16" .......cooouuirieeemmeeriesesessssssesessssessesissss s 1
88 LOCK WASHER, 5/18" .......ccoourrvveeeerrinseseesasersseesessssssssssseessesseseecsessee 1
89

90

91 SPLASH PANEL ....ccoitiieiiiceeiiseesseesesseass s enes e 1
92 | [po106G4 SELF THREADING SCREW, #12 - 24 X 3/4" LG ......ccevvrrvveeerrerrrreeieoeseenenee 2
93

Service Parts Manual Page C-8


.?sku=74265G02
.?sku=75048G04
.?sku=00570G2
.?sku=00905G8
.?sku=01035G02
.?sku=75048G01
.?sku=70995G02
.?sku=70244G03
.?sku=00715G2
.?sku=00715G2
.?sku=00438G8
.?sku=600496
.?sku=00715G2
.?sku=00715G2
.?sku=00571G2
.?sku=00565G8
.?sku=70629G01
.?sku=00106G6

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

94

95

9 SEAT FRAME (ST 400).......ccoccoumreeeermceeeiesmisseeeeeesesssecessssesessssssseneen 1
97 BOLT, 5/16 = 18 X 4/5" LG ...ttt 2
98

99

100

101

102

103

104 | 609143GXX | SEAT WRAP W/LOUVERS (See COLOR CODE in HOW TO USE Section). | 1
105 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......rvvveurmrrerieeecrreeeensenienns 8
108 SEAT HINGE PLATE ....couurvueummreeiaseseesesseesesessssssesssessssessssssssesess s 2
107 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....ccsevrvveermcneveeerneiiesseceeeens 4
108 HOLE PLUG ...ttt 1
109

110

111 | 609168G1XX| SIDE PANEL (DRIVER) (See COLOR CODE in HOW TO USE Section)....... 1
112 | 609168G2XX| SIDE PANEL (PASSENGER) (See COLOR CODE in HOW TO USE Section) | 1
113 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....ceovovieeececeeeeeeeeeeeeeeeeens 4
114 | 10570G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM)........ccccooerrmmrrmmermmrmmmmmmeernrnnenieeseseneeeee 4
115 WASHER, /4" ... 4
116 | 609047G1XX| SIDE PANEL (DRIVER)(See COLOR CODE in HOW TO USE Section)........ 1
117 | 609047G2XX| SIDE PANEL (PASSENGER)(See COLOR CODE in HOW TO USE Section) | 1
118 ROCKER PANEL (DRIVER SIDE) (ST 400) .....ouveeieeeereeeeeeeeseeseeeeeereeeeene 1
119 ROCKER PANEL (PASSENGER SIDE) (ST 400)........oooviveioeeeseeeeeeeenne 1
120 BRACE (DRIVER SIDE).......coocriiiiimiiemiamiseeeesnsesesssseesssessesssssessssssee 1
121 BRACE (PASSENGER SIDE) .......coocuureiimmieriesesessseessssssesessssssssesees 1
122 SCREW, #10 - 24 X 1 1/4" LG.ovvvveeerrreeeeoesceeeeeesosscesesesissssesssees s 4
123 SPACER, /4" ..ot 4
124 WASHER, #10 (STAINLESS STEEL). ..ottt 4

Page C-9

Service Parts Manual



.?sku=605763
.?sku=00715G2
.?sku=10570G10
.?sku=10570G10
.?sku=71609G01
.?sku=10570G11
.?sku=20271G9
.?sku=10570G10
.?sku=10570G10
.?sku=16469G1
.?sku=71439G03
.?sku=71439G04
.?sku=71440G03
.?sku=71440G04
.?sku=00789G2
.?sku=23726G2
.?sku=00660G5

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
125 | [14390G10 [ LOCK NUT, #10 =24 ....oooooiriiecccceeeesecceeeeeeeessseeeeseeeseseesseec e 4
126 SPACER (DRIVER SIDE) .......ouurveeuumrreemmiseeieseeesessessesssssssesesseesesseseneeee 1
127 SPACER (PASSENGER SIDE)..........crvueriiieiirneeiiieneseeseeneesesssesseeeee 1
128
129 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL).......oorvvvveerrrrrrricierssereenees 4
130 SPACER, /4" ...oootreeeeieeeeeeaees e 4
131 WASHER, /4" ...t 4
132 LOCK NUT, 174 = 20 ..o 4
133
134
135
136 FENDER (DRIVER SIDE) (ST 400) ......ccoceieeeteeeeeeeeeeeeeeeeeeeeeee et 1
137 FENDER (PASSENGER SIDE) (ST 400) ....eevieeeeeeeeeeeeseeseereeeeeseseeseesessneens 1
138 FENDER W/TAIL LIGHT OPENING (DRIVER SIDE)(ST 400)..............cccceeen. 1
139 FENDER W/TAIL LIGHT OPENING (PASSENGER SIDE)(ST400) ............... 1
140 RATCHET FASTENER, 1/4" X 3/4" LG.......coservveerreeriiosenneeeseseesioseeseseo 10
141
142
143
144 ROCKER PANEL, DRIVER SIDE (BBB)..........c..ccouuirreierrrieeienseeeeereseneenns 1
145 | pB1787¢ ROCKER PANEL, PASSENGER SIDE (BBB).....ccocueueieeieeeeeeee e 1
146
147
148
149
150
151
152
153
154 RATCHET FASTENER, 1/4” X 3/4” LG ....ovvvueuuinreeeesssecesseeeosseesssieesssee 8
155 REAR PANEL (ST 400)........covvuuumereeeiimieieeiseseeeesesessssssesessssessessessesesse 1

Service Parts Manual Page C-10


.?sku=14390G10
.?sku=71424G01
.?sku=71424G02
.?sku=16705G1
.?sku=23726G2
.?sku=00559G7
.?sku=14390G4
.?sku=74893G01
.?sku=74893G02
.?sku=74893G03
.?sku=74893G04
.?sku=16816G2
.?sku=16816G2
.?sku=617867
.?sku=617870
.?sku=16816G2
.?sku=16816G2
.?sku=74890G01

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
156 | [71055G01] RIVET, 3/16” X 1" LG (ALUMINUM) ........ooomomeeeeeeeeeeeeeeeeeee oo, 4
157
158 SEAT FILLER PANEL (DRIVER SIDE) ...t 1
159 SEAT FILLER PANEL (PASSENGER SIDE).........ccovvveuererieierseeienssenien 1
160 RIVET, 5/32” X 9/16” LG (STAINLESS STEEL) .....ovoiveeeeeeeeeeeeeeeeeeeeeee. 6
161
162
163 LABEL (TILT WARNING) ...ttt 2
164 LABEL (E-Z-GO, LARGE) .....cooumureeemmieneesmesenisssesessssesessssssssssssssessssess 2
165 | 620313 LABEL (E-Z-GO, MEDIUM).....ccoouvieeeeeeeeseeeeeeeeeeeeeeeseeseee e, 2
166 LABEL (ST 400) ...couueveeeemmaeeeeesmaeeeessseesessssessssssssessssssesesssssecssssesessssecs 2
167 LABEL (ST SPORT) .ttt eeeteeeteeeeteeeeseeeeseeeeseseeseseesseeseseeseseeseseesseeseeesnens 2
168 | P8915G01 LABEL (JACOBSEN HAULER) (DRIVER SIDE)........coooiveieeeeeeeeeeersreeeneen. 1
169 LABEL (JACOBSEN HAULER) (PASSENGER SIDE) ........covveeeeeeeeierenn. 1
170 I =] = 0100 OO 2
171 SEAT FRAME (ST SPORT) ..eeteeeeteeeeeeeeeteeeeeeeeeteeeeseseeseeeeseseseeeese s s seenseseen, 1
172 | Pp0715G2 BOLT, 5/16 = 18 X 4/5" LG ..o, 2
173
174 | B17808 LABEL (BAD BOY BUGGIES)........eeveeeeeeereeseeeeeeeeeeeeseesee e, 2
175
176
177
178
179
180
181
182 ROCKER PANEL (DRIVER SIDE) (ST SPORT) ....cvoueeeieiceeeeeeeeee e, 1
183 ROCKER PANEL (PASSENGER SIDE) (ST SPORT) .....ovivevieeeereereseenene. 1
184 RIVET, 3/16" X 15/16" LG (ALUMINUM) .......ovoveieeeeeeeeeeeeeeeee oo, 4
185 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....evoveeeeeeeeeeeeeeeeeesesens 4
186 SPACER, 5/16" ...couurvveermaresesssnsesesssssssssssesssssssessssss s sssss s sssssssssssssseeees 4

Page C-11 Service Parts Manual


.?sku=71055G01
.?sku=74891G01
.?sku=74891G02
.?sku=10570G10
.?sku=74099G01
.?sku=620312
.?sku=620323
.?sku=620325
.?sku=28915G01
.?sku=28915G02
.?sku=620214
.?sku=605694
.?sku=00715G2
.?sku=617806
.?sku=71502G01
.?sku=71501G01
.?sku=15058G6
.?sku=16705G1
.?sku=23726G4

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
187 | [14390G4 LOCK NUT, /4 = 20 ... 4
188 SILL PLATE (DRIVER SIDE) ......ccvveuurreeemeerissesessssnesssssssssesessseseseesee 1
189 | 71507G01 SILL PLATE (PASSENGER SIDE)......o.ioeieooeeeeeeeseeeeeeeeeeee e, 1
190
191
192 FENDER (DRIVER SIDE) (ST SPORT).....ovviveeeeeeeeeseeeeeeeeeee oo 1
193 FENDER (PASSENGER SIDE) (ST SPORT) ....ooveeieieeeeeeeeeeeeeeeeeesee 1
194 FENDER WITH TAILLIGHT (DRIVER SIDE) (ST SPORT) ...ovveveveiieeeenan, 1
195 FENDER WITH TAILLIGHT (PASSENGER SIDE) (ST SPORT)....ccvveveuene 1
196 RATCHET FASTENER, 1/4" X 3/4" LG....ooveeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeee. 10
197 LOCK NUT, 174 = 20 ..o 4
198 WASHER, 1/4" ..ottt en e 8
199 | p0414GH BOLT, 1/4 = 20 X 3/4" LG ..oveoeeeeeeeeeeeeeeeeeeeeee e, 4
200
201
202
203
204
205
206
207
208 HITCH RECEIVER ........ccourreiemmmieneesseseeesssessssessessesssssssesssseeesesssesessessee 1
209 BOLT, 5/16 = 18 X 1" LG, 1
210 | 00559G8 WASHER, 5/16" ...t 1
211 | 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL).......oveoveeeeeeeeeeeeereeeeeeeeeeeeeseseen. 1
212 BOLT, 7/16 = 14 X 1 1/2" LG, 4
213 WASHER, 7/16" ..ot 4
214 | po734G1 LOCK NUT, 7/16 = 14 ..o 4
215
216
217

Service Parts Manual Page C-12


.?sku=14390G4
.?sku=14390G4
.?sku=71507G02
.?sku=74892G01
.?sku=74892G02
.?sku=74892G03
.?sku=74892G04
.?sku=16816G2
.?sku=14390G4
.?sku=14390G4
.?sku=00642G7
.?sku=00414G6
.?sku=74348G02
.?sku=00198G8
.?sku=00463G4
.?sku=00922G3
.?sku=00734G1

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
218 | [/4492G03 | HEAVY DUTY BALL HITCH KIT (INCLUDES ITEMS 224, 230-234) ............. 1
219 ANGLE HITCH KIT (INCLUDES ITEMS 225, 230, 231, 235, 236).................. 1
220 CLEVIS HITCH KIT (INCLUDES ITEMS 226, 230, 231, 235, 236)................ 1
221 DROP ANGLE HITCH KIT (INCLUDES ITEMS 227, 230, 231) .....o..ccoouununeens 1
222 DROP BALL HITCH KIT (INCLUDES ITEMS 228, 230-234)............cco...cconene 1
223 DROP CLEVIS HITCH KIT (INCLUDES ITEMS 229, 230, 231, 235, 236)...... 1
224 HEAVY DUTY HITCH ..ot 1
225 ANGLE HITCH ...t 1
226 CLEVIS HITCH ...ooouieeieeieeeieieceeeeseseeesessesesessssesessssse s 1
227 DROP ANGLE HITCH ..o 1
228 DROP BALL HITCH ... 1
229 DROP CLEVIS HITCH ...couuriiiumirieeiieseeeieseseeessessssssssesesesseesessssssesssse 1
230 [ 21317G01 | CLEVIS PIN, 5/8" X 3" LG ....ooourrreeeeriersesieessseeeseeessssssessssesssseseesesee 1
231 COTTER PIN, 15/32" X 2 11/16" LG ...cccvvveeerrcrrereeinsnceneeeiesseeessseeeeseeeeeee 1
232 | B1757G1 HITCH BALL, 1 7/8".....ccivveeeoieeeeeessssseesseesssssesee s 1
233 LOCK WASHER, 3/4" ...ttt 1
234 | 00702G11 NUT, 3/ = 16 ..o 1
235 CLEVIS PIN, 1/2" X 2 1/2" LG ..ovveeeecreeeeioeeeceeeeieosseeseseiessseess s 1
236 COTTER PIN, 2 1/2" LG 1
237
238
239 | 27731G01 | ASH TRAY ..ot 1
240 | 27736G0T | GASKET ..oouuuiiiiiieiiiieieeeieissesees st sssssss s 1
241 BRACKET ...ccouierveimaseeeseaesesies s 1
242 SCREW, #10 - 16 X 1/2" LG..ccvvvveeeerrneeeieoseceseesiesscesssesessseessseeeeseeenee 4
243
244 GUN HOLDER (Includes all mounting hardware) ...............cccccceveveveveueverencnne. 1
245
246
247
248

Page C-13 Service Parts Manual


.?sku=74492G02
.?sku=74492G04
.?sku=74492G06
.?sku=74492G08
.?sku=74492G10
.?sku=74492G12
.?sku=74351G02
.?sku=74339G02
.?sku=74338G02
.?sku=74489G02
.?sku=74491G02
.?sku=74495G02
.?sku=21683G1
.?sku=31757G1
.?sku=00566G6
.?sku=14443G7
.?sku=19314G1
.?sku=75108G02
.?sku=00100G4
.?sku=74365G01

BODY

Notes:

Service Parts Manual Page C-14



BRAKES

Part of Frame

112 - Includes Items 113 - 122
22 - Includes ltems 23 - 28

Page D-1 Service Parts Manual



BRAKES

53 - Includes Items 54 - 80

BRAKE PEDAL
(VEHICLEWITH BRAKELIGHTS)

Page D-2

Service Parts Manual



BRAKES

Front of Vehicle

82 - Includes Items 84 - 92
83 - Includes ltems 84 - 93
84 - Includes ltems 85

86 - Includes ltems 87 - 91
92 - Includes Items 94, 95

93 - Includes Items 94, 95
100 - Includes ltems 101, 102

Ref Brk 6-3

Page D-3 Service Parts Manual



BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [[0612G03 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)
(INCLUDES ITEMS 2 - 10) ..ooooooeoeomiamaninsseseesesssassssessssssssessssssssssesssseseeees 1

2 TORSION SPRING.......occvviemmairriaimieriesinssessssessesessessesessss e 2
3 PIVOT PIN .oooooieviemmeeeeessreseesssesessssees s sess s 1
4 PUSHNUT, 5/16" .....ooovvverimieeienmseeeesssessesssesssessssssesessessee e 1
5 BRAKE PEDAL......coooirieriaieeiamaieeessssessess s 1
6 PARK BRAKE PEDAL ......c.ccvucumieiieinissiasesseessssssesesssess s 1
7
8 SERVICE BRAKE PAD...........ciiiiemiiieiianisesieseseseei s 1
9 PARK BRAKE PEDAL PAD .........ccvviieriammrieeesiessssesssssseesssssssese 1
10 OVAL RIVET, 3/16" X 3/8" LG ....ccvveummareriormrsesisiesesessessesesssss e 9
11
12 SHOULDER BOLT, 3/8 - 16 X 4" LG ......cvveurmareieeemreeeienenseeesensessessesesee 1
13 FLANGED BUSHING.......corveemmmineeeiiiseesasseessse s 2
14 TORSION SPRING ......occvviimmaieiiemiiesessesssssss s sesisses s 1
15 WASHER, 3/8" .......ovviiimriiieiinssieses s 1
16 LOCK NUT, 3/8 = 16 .....cveeeeeieeeeeiaeesiesanesiessssessessessssssssssssssssseeesessssesenns 1
17 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED)........cocccmmrrrreerninnen AR
18
19
20
21
22 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-28) | 1
23 BRAKE COMPENSATOR BUMPER ..o 2
24 | 624690 BRAKE CABLE (DRIVER SIDE) (FOR ST SPORT, ST SPORT I,

LD GAS) cocevteaeeeeeeesiies e 1
25 | 624703 BRAKE CABLE (PASSENGER SIDE) (FOR ST SPORT, ST SPORT I,

LD GAS) w.ervvvevveeesssiaase s 1
26 BRAKE CABLE (DRIVER SIDE) (FOR ST400).........cccoouererveeeeesernanniene 1
27 | [p24694 BRAKE CABLE (PASSENGER SIDE) (FOR ST400) .........coovvecennineneen 1
28 EQUALIZER BRACKET w..couuvvecrmmrreessmmenssessnsssssssssssssssnssssssssssssessnee 1
29 RETAINING RING, S.S. ...ootieiveteceeieeeeeeteeeeees ettt en e en e 4

Service Parts Manual Page D-4


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70259G02
.?sku=70611G02
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=12416G2
.?sku=624711
.?sku=28083G01
.?sku=624697
.?sku=624698
.?sku=28082G01
.?sku=01111G01

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
30 | [L0386G3 CLEVIS PIN, 5/16" X 1" LG w.covvvvveeeereoamarieessssesssssssseseeesssssesssssssssessssssseeees 3
31 COTTER PIN, 3/32" X B/4" LG ...ccvveeermrreeamnseseesssesessesssssissssssssssssssssens 3
32 CLEVIS PIN, 5/16" X 3/4" LG ....couvvviermrerienieeeeeseeseeeseeseesesesessessesee 2
33
34 KICK-OFF LINK . ...ccooueveetiaieseessensesisss s sessssse s 1
35 NYLON BUSHING .....ccccveeruairreemmeeeessseeesissessesesssssessssessssessesssssssess s 2
36 TEFLON WASHER, 3/8" .......cvviiimiiiiiinenieeiesessesiisessessis s 2
37 | 00559G8 WASHER, 5/16"........coovvvvvveeeeiaaaanseeeessesesesssisssss s 2
38 COTTER PIN, 3/32" X B/4" LG ...ccvvveerrreieirieseesessssessesssssissessssesssssssesn 2
39 KICK-OFF CAM PIVOT ....coccriiiiiiriiiiinesiessssseessesseeesssssesesssssee s 1
40 FLANGED BEARING .....ooccviiimmmieiiinmieeeesissessessssesssssesesssesesssssee oo 2
41 KICK-OFF CAM......coociiiiemmieiiemmnsesesssesessse e 1
42 SETSCREW, 1/4 - 20 X 1/2" LG...ccvveermieriomseeeessssesessessssisssssseisoesssses 2
43 SPACER ..ot 1
44
45 ADJUSTABLE BUMPER .......couvieiimairiieamiseeesiessssssesessessessesesssss s
46 LOCK NUT, 5/16 = 18......ccuuuureeeesaeeeissmaeesisssesesessssssssssssssessesssssssss s 1
47
48 CATCH BRACKET w.....ooiiuiiiiiiimineeeisscssessse s 1
49 BOLT, 1/4 - 20 X 3/4" LG ..couuvveermmieveeimiesiesseseesissesessissesesssss oo 2
50 LOCK NUT, 14 = 20.....cccveeumueereermmieesessmeeesesseseesssssssesssssessssessssssssssesssseeonns 2
51
52
53 | 70690G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 - 80).........ccoouummmnirnrereneeeeessmmnesiessssssessessssssesseesseeeees 1
54 BRAKE PEDAL -.....couurviemmaeeeenieensesssessesssessesessess s 1
55 PARK BRAKE PEDAL.........covviimiieiaiiseeiesseeeeessseseeessssesis s 1
56
57 SERVICE BRAKE PAD ........cociiiiimmieeisiniesessssssssssessssessssseseseseees 1
58 PARK BRAKE PAD .......couiuiimmiereesmaiessesssnsssesssssssssissssssssssssss e 1
59 OVAL RIVET, 3/16" X 3/8" LG ....cvvveerrmmirveeeesieiessessssesessessssssessseesonns 9
60

Page D-5 Service Parts Manual


.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=70686G02
.?sku=70611G02
.?sku=70257G01
.?sku=70256G01
.?sku=16409G1

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
61 | [r0258G03 BRAKE PEDAL PLATE .......ciirmrroieinireeeeeesnssssssessssssessessssssseseeeenns 1
62 PIVOT PIN .ocoooiieeetiaeeeessseeesisseseses s esss s 1
63 TORSION SPRING.......cccvveemmarrriesmieresssnsessessessssessessssssssssssseesesseneeons 2
64 PUSHNUT, 5/16" .....ooeeeeeieeeeeeeeeeeeee ettt en e 1
65 SCREW, #10 = 24 X 1" LG ...veeeeeeeeee et 4
66 RUBBER NUT, #10 - 24 ......cvouiivienneeeesiensesessesesssssssesssssss s 2
67 BRAKE PEDAL STANDOFF.........rviiumreriemneeessssnsesesssessssssssesees 2
68 CONICAL SPRING ..o 2
69 LOCK NUT, #10 = 24 ...ttt 2
70 | 10606G8 MICRO SWITCH ... 1
71 SCREW, #6 - 32 X 1 14" LG ... 2
72 WASHER, #10 ..o 2
73 WASHER, #6 ...ttt ettt en et en et en e 4
74 LOCK WASHER, #6 .....c.veveveveeeeeteieeeieessieeeeeseesstessesstesessetesssssseesssessensns 2
75 NUT, #6 = 32 1ottt sttt ettt s et nsasens 2
76 SCREW AND LOCK WASHER, #6 ...........ccrrvreeerrireeriseeeeiensneeeneene 2
77 WASHER = 5/16" ......ooooumirriermmiieeiesssssesses s 2
78 FASTON TAB.....covoeumaeeeiesmaeessssscessss s 2
79 WIRE HARNESS (BRAKE LIGHT).......ccooumiviiirmminiiininiiiieneeeeeossesneeenns 1
80 WIRE TIE ..ot 2
81
82 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92)................ 1
83 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .......... 1
84 | 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) .......coourirveeeerinneneesernnseenenes 2
85 * BRAKE SHOE .....cooirrvieiimaienreeeeissesssieisssessssees s 2
86 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) ......oommerrverrnrrrernn. 2
87 * UPPER SPRING .....cccvvviiiimmainneeesiinessseesssssssssssesesssssesse s 1
88 * LOWER SPRING .......vvvooiinmreeeissneseeeessssssesseessssseesseesassneeeee 1
89 * PIN e 2
90 * CUP AND SPRING ......oooooummrririiimiiessseessssissssesesessssssseesssseeeee 2
91 * ADJUSTER SPRING ......cccvvvveeimmaineieeeimnesssssssssesecsssesssessssseeesnons 1

Service Parts Manual Page D-6


.?sku=70258G03
.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=74535G01
.?sku=27137G01
.?sku=14390G10
.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=00642G8
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01

BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
92 | [r2582G0] BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ... | 1
93 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95)...... 1
94 * ADJUSTER ....ccooirivieeiimnieeeeessiess e 1
95 * TEFLON WASHER ........ciiirrrieeiinieeneeeecssssnesseeessssssssieeessseeeneee 2
96 BOLT, 5/16 = 24 X 1" LG w..couuurviermaereeeeseeseesseseesissensesessesssessssssesesssssneenns 8
97 LOCK NUT, 5/16 = 2. 8
98 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" .........cccccouuveerns 2
99
100 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102)........ccocvvvvveernnanne. 2
101 * BRAKE DRUM .....cooumairieiieeiimaiieseisssessssssesss et 1
102 LUG BOLT, 1/2 = 20....cccvveeemeveeemmreesessaessesssesesssesesesseessseesses s 4
103
104
105 OUTER BRAKE DRUM WASHER ..o 2
106 SLOTTED NUT, 3/4 = 16....ccvveormeeeeieraneseesieseiessesesssssesssssssessssssssssssee 2
107 COTTER PIN, 1/8" X 1 1/2" LG w.cvveeruereernceeessneesessseseesssesssessesssseessesee 2
108 SPINDLE CAP....ooueiiiiimieeiasieseeesssssesssses s 2
109
110 BRAKE CABLE BRACKET (PASSENGER SIDE)........ccoovvvrieeemnireereceennee 1
111 BRAKE CABLE BRACKET (DRIVER SIDE) ........ccoovvvveerineeeierisssenveeeen 1
112 | p12558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 113 - 121) .......ovvvvevrannnee. 1
113 HEX NUT oottt 2
114 HEX NUT, 5/16 = 24......covioiciiicoeieeieeeseeeeeseseesessssessssessessseseesec 1
115 FLAT WASHER = 5/16.......couuvvieemaineisiisseeessessessssssesssssesssssssssenes 2
116 ACCELERATOR ROD BUSHING .......ccoocurrieimnneiennnsesissssesesssssneenns 1
117 TUBE et 1
118 COMPRESSION SPRING .....oocvviiiimiriieiieseiensessessesseseeessssseeeseeee 1
119 BRAKE YOKE ......ooooueiiviiimaieeiesiisssesees s 1
120 HEX LOCK NUT, 5/16 = 24 ....coooommreveerneeeeeseessessessesesssssessssssssesesss 1
121 COMPENSATOR LINK ROD ... 1

Page D-7 Service Parts Manual


.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=19862G1
.?sku=606945
.?sku=606403
.?sku=10387G1
.?sku=74175G01
.?sku=608200
.?sku=608201
.?sku=612558
.?sku=00532G4
.?sku=629486
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=27330G01
.?sku=11098G9
.?sku=612557

BRAKES

Notes:

Service Parts Manual Page D-8



CAB

*Steel Doors Shown

Service Parts Manual

Page E-1



CAB

To
Battery

<%

To .
Fuse Inside cab

Block

Front of Vehicle

(Y

STROBE LIGHT KIT

Existing ]
= Hardware‘\‘

WINDSHIELD WIPER COMPONENTS

8- Includes Items 9 - 17

Roof _ /"
Panel / —

Bed Frame

Outside cab

a
Front of
Vehicle

19 - Includes ltems 20 - 24

Service Parts Manual

Page E-2



CAB

SWITCH PANBELKIT
37 - hcludes tems 38 - 52

DEFROSTER/ COOLING FAN KIT
32- hcludes tems 33- 35

WORKLIGHT KIT
26- hcludes tems 27- 30

Page E-3 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

CAB

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 72684G* STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND

ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC.) (ST 350). | 1
2
3 VINYL DOOR KIT w.cooooirvieimaaeeeesseseessssesesessssesesssssssssessssssessssess s 1
4 75856G** STEEL DOOR KIT w.cccovvveeiiaaaneeeeeissseesssesss e 1
5
6
7
8 WINDSHIELD WIPER KIT (INCLUDES ITEMS 9 -17) ....ccccooovrvvrermrniiernnnen 1
9 9PWM85 WIPER MOTOR (INCLUDES ITEMS 10 - 14).......ccooorrrveeeerrnnrennreeeensns 1
10 * SPACER .......covvooeii e 1
1 * SHAFT COVER (SEAL) ....ooorrrieiammniesseessassssessseesssssesssseesssesseseee 1
12 * NUT s 1
13 * BOLT oo 1
14 * WASHER .....coooaaieveeeesiaceesessss s 1
15 | 9PWA WIPER ARM ....occoiivieeeiiaaaieseeesssiaesesessss s 1
16 | 9pPwB WINDSHIELD WIPER BLADE ........ovvoeeeimreeieeeininnneeseeessseeesseesesssee 1
17 | 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED).............ccccourveeee. 1
18
19 STROBE LIGHT KIT (INCLUDES ITEMS 20 - 24) ......ccccooovvvenmrieirninerees 1
20 | 9PSLRL STROBE LENS .....covviieiiiirceeiiessssssssseeesss s 1
21 | 9E0O1 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED).............ccccouvuere.. 1
22 | 9E002 TOGGLE SWITCH. ..oocouuuuiirveiieiieeeeeesssssseesssssss s 1
23 | 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) ......c..cccmmmrirureeeerrrnnnenees 1
24 | 9PBOOL BRACKET .....oovvoieiiireeseeeosiseeesseeis s 1
25
26 WORK LIGHT KIT (INCLUDES ITEMS 27 - 30)......courrvveeraraneiresnneeeanenees 1
27 | 9LwiA WORK LIGHT (INCLUDES HARDWARE) .........ccossirrerveeeemmnereneeees 2
28 | 9EOO1 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED).............ccccouvvenee. 1
29 | 9E002 TOGGLE SWITCH.....ooooouirvvieieiieeeeeieesssseeesseee s 1
30 | 9pBOO1 BRACKET .....covveeoviaaaereeeiassi s 1

Service Parts Manual Page E-4


.?sku=75855G01
.?sku=74244G01
.?sku=74245G01
.?sku=74247G01

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

31

32 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 33 - 35) ......cccococeee. 1
33 | 9PDF FAN L. 1
34 | 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) .......coooocovrnnn. 1
35 | 9PFHK HARDWARE KIT ..ccccccoooitiiriviveieeeeeesaaaaeeessssssesseesssssss s 1
36

37 SWITCH PANEL KIT (INCLUDES ITEMS 38 - 52) ......ccooovvrierrrerieonneeierns 1
38 | 9PSF1-001 SWITCH PANEL ......ccivvvvieeieeoiiianeecesesesiessssssssss s 1
39 | 9PSF1-002 MOUNTING BRACKET AND HARDWARE .........ooocccnirirreeeennnninsnneeeens 1
40 | 9PSF1-003 ADHESIVE LABELS ......cccivviiuiiiiineeieeisisssreeseeesssseseses oo 1
41 | 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED). ......cccciiemennennnnnseieeieessssessecesseees 2
42 | 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED). .......ccciiiesssnennnnnseieeieessassssecesseeee 3
43 | 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED). ......cserrrveveeimmmainnesiassinnrensseeeennns 1
44 | 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED).......c...ccccrmurrrrreeerens 1
45 | 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED).......ccrrrrriveeeiermimeninecneneneeennanns 6
46 | 9PSF1-009 WIRE TIE (NOT ILLUSTRATED) ....oooovoeerirmmnieneseieieeesssessensssseseeensonns 14
47 | 9PSF1-010 BOLT, 1/4 = 20 X 7/8" LG ...cooruuirvveieerieienesieiesisssesseeessssssessssessesessseenees 2
48 | 9PSF1-011 WASHER, 1/4" ..o 4
49 | 9PSF1-012 NYLON WASHER, 14" ....coovvooeeorissenieiessseseesesosissssssssssesssseeseesssssssee 2
50 | 9PSF1-013 LOCK NUT, 1/4 = 20 ...ccciveeveeeieeoesieseecesssessesssesisssssseesesssesesess s 2
51 | 9PSF1-014 10 GA WIRE (RED 8") (NOT ILLUSTRATED) ......oooocoommrmrreeeenrneneeieenens 1
52 | 9PSF1-015 10 GA WIRE (BLACK 8") (NOT ILLUSTRATED) .......ccesrrrrrveeeernnienniieennns 1
53

54

55 | 6EO03T BED SPACER .......ccouuuiiieieeisiiieisieessssess s seeaes s 2
56

Page E-5 Service Parts Manual


.?sku=74248G01
.?sku=74250G01

CAB

Notes:

Service Parts Manual Page E-6



CARBURETOR AND CHOKE

Service Parts Manual

Page F-1



CARBURETOR AND CHOKE

AIR CLEANER
Section

Ref Cac 2-2

Service Parts Manual Page F-2



CARBURETOR AND CHOKE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 07955 CARBURETOR (INCLUDES ITEMS 3 - 22).....ccvvvveeuinneeeienninnsneeessnsneee 1
2
3 MAIN JET (H10B) .....cooovveerreneeieraeneeeesseeseessecessssessesssssseessesesssssec 1
4 PILOT JET (#52) c...coouerveeemmeeeeeonressesssseseessssss s 1
5 PLUG ..ottt esesse s 1
6
7 503586 NEEDLE VALVE......cooiriiiemmmminseiesssesssessesssse s ssssessssss oo 1
8 FLOAT ..ttt 1
9 FLOAT PIN ..coooirieieiaeeeesseecesess s 1
10 FLOAT BOWL GASKET .....ccviiiimaeniiiiseeiesssesiesssssiess s 1
11 603590 FLOAT CHAMBER .......coiiiiiteecieeeee ettt 1
12 | [p03592 BOWL SCREW .....ooooomrrieeerimaseseaissssssesssessssssssesssssssssssessss s 1
13 BOWL GASKET w...oooueievieimaenessieessessees s 1
14 CHOKE BRACKET ..ot 1
15 BREATHER TUBE .....c.vviuimuiiiiimmaineiesiseseessessessssesessssessssssssse s 1
16 503596 CLAMP, INTAKE TUBE ...ttt 1
17 CLAMP CYLINDER HEAD TUBE ......cocvvieunieniimeseeissnseseessssssisseseseee 1
18 INTAKE TUBE .......oooiiiiiimrienieienseeisssssssesssssssesssesses s 1
19 CHOKE GASKET .....cvvviomieeieiiieseesisessesieses s 2
20 NUT, MB X 1.0 2
21 THROTTLE ROD ATTACHMENT BUSHING.........cosirmrrreierrnnereeees 1
22 STUD BOLT ...t 2
23 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT).............cceeee 1
24 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT).............ccccoeee 1
25 CHOKE CABLE (SWB) ....coucvveermaeeiemmeeseesisessesssessesssssse s seessesseseeoons 1
26 LOCK WASHER, 9/16" ......cooviveeeiceeeeeeeteeeeeeteee et 1
27 JAM NUT, 9/16 = 18 ..ottt 1
28 RETAINER .....oooitietiieeiesicseesss e ssss s 1
29 CHOKE CABLE ADAPTER .....ccoiviimmireeismssssiessssssessessssessessssessssss s 1
30 CHOKE CABLE (MWB)......coocuuiiieeiieneeosnsesessinessssssesseeseseesecssssseessee 1

Page F-3 Service Parts Manual


.?sku=607955
.?sku=607956
.?sku=607957
.?sku=603585
.?sku=603586
.?sku=603587
.?sku=603588
.?sku=603589
.?sku=603590
.?sku=603592
.?sku=603591
.?sku=603583
.?sku=603598
.?sku=603596
.?sku=603597
.?sku=603594
.?sku=603593
.?sku=603595
.?sku=608023
.?sku=603584
.?sku=607684
.?sku=607683
.?sku=605868
.?sku=00568G4
.?sku=00545G4
.?sku=72155G02
.?sku=72154G01
.?sku=605793

CARBURETOR AND CHOKE

Notes:

Service Parts Manual Page F-4



CLUTCH

0¢ - €1 swajl sspnpPul HOLNTO NVIL AdVANOODIS e

0l - ¢ sway sepnpul HO1NTO WVIL AdVINIAd g

Service Parts Manual

Page G-1



CLUTCH

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 623929 PRIMARY TEAM CLUTCH (Includes items 2 - 10).........ccoocervverreerrerrrernnens 1
2 BI9333 PRIMARY STARTER PULLY, 195 - SVC.....covvvomreerresresssesesensees oo 1
3 BI9333 STATIONARY ASSEMBLY w....ooovooeveeeeeeeeeseeeseeeseeeseeesse s 1
4 BI9333 MOVEABLE PRIMARY ASSEMBLY .......coooevvvirerreeeseeeeessseseeseesnnen. 1
5 622112 SHIFT ROLLER ASSEMBLY ......ooorveoeverreeesseesssssseessessssssesee s 6
6 BI9337 SHIM, 395 X BL.75 ..oo.ooooverecreocsesesie s 1
7 619338 PRIMARY SPIDER ASSEMBLY .........ovvoerenereneeseeoseeeeeseeseseeseessnee. 1
8 BI9339 PRIMARY DUST COVER ASSEMBLY ........ovvvrrrerrreesrireseseseseesesoes oo, 1
9
10 | pI933 BOLT, 1/4 = 20 X.75 oooovvoerveeereeeeeeeeeseeeeeesseeeseees e 7
11 | pISEM DRIVE BELT ...ooocveoeeeceeeeeeeeseeeeeee e seens oo 1
12 | P94 SECONDARY TEAM CLUTCH (Includes items 13 - 20) .........ccoooorrrrrrrrernnnn. 1
13 * SECONDARY STATIONARY, 9.5 ......covomrieerierreessiesseesssseessessesesssnenes 1
14 * MOVEABLE SECONDARY, 9.5.......c..rvmerreerreneeeseesseeeesseeseseeneeessen 1
15 | pI93Z] INNER RETAINER SPRING .........ovveurrerreeceoneeeseeeseoeesseeseseneess e 1
16 | P2 COMPRESSION SPRING, 2.70 OD.......ovveorrereeesseessessisesess s 1
17 | pIZ3d OUTER SPRING RETAINER ......oovvimrrrareeeeseessses e 1
18 | PpIU33M RETAINER RING .......oovvoovioeeeoeeeeeeeeieeeeeesesesseesesse e s 1
19 | pII33] THRUST WASHER, 1.530 X 1.830 X L...o.oovvereeeeereesereeseeeeseeeseseeeeneeenn. 1
20
21 | PpUBZ3Y CONICAL WASHER, M12 ......oovvooreeoeooeseeeesieeseessessses s 2
22 | pUSEBGY SPRING TYPE LOCK WASHER .......vorvereeeeeeeeeeeeeeeeeeesesssse e 2
23 | PpUBZAY HEX BOLT, M12 - 1.25 X 160 ......ooorveeecveereeeeceeeneeeneeesseeseeeesesesesssseneseneees 1
24 | PpUBZA3 HEX BOLT, M12 - 1.25 X 120 ....cooooveeocveoseeocseessse e 1
25 | [BUBZ3] CLUTCH WASHER ........orviorreoersseesesesssseesss s s 1

Service Parts Manual Page G-2


.?sku=623948
.?sku=619333
.?sku=619334
.?sku=619335
.?sku=624112
.?sku=619337
.?sku=619339
.?sku=619332
.?sku=618630
.?sku=623949
.?sku=619327
.?sku=624111
.?sku=619329
.?sku=619330
.?sku=619331
.?sku=606239
.?sku=00566G3
.?sku=606245
.?sku=606243
.?sku=606230

DIRECTION SELECTOR

1 - Includes ltems 3 - 28, 31 - 34 (ST 350)
2 - Includes Items 3 - 25, 29 - 34 (ST SPORT)
3- Includes 4, 5

Top of Seat
Support Panel

Shifter - Q@v///

Input
Shaft

Ref Dsl 9

Page H-1 Service Parts Manual



DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [[2721-Gog | DIRECTION SELECTOR ASSY (INCLUDES ITEMS 3 - 28, 31 - 34) (ST 350) [ 1
2 DIRECTION SELECTOR ASSY (INCLUDES ITEMS 3 - 25, 29 - 34) (SPORT) | 1
3 74456-G02 | DIRECTION SELECTOR BRACKET (INCLUDES ITEMS 4, 5) .....ccccovvvvvennnas 1
4 WELDMENT w..coocoeoeeeeiameeessoeesssssseessesssesssssssessesssssessssssse s 1
5 P5664-G2 BUSHING .....covvoiiieneeeieiesesesseese s 1
6 DIRECTION SELECTOR CAM.......occriviimmiereemesssessssessenesseesseseeee 1
7 NEUTRAL LOCK PIN .....couorviermmereesmmeeeessseseesssessessssessesssssseesssneeen 1
8 COMPRESSION SPRING, 3/8" X 5/8" LG .....cvveuumrrreermnreressnesseesneeeee 1
9 NEUTRAL LOCK LATCH......ccoucuuivieimmsieeennseessssessesssesssssesessseeeseee 1
10 LOCK NUT, /4 = 28...eceeveeeeeeeeeeeeeeee ettt en st en s s aenens 1
1 BALL STUD ..o 1
12 LOCK NUT, #10 = 32.....cooeoeeeeiieieeeiesssessisseseessssessesessesssssssssssesec 1
13 DIRECTION SELECTOR SHAFT ......cccoooiivviumnmieimmnreressneseeessssseeeseee 1
14 LOCK NUT, 3/8 = 24....c.vveeumeeriermieeessnssssisssssessssssesessssss s 1
15 EXTENSION SPRING ..o 1
16
17 MICRO SWITCH ...coocviiiriaieiiiomceiesseseessss s 1
18 SCREW, #4 = 40 X 1" LG ..ouveeveeeeeeeeeeeeeeee e en et n e 2
19 WASHER, #4 ...ttt 2
20 LOCK WASHER, #4 .....veveeeeeeeeeeeeeeeeeee oot en s 2
21 NUT, #4 = 40 ..o 2
22
23 REVERSE WARNING BUZZER..........covvviirmneeiiinesiesesesseessseseeee 1
24 | P1063-Go SCREW, #6 - 32 X 3/8" LG ...cvvvevurmaarereeessncessssssssssesssssssssssssssesssee 2
25 18 GA WIRE (RED 7")...ccoouuieriemmmeneeiiesssiesesseeesssssssissssssssess s 1
26
27
28 SHIFTER CABLE (ST 350) vvvcouuuereermmarreessmnersssssassssssssssssssssssssssssneeees 1
29 SHIFTER CABLE (ST SPORT) ....ccouuiiviemiesisincesessnsesssssss s 1
30
31 CUP WASHER, 14" .......cooviiaiiveeianiseeissseseess e 4

Service Parts Manual

Page H-2



.?sku=72721G06
.?sku=72721G05
.?sku=606077
.?sku=25664G2
.?sku=603700
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=72732G01
.?sku=00734G5
.?sku=70233G01
.?sku=14390G1
.?sku=28574G01
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=73290G03
.?sku=01063G01
.?sku=25978G345
.?sku=72734G03
.?sku=602891
.?sku=25727G01

DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [r2735-Go]l COMPRESSION SPRING, 19/32" X 1" LG ...coouuuurnnerereeeeesssesseseeeeneees 2
33 SHIFTER ARM WITH BUSHING .......cvviermrneemmreneeninseneesenseeeeeeseeeee 1
34 LOCK NUT, #10 = 32 ... 1
35
36 SCREW, 1/4 - 20 X 7/8" LG ..ccouuuivveermiereeniiseeiassesssessessesssssesssessss s 2
37 LOCK NUT, 1/4 = 20.....cooooicreieeineeeioieseesiesesesseessesseeesessse s 2
38
39 | 26830-GOL | LOCK NUT, M8 X 1.25 MM ...ccccimiriveeeeerimmmaiinseseseessessssassesesssssseseesssssssee 1
40
41
42 DIRECTION SELECTOR HANDLE ..........cvvuuuieriiiieeiesneeseeesssesnessnseneenns 1
43 | po740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ...ccovvvvvviverrirrienrrrcneneneees 1
44
45 WIRE TIE it 1
46 CABLE CLIP ..ot 2
47
48 CLIP, 3/8" (ST 350 ) cvveeuuuevisssareeessaessisssesessssessssisse s 1
49 BOLT, 1/4 - 20 X 3/4" LG (ST 350 ) c..ecoouuuuirrveeermmmineseesssseessseessssssesseesenonns 1
50 LOCK NUT, 1/4 = 20 ( ST 350 )..ecccvvveeermmmmcrereessmmeenesesssssessssesssssssssssessse 1

Page H-3 Service Parts Manual


.?sku=72735G01
.?sku=74455G01
.?sku=00734G5
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4
.?sku=17618G1
.?sku=01072G01
.?sku=11845G5
.?sku=00414G6
.?sku=14390G4

DIRECTION SELECTOR

Notes:

Service Parts Manual Page H-4



ELECTRICAL

Q
Q
g
>
=
o
o
c
o
e
L

See STARTER GENERATOR Section

Service Parts Manual

Page J-1



ELECTRICAL

ToF20n
Sarter/

Generator

LS

31- Includesltems 32 - 43 & 46- 49

Page J-2

Service Parts Manual



ELECTRICAL

HORN BUTTON

Front of \ehicle

=

~, Seatwrap
‘ Support

Page J-3 Service Parts Manual



ELECTRICAL

74- Includes Items 75- 80

Ref He 11-4

Service Parts Manual Page J-4



ELECTRICAL

TAILLIGHT S Fender

WHT to BLU/WHT from Harness - Both Sdes
BLKto BLK from Harness - Both Sdes

RED to BRN from Harness - Both Sdes (without Turn Sgnals)
RED to WHT from Harness - Driver Sde (with Turn Sgnals)
RED to YH. from Harness - Passenger Sde (with Turn Sgnals)

TURN SGNAL

90 - Includes Items 91 - 95

Ref He 11-5

Page J-5 Service Parts Manual



ELECTRICAL

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

Front of Vehicle

\CY

=S

FNR MOUNTING SCREWS

/ SEAT SUPPORT

SOLENOID

Ref He 11-6

Front of Vehicle

HOUR METER

Service Parts Manual Page J-6



ELECTRICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 07053 B8 GA WIRE (BLACK 6", F1 = A2).....corrieeeerncrrereoieisenesseeieeseseeseeeeoseseeee 1
2 TERMINAL COVER......ccoommiriviieimneesseeesseeeessseessssssssssesssss s 3
3
4
5 24775G* BATTERY, 12V ..o 1
6 * BOLT, 5/16 = 18 X 1 1/4" LG.....ccrvveeerrrnreeeeeseessssessossseesssessssesseeeeenns 2
7 * LOCK WASHER, 5/16" (SILICON BRONZE).............coemmerrrrveeermarerneneeenns 2
8 * NUT, 5/16 - 18 (SILICON BRONZE) ........oooocoimreeeerseneenieeeseenneeeeonns 2
9
10 BATTERY HOLD DOWN ......coiiimiimiamnnieeimneieeesensseeeesesseesessseseoesseseeo 1
11 | 00438G6 BOLT, 5/16 = 18 X 3/4" LG ....oouurrreeerrienneseeeesssseseesesssseseesssessssssssessesssssse 3
12 | [Po565G8 LOCK WASHER, 5/18".......coooorrrreeeerisseeseeeessseesesessasssseesseeessss s 1
13 WASHER, 5/16" (STAINLESS STEEL) ......ccceirrrveeerimenneniieieressseeeesseeneee 1
14
15
16 GROUND CABLE .......oueuureiimiineeessseeseesse s ssss st eesseese s 1
17 14 GA WIRE (BLACK B")....coocvveermmeeeessaeneessseeeesssssesesssseessessseesessssssesseneens 1
18 | 00438G6 BOLT, 5/16 = 18 X 3/4" LG ....coourveeeerreereeeeeesssseeeeseesssesese s 2
19 LOCK NUT, 5/16 = 18.....ocouurveeermneeeeomeeseiesecessesseessessse s 2
20 FLANGED BOLT ...ccouuiiviermaeeiemseesessseesessssesssssssssssse s 1
21 BOLT, MB-1T X 20 ..cooeireeeummeeienseeeesesseeeessssesesssseessesssessesssssesessssesseness 1
22
23 8 GA WIRE (BLACK 23", F2 = SOL)......oouuurieiimrreniencseeeeseeseneeseseseeeeee 1
24 WIRE HARNESS (CONTROL) ...ttt ettt 1
25 WIRE TIE (NOT ILLUSTRATED ) ...oocorveieeeimmineeeeeeoseceseeesssseeessseeessesesee AR
26 COVER FNR ..ot 1
27 WASHER, 14", 1
28 SCREW, 1/4 - 14 X /4" LG.....ovvveeeecneeieeoessceeseeesesseesseeessssessssee s 1
29
30
31 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) ............c....... 1

Page J-7 Service Parts Manual


.?sku=607053
.?sku=25682G1
.?sku=72101G02
.?sku=00565G8
.?sku=00571G2
.?sku=27044G03
.?sku=25976G19
.?sku=11027G1
.?sku=26676G01
.?sku=606264
.?sku=25972G85
.?sku=605821
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=605563

ELECTRICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [r3057G0T BRACKET .....ovvooereeeeeeeisseeneseeis s 1
33 VOLTAGE REGULATOR ....cooccvviemmmnriemmieesessnesssessesssssssssssesssses oo 1
34 BOLT, 1/4 = 20 X 1 1/4" LG w.ooooomreeeieceeieeeeesiesseceeee e 1
35 LOCK NUT, 1/4 = 20......cooommreeiiicnneeeseceeeeseeceeeessseseseesesseeessesseee 1
36 WIRE ASSEMBLY 6 GA .......cccvvuumireiiiieseeieseseeissssssessssesseseesseseeeenns 1
37 RELAY ... eetteeeesa e as e 1
38 | 00661G08 BOLT, 1/4 =20 X 1" LG oooooeerucreveeemmseeeseeessseseessssssssseseessssssseseseseeaenons 1
39 SOLENOID ... 1
40 * LOCK WASHER, #10........ccomrreeeereerereeiessseenseeeessssessseessssseeeee 2
41 * NUT, #10 = 32 oo 2
42 * LOCK WASHER, 5/16" ......cooourvvveerrmecreeeeesssseesssieesssssesssessseeseeeee 2
43 * NUT, 5/16 = 24 ....ooorerreeeeieseeeesseeessseesssssessssessesss s 2
44 WASHER, # 10 ...ttt 2
45 LOCKNUT, #10-24 ..o 2
46 | 600418G01 FUSE HOLDER ASSEMBLY .........ociimiirirrieammneeneseiesssssenessessensesseneee 1
47 LOCK NUT, 1/4 = 20......ooooureiierneeeioeseseeseeseeeeesseseseeeseseeesssesseee 1
48 FASTON TAB, 90° .....cvveeruereeemmmiesiesssesssssessssseesesesssessessssees e 2
49 18 GA WIRE (BLACK 5 3/4")......courreeermeeeeemeneeeessnseessssessessssssseseese 1
50 | 12914G01 | PUSH ON MALE TERMINAL.....cooiiirveeeerimmiirreeeesmeiesseesssesessssesssessseseseeens 1
51 | B5211G01 FUSE BLOCK .....coouumireeeeammaansssessssssseseessssssssssssssss s sesssssses s 1
52 RIVET, 1/8" X 13/168" LG ....o.eoveeeeeeeeeeeeeeeeeee e nen e 2
53 15 AMP FUSE .......ocoumeieeeaaneeasseeeessssee e sseessss s seeess s 3
54 #6 GA WIRE ASSEMBLY ......ovvioumriiieriineieiensseiserssessssssesseseeseseseeeeee 1
55 16 GA WIRE (RED).......vvveummireeeeimceeeiesceeeessseesssssesessssss e esseeseesseneeons 1
56 LOCK WASHER, #10......coucrveeemmmierieseseessssessssssesessssssesesssssesesssssssssssn 1
57 | [B2860G1 HORN ...t 1
58 BOLT, 1/4 = 20 X 5/8" LG ...cooeurvveeeoireeseeeesnseseseisesssessssesessssssssessesesssnees 1
59 WASHER, 1/4" (STAINLESS STEEL)......cviiiieeeeeeeeee et eeeeeee e 1
60 LOCK NUT, 1/4 = 20 -..ooooeiieierceeeeseseeeesesesesssessessssses s sessessenese 1
61
62 HORN SWITCH .....coouuirveieeemmaenesiessssesssesssssssssssessssesesssssssese s 1

Service Parts Manual Page J-8


.?sku=73057G01
.?sku=27739G01
.?sku=00415G4
.?sku=11027G2
.?sku=11027G2
.?sku=25972G33
.?sku=25972G33
.?sku=603282
.?sku=612813
.?sku=00559G5
.?sku=14390G10
.?sku=11027G2
.?sku=11027G2
.?sku=73446G01
.?sku=25978G56
.?sku=35211G01
.?sku=00379G2
.?sku=35212G01
.?sku=25972G33
.?sku=25972G33
.?sku=20216G1
.?sku=00567G5
.?sku=32860G1
.?sku=00414G5
.?sku=00559G7
.?sku=14390G4
.?sku=17318G1

ELECTRICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 | [17318G3 HORN SWITCH CAP AND NUT .......occmiimmirrieemmnneneeeeesesesseeeeeseseeesseeeese 1
64 HORN SWITCH BOOT........ocouumireeeiemmieseeeessseeessesssssseesssessssseesseseessee 1
65 | 19233G1 HORN SWITCH LABEL.......ooouurreveemmainseeeessmeseesesssssssssssssessssssssesseseesssee 1
66 RIVET, 3/16" X 1" LG (ALUMINUM) .....cccvvioumnreenmnneneeneneeieeeseeseessseseens 2
67 NUT, #1032 ... 1
68
69 | 22523G01 | HEADLIGHT (INCLUDES ITEM 70)......coorrvvveeemmmmrneneeesmmreseeesessaeseesessese 2
70 SCREW, #10 =24 X 2 = 1T oo, 4
71 JUMPER WIRE (HEADLIGHT) w....oooouiirieeeirsceneieceosceseeeieeseseesseeecseeeeee 2
72
73
74 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 75 - 80).................. 2
75 TURN SIGNAL LIGHT ....cooomieiimieniioeseeeeseeesesseessssseesessssssesssson 1
76 WASHER, 1/4" (STAINLESS STEEL).......cirrvveeeermeceneeesessseenseseeeesee 1
77 WIRE ASSEMBLY ..ottt 1
78 LOCK WASHER, 1/4" ...ttt 1
79 | [0532G1 NUT, 14 = 20 e 1
80 PUSH-ON TERMINAL (MALE) .......ccooiimvieiarminieeennneneeeseeseeeeseeeseee 1
81
82
83 LENS, AMBER .....couoreeeummreeesmmaeeessssesessssssesesssssesssssseesesssssessessssseseneesn 1
84 SCREW, #6 - 18 X 5/8" LG...cuueeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 4
85 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) ......c.ccccocueu...... 1
86 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE)...........ccccouvvvuernnn. 1
87 TAILLIGHT ASSEMBLY (COMPLETE) .....ocooomirreveeeeicrneeeiesssecesseeeesseeeeee 2
88
89
90 | 606887 TURN SIGNAL KIT (INCLUDES ITEMS 91 = 95) ......ccovcrrrreiecicrneeeiessennee 1
91 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106)| 1
92 TURN SIGNAL FLASHER ........covvoirieierreeieenennesiesssseesessseneeeo 1
93 FLEX LOOM, 3/8 X 8" LG ...uucrvvevrmarrressmresesssessssssssessssssnsssssssnsessssssnees 1

Page J-9

Service Parts Manual



.?sku=17318G2
.?sku=27068G01
.?sku=71055G01
.?sku=00526G4
.?sku=01085G01
.?sku=74337G01
.?sku=20570G3
.?sku=20574G3
.?sku=00660G7
.?sku=20606G1
.?sku=00567G7
.?sku=00532G1
.?sku=18995G1
.?sku=20574G4
.?sku=00118G5
.?sku=74056G01
.?sku=74056G02
.?sku=32739G2
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3

ELECTRICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
94 | [17618GT WIRE TIE oo 2
95 STEERING COLUMN COVER-.......oeotrvveemmrreeernreeesssesesessseseesesesseneenns 1
96
97
98 WIRE HARNESS (ACCESSORY) w.eoeeeeeeeeeeeeeeeeeeeeeeseeeeseseseeeeseseeseeeseeeeseenon, 1
99 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED).............ccccceee. 1
100 LOCK WASHER, 3/4" ........ocoirrveeeeameeieseeeesssesesssessssese s 1
101 | 17137G1 FACE NUT, 3/4 = 20......covoeuuumrreeeeessnesesessssssssssssssssssssssssss e ssssesesssenees 1
102 IGNITION KEY .....ooooooeeieimceniesieceeesseeesessecsessse s 1
103 | 05830 WIRE HARNESS (KEY SWITCH)......coooorrmiieieiiernseeeeeessseeesseeesssseeeenees 1
104
105
106 | 73030G04 [ PLATE (FUEL GAUGE AND OIL LIGHT) ...ocoiiirrvveeeereeneeeiriseseenseieosseeeee 1
107 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS).............cccceeee 1
108 FUEL GAUGE ... 1
109 INDICATOR LIGHT ....cooooeiiimmceeieieceseeeceeiese s 1
110 HARNESS (OIL LIGHT/FUEL GAUGE)........cioeieeteeeeeeeeeee e 1
11 18 GA WIRE (RED 6") ....ocouuurreeeummreeiemmeeeessseessssessesssssssesssssessessssesseseenns 1
12
13
114 | 33623G02 | DRIVE RIVET, 3/16" X 3/8" LG ....ocorrreieeiicrneeiieeseceessesssseesseeecsseeeeneee 2
115 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119).........ccccccco. 1
116 CONSOLE INSERT PLATE .......ccoviimiiiiimnneeeeisesesseseseeeessesseeeeeeene 1
17
118 HOLE PLUG ...ttt n et nnnns 1
119
120 | 33623G02 | DRIVE RIVET, 3/16" X 3/8" LG ...ocoouuurvrieeumerneniesneseceesiessseseessesessssesseneee 3
121
122
123
124 HOUR METER KIT (INCLUDES ITEMS 125 - 127).......cccoerrrvveeerencnreeeernne 1

Service Parts Manual Page J-10


.?sku=17618G1
.?sku=20965G3
.?sku=606045
.?sku=18602G1
.?sku=00568G6
.?sku=17063G1
.?sku=605830
.?sku=71131G01
.?sku=21553G1
.?sku=23474G1
.?sku=74311G01
.?sku=25978G122
.?sku=74693G01
.?sku=73522G03
.?sku=20271G10
.?sku=607285

ELECTRICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
125 | 17074 HOUR METER ....coooouirireereeesssmaasseseesessssessssosesses s sssssesssssssssse s 1
126 HOUR METER BRACKET .......ciiiiimmieiiennenieseeseeessesseessseeseeeseee 1
127 WIRE HARNESS (HOUR METER)........coiriviieminieeerinnneieenseeseneneeneeens 1

Page J-11 Service Parts Manual


.?sku=617074
.?sku=603721
.?sku=606254

ELECTRICAL

Notes:

Service Parts Manual Page J-12



ENGINE AND MUFFLER

Service Parts Manual

Page K-1



ENGINE AND MUFFLER

Page K-2

Service Parts Manual



ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 ENGINE, GAS, 13HP, NON-GOLF .........covuurrrieeerrenieinesesisesseessesessseseeenee 1
2 DIP STICK, LOW (ST SPORT Il G CARB)........cevrrrreveeirnrnreneeenisssinneneennns 1
3 DIP STICK, HIGH ..coouuiirieiieiirieeeeiesesseeceeseeissssecesssssessssssssesseesesessesnns 1
4 OIL FILTER oot 1
5 SPARK PLUG (BPR2ES).....eveeeeeeeeeeeeeeeeeeeeeeeeeeseseeseseeseseeseseeseseesssessseneenon 1
6 OIL DRAIN PLUG ...t 1
7 0" RING, TBMM ......cooervviirmceiieniseeeeieeseceeeeees e 1
8
9 MUFFLER ...t 1
10 EXHAUST PIPE .....ooooummiieeeieemmnseseeessessecesssesssese s 1
11 WASHER, BMM .....cccvveirmmieieimesseassaeesessseeseesss s 4
12 NUT, M8 X 1.25 ......ooooereeeiiceeesaneesesseess s 4
13 NUT, M10 = 1.25 ..o 1
14 | p06256 BOLT, M10 = 1.25 X 25 .......oooouieeeeeesisseceseeessssesesessssossssesssesss s 3
15 BOLT, M8 - 1.25 X 30 ....cooeuuuureeemmaeeeeeseeseesssaesssssesessssss s ssssseeessesssss e 2
16 EXHAUST GASKET ......cooouuriieimneeisseeessssssesssss s sssss s 2

Page K-3 Service Parts Manual


.?sku=607154
.?sku=606390
.?sku=606391
.?sku=607454
.?sku=607462
.?sku=603557
.?sku=603562
.?sku=612266
.?sku=606982
.?sku=606272
.?sku=606267
.?sku=606279
.?sku=606256
.?sku=602330
.?sku=603599

ENGINE AND MUFFLER

Notes:

Service Parts Manual Page K-4



ENGINE MOUNTING

o

©

2}

=
2

n

[0}
©

>
©
£
>
m
=
L
0
%)
<
|_
1]
X
Q
<
o
m
|_
zZ
)
©)
=
|_
pd
©)
o
T

Page L-1 Service Parts Manual



ENGINE MOUNTING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 606007 FRONT ENGINE MOUNT .....oooviiiirininicins s 1
2 ENGINE PAN MOUNT w...coouoviinmmaneeesmanensessesesessseesisssesssessessesssses s 1
3 506258 BOLT, M0 = 1.25 X 25 ....eeectieeeeeeeeeeiee et et eee et setees s s san e eansaanens 8
4 NUT, ML0 = 125 oo 1
5 NUT PLATE ...oooitietiaieeiessesesssssessesssses s 2
6 BOLT, M10 - 1.25 X 45 .....couuiriemmmreeesmmiesessnesesessses s 4
7 FLAT WASHER, ML0 X 22 = 2.5 ....ccvveummreiemmmseesessessessssssessssssssssssssssessnns 4
8 NUT, ML0 = 125 oo 4
9 BOLT, M10 - 1.25 X 34 ..ottt en s n e 4
10 | [p06246 FLAT HEAD SCREW, M6 = 1 X 12.....coirireeeeriienneeeesssseessseesssssssseessssee 4
11 DIFFERENTIAL PLATE ....oouiviiummieeisaesssssesssesssesssssesssessesssssssses s 1
12 TUBE SPACER .....ccoouimiiiiiiaiieiiisie e 2
13 HEX HEAD 3/8 - 16, UNC X 2.75 ...ttt n e s 2
14 PLASTIC INSERT LOCK NUT, 3/8 ~16 ......ovvveerumurreeeeernarnesseeesisseneseeeesse 2
15 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 -19)........... 1
16 FRONT MOUNT BRACKET .....c.oviiiimiininiineeieinsseseisesesesessseseeee 1
17 RUBBER BUMPER .....corvirmireimmnresmssesssssssssssssesesssssssssssssssssssesons 2
18 HEX NUT, ML0 X 1.5 ..ottt 2
19 SPLIT LOCK WASHER, 1OMM .......ccesrrrviemmneniamreressinsesessssssesseseeee 2
20 CROSSMEMBER BRACE ........oocviiiimmiiiieiniseiisneessessssssesesesesesseeseee 1
21 HEX HEAD BOLT, 5/16 - 18 X 7/8 ....ocuvvieeeeeeeeeeeeeeeeeeeeee e 2
22 | 00559G8 FLAT WASHER, 5/16 .........ocouuuervrieeesmaessseseeassssessssessssssssssessssssseeesssee 2
23 PLASTIC INSERT LOCK NUT, 5/16 -18 UNC......ccoceveveiereeeeereereeeeienens e 2
24 TUBE CLAMP, DBL - 0.72 ...oouiviiiminreieineesessnsessiosssesessssessseesesssesseeeee 2
25 BOLT, HXFL M6 = 1 X 20.....ucvvverummreressmanesesssaesssssssesssssssessssssssssssssssnsssessens 1
26 BOLT, HXFL MB = 1 X 12....ccccvieuummieriimmneeissnsesesssessesssssssssssessssssessssesenns 1
27 B TYPE NARROW FLAT WASHER, 7/16........crrvrveeermarnceeeieosnsssssesieeenee 2
28 TUBE, (FUEL SYSTEM) ....oocoumiiiiimiiniieseneeissesssissesssssssssssseseseeseeseeee 1
29 FLAT WASHER, 3/8 X 1.0 X .063 ......c.oviueeiieeeeeeeeeeeeseee e en s 2

Service Parts Manual Page L-2


.?sku=606007
.?sku=603101
.?sku=606256
.?sku=606279
.?sku=606279
.?sku=606096
.?sku=606259
.?sku=603823
.?sku=606279
.?sku=606279
.?sku=608020
.?sku=606246
.?sku=602146
.?sku=72016G01
.?sku=00428G8
.?sku=11098G5
.?sku=627627
.?sku=625345
.?sku=605757
.?sku=00974G01
.?sku=608654
.?sku=70269G02
.?sku=00438G7
.?sku=01109G01
.?sku=606962
.?sku=606264
.?sku=606265
.?sku=00560G2
.?sku=27184G12
.?sku=00643G1

ENGINE MOUNTING

Notes:

Page L-3 Service Parts Manual



ENGINE MOUNTING

Notes:

Service Parts Manual Page L-4



FRONT SUSPENSION / STEERING

2 -Includes ltems 3 -9
6 - Includes Item 7
10 - Includes Items 4 - 9, 11

Front of Vehicle
/‘3
c::(j(@ \
W/’ &/
~<_
o
- ;

Part of
Frame

*NOTE: Tie Rod Not
Shown for
Clarity

Page M-1 Service Parts Manual



FRONT SUSPENSION / STEERING

- Includes ltems 26 - 37
33 - Includes Items 34 - 37 £

46 - Includes Items 47,48,69 <.57Y
49 - Includes ltems 51, 52
59 - Includes ltems 60 - 64

Service Parts Manual Page M-2



FRONT SUSPENSION / STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 FRONT AXLE ...t 1
2 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 3 = 9)....oooouumrrrieaemmenseeesesesssessssseesssssssssssssssessseseeeee 1
3 SPINDLE ASSEMBLY (PASSENGER SIDE)........ccoooeueeieieeeeieeeeeeeeeeeeans 1
4 GREASE SEAL......coouiiiiemmiieiiaiesesesssesesessse s 1
5 ROLLER BEARING AND RACE ASSEMBLY .........cooorvveerrrereennnereeennenen 2
6 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 7)....... 1
7 LUG BOLT, 1/2-20 X 1 3/16" LG...ooeeeeeeeeeeceeeeeeeeeeeeeeeeee e 4
8 12093-G1 CASTELLATED NUT, 1= 14 ..oooooirreiscecneeeeessereseeceosseeesnecssseesseeeeons 1
9 D0798-G8 COTTER PIN, 5/32" X 1 3/4" LG ...ccovooorririeaiereseeneseieessseesseeesssseessesenons 1
10 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 4 = 9, 1) .ccouuiirveeierireneeeiesssseceeseesssssesesssesssessesssseeeeese 1
11 SPINDLE ASSEMBLY (DRIVER SIDE).........coovvveeerrerierreeniessneeeeoneee 1
12 BOLT, 1/2 = 13 X 8" LG w..ceveeuuaeeeerceeeeseseeseessessssessessessse s 2
13 WASHER, 1/2" ..o eesesiss e 4
14 KING PIN TUBE .....oooooouurreeiiesaosecessesssssecesesssssessssessssses s 2
15 THRUST WASHER, 1" (STAINLESS STEEL).....ceieveteeeeeeeeceeeeeeee e 2
16 4390-G6 LOCK NUT, 1/2 = 13 ..o 2
17 SHOCK ABSORBER ........coccucvueummareeiasaeeeessssesssssssesssessessssssssessesssssssesesss 2
18 SHOCK ABSORBER WASHER ........cccooorivuiimmiaiieiennseeeassesseesesseeeesseeseee 8
19 RUBBER BUSHING .......ccocoumiriiiemirieeimnieeiessecsseessecsseesse s 8
20 NUT, 3/8 =24 ...t en e en e s 4
21 LEAF SPRING (HEAVY DUTY) w..couuiieiimmreeeimeeenesseeseessseseesesseseesssssessesssas 2
22 SPRING PLATE ..ot 4
23 | po734-G1 LOCK NUT, 7/16 = 14 ...oooreveeeericeeeeesseeesessessssse s 12
24 | P0463-G1Y | BOLT, 7/16 - 14 X 1 3/4" LG ..ooooooumrrreieersccreeeieoseseesesiiesseeseessseessesesseece 12
25 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 26 - 37)............. 1
26 * STEERING BOX INSTALLATION TAG......ccvvuuummirrerieeamiressisssnseesssesennns 1
27 RACK EXTENSION ....ccrvverumirreessmaeesesssaeesssssesessssssssssssssssssssssssssssssnsesees 1
28 * JAM NUT, 1/2 = 20 1
29 0961-GO1 RACK BOOT ... 1

Page M-3 Service Parts Manual


.?sku=606989
.?sku=70930G01
.?sku=70802G01
.?sku=25146G1
.?sku=11750G2
.?sku=35886G01
.?sku=19862G1
.?sku=00798G8
.?sku=70931G01
.?sku=70803G01
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70664G03
.?sku=70163G03
.?sku=00734G1
.?sku=00463G11
.?sku=70964G01
.?sku=70694G01
.?sku=70961G01

FRONT SUSPENSION / STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 WIRE TIE c.ooooiiieiereeeesaeesesseee s 1
31 CLAMP, 1 13/16 = 2 3/8"........ooourrrreienreieeseeaeseeeesesissseseessseseesesssseeenons 1
32 PINION SEAL .....oovoouuamieeeieeiieeseeeessssesessssssssssssssssssssssssssssessssesssesseeenons 1
33 RACK BALL JOINT (INCLUDES ITEMS 34 -37) ...ovieeeeieeeeeeeeeeeeeeeenn 1
34 RUBBER BOOT ......ooouuuuiiiiieeiiaeesssiesssssesssesssseseesssssesss e 1
35 CASTELLATED NUT, 7/16 = 20 .....covoveeeucineeeeeosereseeeesssceseeieesseeeee 1
36 GREASE FITTING, STRAIGHT .......ccoviiriiiirmrreieinneeeeereeeiesseesee 1
37 COTTER PIN, 3/32" X 1" LG ..cooeeureeeomieeeeeeceeieseeessesssesesseses e 1
38 BOLT, 7/16 = 14 X 2 /4" LG ...ccveeerceeeoreseeeesseeseeessessseesseses s esssenesss 3
39 VINYL CAP ..ot eeeiesisee s 2
40 SPACER ...ttt 3
41 | B1539G1 NYLON CLAMP........oooooorreieiiesseeseseeissesseesseesss s 4
42 SHOCK ABSORBER BOOT .....cocceveummmreeemmmeesssssseessssssssssssssssessssssssseesse 2
43 FLAT WASHER, 7/16" .......corvivimrrieeienseeieseeesiessesseiessessses e 6
44 LOCK NUT, 7/16 = 14 ... 3
45 STEERING SHAFT ......oiiuiiriiiimceeeesaseeesesesessesses s ssesss e 1
46 STEERING COLUMN KIT (INCLUDES ITEMS 47,48 & 69).........cccoovvveverrrnrne 1
47 STEERING COLUMN .....cccoovriviiemmrniieiicneiesseseeeeesssesieeseeese e 1
48 STEERING COLUMN BUSHING.........coiiieeeeeiceeeeeeeeeeeeee e, 1
49 INTERMEDIATE SHAFT (INCLUDES ITEMS 50, 51)....cvvveviveeeeceeeeeeeeeeeeeeeene 1
50 BOLT, M8 X 1.25 - 05.......cooeuumieeeeumcereessmeeeesssseeseesssseeesessseeessessesseeesseseee 1
51 | Po565-G§ LOCK WASHER, 5/16" .......cvvvueeiuairreseessaessesessssesssssessssessessesesess e 1
52 RETAINING RING (INTERNAL).......ccvvveermrieeermeneeesenseesssessesseceesseesessseess 1
53 RETAINING RING (EXTERNAL).......cccovcuureriemnieeiesnsesessssseesisssesessessssssseonns 1
54 BALL BEARING ......ooooummiriiiiemmmnieseeeesse s 1
55 WAVE WASHER ........cvvvieetemmireeeeesiasesseessssesssseessssssss s 1
56 STEERING WHEEL PREMIUM (OPTIONAL).......ccrvvveermmmnnreeennnnessenesssseneeee 1
57
58 LOCK NUT, 5/8 = 18 ....couurrveeeiomaesseieessmeessesisssssesesssssseessssssesss s 1
59 TIE ROD ASSEMBLY (INCLUDES ITEMS 60 - 84)........ccovvveeermrrnereieernenneeee 1

Service Parts Manual Page M-4


.?sku=12416G2
.?sku=11391G8
.?sku=70638G01
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10389G3
.?sku=00464G6
.?sku=10044G01
.?sku=70667G02
.?sku=31539G1
.?sku=70509G01
.?sku=00560G2
.?sku=00734G1
.?sku=70607G01
.?sku=70758G05
.?sku=70610G03
.?sku=28569G01
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=602980
.?sku=14390G2
.?sku=70876G02

FRONT SUSPENSION / STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
60 THREADED ROD (24" LG)....cocuuuereemmreeeesnienesssesessssessssesssssesssssssensenns 1
61 TIE ROD END (LEFT HAND THREADS).........coooomieieinneiieenesieesseneneeas 1
62 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS)........cocoocoimerrrrrieernnanas 1
63 TIE ROD END (RIGHT HAND THREADS)........ccoccorerierreeeieseseeeennneeee 1
64 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) ...........occovmerrrrrriernnns 1
65 | po734-G1 LOCK NUT, 7/16 = 14 ..o 2
66 STEERING WHEEL ... 1
67 | P1006-GOT | BOLT, 3/8 - 16 X 1 1/4" LG....cvvveoeeecrrereeeoosseeeeeeiosssseeesssiseseeeesesess s 4
68 | 00879-G1 | LOCKWASHER, 3/8"........ccooriiioeeiiiriremiarineinssiseasseessssssssessessssees s 4
69 SCREW #6 = 20 X 5/16" LG ...t 1
70 FLANGED BEARING .......ocviuiieeeeceeetceee et aenens 1
71 0749-GOT | BEARING .....ooouumrreeeieeicceeeeiese s 1
72 STEERING RACK COVER .......coriuemmreeiasesessessneessessessesissesssesesesseseess 1
73 RIVET ..ot 2
74 STEERING WHEEL COVER ......coiiuiiiiriieeesieesseeseeieessessessesessesss s 1
75 SPRING FRONT CANT LEAF ....coviiimiirieieieeeeieeeeessssesessssssssssseeseseesesseees 2
76 PL, WINCH RECEIVER RETAINER.........ccomirirreeeeriiereeesesseseesseeeessesesseeeennans 4
77 WELDMENT, WINCH RECEIVER ..o 3
78 | p0462-G8 SCREW, HEXAGON HEAD 7/16 = 14 ......oovooureenevieenmneessssesssesenesseessesesseeee 4
79 | po5439 STEERING WHEEL DECAL ......ccovvoeiiineieeeeisseneseeiiiesseesseeessssensseee s 1

Page M-5 Service Parts Manual


.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1
.?sku=602979
.?sku=01006G01
.?sku=01022G01
.?sku=70648G01
.?sku=70749G01
.?sku=605642
.?sku=15058G1
.?sku=71147G01
.?sku=70990G03
.?sku=604572
.?sku=604559
.?sku=00462G8
.?sku=605435

FRONT SUSPENSION / STEERING

Notes:

Service Parts Manual Page M-6



FUEL SYSTEM

Front of Vehicle

/nlmmm (EMISSION CONMTROL mmmﬂ@m\

‘CARE: EVAP ENIGGIONS FAMILY: [CP1] EWAP ECS:[GP |
PR EUAP EMisSIONS SAMILY:

0w [—1 !
ey &)

To
Carburetor

a Carb Fuel Tank Assembly (Includes items 3 - 10)

e Carb Fuel Tank Assembly (Use with sending unit)
(Includes items 5- 15)
Standard fuel tank (Includes item 4)

@ Carb Fuel Tank (W/SWITCH) (Includes item 12)

Page N-1 Service Parts Manual



FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 520180 CARB FUEL TANK ASSEMBLY (Includes items 3 - 10) .....ccccvvvveeveeeeeerniiiinnns 1
2 EZ0187 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 5 - 15) 1
3 EZ0T79 STANDARD FUEL TANK (CARB IlI) (Includes item 4)............coeovvuvvvnneen. 1
4 618668 FUEL TANK, W/O SENDER UNIT ..ot 1
5 [8287G3 SIPHON TUBE ASSEMBLY ....ooiiiiiiiiiiiei e 1
6 ROLLOVER VALVE GROMMET ....ooiiiiiiiiiiiiiiie s en e 1
7 617886 EPA FUEL TANK LABEL ... 1
8 ROLLOVER VALVE ... .o e e e 1
9 617885 FUEL TANK CAP (RATCHET)....tetiiiiiiiiee ettt 1
10 [[0988GU] SIPHON TUBE GROMMET ..ottt 1
11 E07479 CARB FUEL TANK, FLOUR (W/SWITCH) (Includes item 12) ................. 1
12 618669 FUEL TANK, W/ SENDER UNIT ...ttt 1
13 [ZZ30G0] FLAT HEAD MACHINE SCREW ....cooiiiiiiiiiii e 2
14 gOUZ8G2 FUEL LEVEL SENDER .....cooovviuitiieicie e 1
15 72229G01 FUEL TANK ADAPTER ... .ot 1
16 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
17 E07549 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
18 BZ372GH BLACK TRIM, 6.25 LONG ......oouiririiiiieieisiessesseie st 1
19 [[7618G] NYLON CLAMP ...ooooiiiiiiiai ettt 2
20
21 [8292GT HOSE CLAMP,.50 DIAMETER ....otiiiii s 7
22 pUZ38GY HEX HEAD BOLT, 5/16 = 18 X L ..cvuiiuieeieiiiiieieieie e 1
23 00559G8 FLAT WASHER, 5/16 ...ttt ee e e e e e e 4
24 11098G6 LOCK NUT, 5/16 - 18 ...ttt 3
25 [[0483G07 SPACER BOLT, 5/16 - 18.....ouvuvuivceceeieesesisieiesae s 1
26 EI5349 HOSE REDUCER-ID 1/4 X 3116 ..ccceiiii et 1
27 | SHMMRSKI FUEL SHUT-OFF VALVE ..ottt s 1
28
29 BI53570 FUEL SYSTEM HOSE 2.00".... ..o e 3
30 [[Z083G0] FUEL LINE FILTER ...ttt ettt 1
31 FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 8.00 LONG .......cccvvrrrrrrrrrrennnnnn 1

Service Parts Manual Page N-2


.?sku=620180
.?sku=620181
.?sku=620179
.?sku=18287G3
.?sku=606068
.?sku=606067
.?sku=70988G01
.?sku=607479
.?sku=72230G01
.?sku=20048G2
.?sku=606966
.?sku=607546
.?sku=32372G6
.?sku=17618G1
.?sku=18292G1
.?sku=00438G8
.?sku=70483G01
.?sku=615346
.?sku=611181
.?sku=615350
.?sku=72084G01
.?sku=606969

FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32
33
34 | [I39IGA HOSE CLAMP, .25 = .63 DIA ....cooeoeeeeeeeeeseeeeeeeeeeeeeeeeeseee e, 2
35 | FUZ597 CARB FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 26.00 LONG.................. 1
36
37 FUZ0GT FUEL PUMP ...ttt 1
38 | pUIIZcH HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75.............. 2
39
40 | pUB3I™ CARBON CANISTER MOUNTING BRACKET (CARB ONLY)........cc.covvenenn.. 1
41 | [os7UGIY RIVET, 3/16 DIA X .70 (CARB ONLY) w...oeveoeeereeeeeeeeeseeeeeeeee e 2
42
43
44 | pUBLT] CARBON CANISTER (CARB ONLY) w..coeoeeeeeeeeeeeeeeeeeeeeseeeeseeeeees e, 1

Page N-3 Service Parts Manual


.?sku=11391G4
.?sku=604597
.?sku=602061
.?sku=00114G6
.?sku=606310
.?sku=10570G11
.?sku=606071

FUEL SYSTEM

Notes:

Service Parts Manual Page N-4



REAR AXLE

1 - Includes Items 2 - 16

>,

Page P-1 Service Parts Manual



REAR AXLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 605891 REAR AXLE ...t 1
2 OIL DRAIN PLUG ... 2
3 GASKET wceeoeeeveesmaeeeeesse e 2
4
5
6
7 OIL SEAL 28 X 47 X O.oovivveermareeiesseeeeesseessssssssssesesssessessss s 3
8 FLANGE BOLT M8 X 1.25 X 100 ....c..coouurvveermmreeneorressessesresesessenees 10
9 FLANGE BOLT M10 X 1.5 X 23 ...cccvieummienierneeisonsesseseessensssssenee 10
10 607940 AXLE TUBE (PASSENGER SIDE) .......ccoieteteeeeeeieeeeeeeeseeneesesesseenenns 1
1 AXLE TUBE (DRIVER SIDE) .......ccoovrviiiimirierianneeiiisseesessssseseesssneeons 1
12 | 607988 AXLE SHAFT (PASSENGER SIDE).........cooirrrveeeermnrreeseessnsseseesesssnsees 1
13 | 607987 AXLE SHAFT (DRIVER SIDE) ........crvvviiiirmeieeisnseeeseeessneesseeessiee 1
14 BALL BEARING........cvvveummaieriesiceeesssssesessses s 2
15 | 26814-G01 SNAP RING ..ot 2
16 SLOTTED NUT ..ot 2

Service Parts Manual Page P-2


.?sku=26770G01
.?sku=26771G01
.?sku=72259G01
.?sku=26823G01
.?sku=72260G01
.?sku=607940
.?sku=607939
.?sku=26811G01
.?sku=606403

REAR SUSPENSION

RefRsp 11

Page Q-1 Service Parts Manual



REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [1 2 3 4 5 DESCRIPTION QTY.
1 605721 HEAVY DUTY LEAF SPRING.........ccocoiviiiirinnisciesececscsee s 2
2
3 SPRING PLATE ...t 2
4
5 ‘W BOLT, 3/8 - 16 X 2" X 2 1/8" LG ..ottt 4
6 D0643G1 WASHER, 3/8" ... 10
7 LOCK NUT, 3/8 = 16 ... 12
8
9 FLANGED BUSHING.......corvieummineieimceiesiecssisescssssssseessssseeesesssses s 2
10 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG......ooonmreeireeecnecessnniessneeissenecnns 6
11 LOCK NUT, 3/8 = 16 ..o 2
12
13 FLANGED BUSHING ..ottt ettt 8
14 SPACER ......ueeeetmaeeeeese st 4
15
16 SHACKLE PLATE .....oooomiriiiimieeiinensseesessesssses s 4
17
18
19 SHOCK ABSORBER ... 2
20 SHOCK ABSORBER WASHER .........ceoviuiuiecteeeceeeeee e, 8
21 RUBBER BUSHING.........ooiiiteeeiee e ee et n e en e 8
22 | [p0532G6 NUT, 3/8 = 24 ... 4
23 VINYL CAP ... 2

Service Parts Manual Page Q-2


.?sku=605721
.?sku=605977
.?sku=32195G3
.?sku=00643G1
.?sku=11098G5
.?sku=605445
.?sku=00665G9
.?sku=12262G1
.?sku=70291G01
.?sku=70289G02
.?sku=70290G02
.?sku=70248G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01

REAR SUSPENSION

nl ®

FRONT &

REAR AXLE PASSENGER SIDE R

FRONT

Page Q-3 Service Parts Manual



REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 605721 HEAVY DUTY LEAF SPRING.........ccocoiviiiirinnisciesececscsee s 1
2 505958 AXLE BRACKET PASSENGER SIDE ........ooiiirrrrveeeeeeesssmsnsereessseseeeesssns 1
3 AXLE BRACKET DRIVER SIDE .......ccocoomiiriiiinmeiienesseeeeseeeeeseeseeeseseeee 1
4 B2195G 1" BOLT oot eesiesss s 4
5 FRONT SPRING BUSH........ccvvuiumiiiiiiieeiieiesesesseesessesssesssesesseeseesseneeons 2
6 SHOULDER BOLT, 3/8 = 16 ....ccoveeuuumriveeeesieeneeieesssessesseesseeesseseesesesneee 6
7 D0643G1 FLAT WASHER B TYPE 3/8 .......oocouiinveiieeieersseesessseesesssessssssssesaessessee 10
8 LOCK NUT, 3/8 = 16 .....ooeoeeeeeeenceeieiseceeeeaseseseese e 2
9 SHACKLE PLATE .....oooouirieiimmieeesoesesiessesseessee s 4
10 FLANGED BUSHING......coorviemmrreeesmeeiesameseeesesesssssssessssssessessssses e 8
11 SPACER ...ttt 4
12 LOCK NUT, 3/8 = 16 ....ooeoueireeeiiaeeiiescseeeissessisseesessess s 12
13 SHOCK ABSORBER ...ttt en e, 2
14 SHOCK ABSORBER WASHER..........cvuuumreeeimmreeeesnnneeesssessessssesessessee 8
15 RUBBER BUSHING ... 8
16 NUT, B/8 = 24 ... 4
17 VINYL CAP ... 2
18 | [p05956 REAR SUSPENSION PLATE .....ccoouuirreeereeeessssmseseesssssesssssssssssesssseseeess 2

Service Parts Manual Page Q-4


.?sku=605721
.?sku=605958
.?sku=605938
.?sku=32195G3
.?sku=605445
.?sku=00665G9
.?sku=00643G1
.?sku=12262G1
.?sku=70290G02
.?sku=70291G01
.?sku=70289G02
.?sku=11098G5
.?sku=70248G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01
.?sku=605956

SEATING

12 - Includes Items 13, 14

1 - Includes ltems 2 - 9

Service Parts Manual

Page R-1



SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 71611G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9)....oooooorrrrreeer. 1
71611GOL......WHITE SEAT BOTTOM ASSEMBLY
71611GO03......GRAY SEAT BOTTOM ASSEMBLY
71611G16.......BROWN SEAT BOTTOM ASSEMBLY
2 71602G* VINYL SEAT BOTTOM COVER .....ovviiiinmnreeeeinsereseeesssseeesoeeesss 1
71602GO1.........WHITE - VINYL SEAT BOTTOM COVER
71602G02.......... GRAY - VINYL SEAT BOTTOM COVER
71602G07.......... BROWN - VINYL SEAT BOTTOM COVER
3 VINYL TRIM (SEAT BOTTOM).....coucrviemmmereemmnenesssassesessssesessssenssneeons 1
4 SEAT HINGE ..o 2
5 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ....cooviveeeeeeeeeeeeen 6
6 HIP RESTRAINT (PASSENGER SIDE) .......cvviieiimnieiinsenieeniienenes 1
7 HIP RESTRAINT (DRIVER SIDE).......coviuiiriiiiireneieneesieeeneseeessee 1
8 71204G01 BOLT, 1/4 = 20 X 7/8" LG ...cooouerrrricoernsieeeeieiesessene oo 8
9 RUBBER PAD ..ottt ettt en s en e 2
10 | 604912G** | TWO TONE VINYL SEAT BOTTOM......ccooomiirmmreoeimmmnnicneeesesmnssessessesssseeees 1
1
12 | 71274G* SEAT BACK ASSEMBLY (INCLUDES ITEMS 13, 14) ....coooooiivennerrrreeersnns 1
71274GOL1.......WHITE SEAT BACK ASSEMBLY
71274G04.......GRAY SEAT BACK ASSEMBLY
71274G07.......BROWN SEAT BACK ASSEMBLY
13 | 18144G* VINYL SEAT BACK COVER ......occrrvviieriinneseeeessssneeseeesesssessneeeessie 1
18144G1.......WHITE SEAT BACK COVER
18144G4.......GRAY SEAT BACK COVER
18144G8.......BROWN SEAT BACK COVER
14 PLASTIC SEAT BACK COVER (BLACK) .......cooouimmrieriinnieiessnennes 1
15 | 604916G** | TWO TONE VINYL SEAT BACK ....ovvvieiriirieieieiisnnieeseeesessssseseeeesssseenees 1
16
17 71446G02 |  SEAT BACK SUPPORT .....ocoiiiiiiieteenseeeeaesssssessssssses oo 1
18
19 | po43sG8 BOLT, 5/16 - 18 X 1" LG...oouuuerrvreeeoieimienneeeesissseeeeseeesssssneessseesssss s 5
20 WASHER, 5/16" .......ooouurviemmmareeessssesissssssssssse e 6

Service Parts Manual Page R-2


.?sku=71012G01
.?sku=71610G01
.?sku=00720G08
.?sku=71701G01
.?sku=71702G01
.?sku=17074G1
.?sku=74889G01
.?sku=00438G8
.?sku=00571G2

SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
21 | 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......ccrvvveeerrrrerreeeesssssnneeeeesn 5
22 | po5774 BRACKET ......ovviieetiaaireesieessi s 1
23
24 SEAT BACK SUPPORT BRACKET ........ccriiviiimmiineeenniseseennsieeesssesseseeonns 2
25 BOLT, 3/8 - 16 X 1 1/4" LG w.ccvveuuuuveeeincneeiosssenissssessesssssssssses oo 4
26 WASHER, 3/8"......oiieeeeieeteeee ettt ettt 4
27 LOCK NUT, 3/8 = 16.....coeeuuuireieomanneeieeseesiesseesessesseessssss s 4
28
29
30 BED BUMPER BRACKET ...t 2
31
32 | Ppos054 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) w.....coomrrrrrreeeerssnenneeeees 4
33 LOCK WASHER, 1/4" (STAINLESS STEEL).......covvvveeurnerneeeeeesienineneiaennnns 4
34

Page R-3 Service Parts Manual


.?sku=605776
.?sku=75900G02
.?sku=01006G01
.?sku=00560G1
.?sku=11098G5
.?sku=74947G01
.?sku=605056
.?sku=00664G7

SEATING

Notes:

Service Parts Manual Page R-4



nd
O
-
<
o
LL
P
LL
O
nd
LLI
=
<
-
n

G STARTER / GENERATOR includes items 2 - 18

NI
Uiy

Service Parts Manual

Page S-1



STARTER / GENERATOR

\ ) AN
b o

Page S-2

Service Parts Manual



STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 STARTER / GENERATOR (INCLUDES ITEMS 2 - 18).....coviieriiieicirincneienns 1
2 NUT oottt 1
3 512030 LOCKWASHER ..ottt ettt enenas 1
4 b 5 PULLEY .ottt 1
5 FRONT COVER ..ottt 1
6 BEARING ......coviiieiiiieceetetecie ettt 1
7 RETAINING RING ......cuiiiicieiiieineseeseseisese e 1
8 512033 KEEY ottt 1
9 512034 ARMATURE ASSEMBLY ...ttt sensaes 1
10 FRAME & FIELD ASSEMBLY ....oviiiiiiiicininieieieieeeisiss s 1
1 b 3 BRUSH LEAD & TERMINAL PKG....cocoiueiiiiiieiiieieteieieieie e 1
12 BRUSH SPRING.......ciiiiiiiieieiiseieis ettt 4
13 512040 BRUSH BOX ASSEMBLY ....coucuiiiiiiiniieieieeseseisse st 1
14 BRUSH 1 COVER ..ottt ettt 3
15 BRUSH 2 COVER.....cottiiiiiiiiieeieiei ettt 2
16 WAVY WASHER .....coovoiiiiiriiiieisine et 1
17 BEARING ......coviiiiteiisiieieieie ettt 1
18 512045 REAR COVER ..ottt sttt 1
19
20
21
22 BOLT, HXFL SHLDR - M10 - 1.25 X 20......cutuririineireniiecesinsseseesesseieieeessseenes 2
23 06279 NUT, ML0 = 1.25 oo 2
24 BOLT, M8 = 1.25 X 20 ....cvuviiereieiiseieieiseeesiesssese st nsesns 3
25 STARTER / GENERATOR BRACKET ......cuiiiiiiiiniiieieiei e 1
26 502145 TENSIONER BRACKET ..ottt 1
27 BOLT, M8 = 1.25 X 20 ... euverieeeseieenecseeeieeseieeseesesss s sseiessnsssenns 1
28 06256 BOLT, ML0 - 1.25 X 25 ....oiieieiiceiieeseseesessieeseessss st sseiesses 9
29 506253 NUT, ML0 = 1.25 oottt 1
30 NUT, ML0 = 1.25 oottt 1

Page S-3

Service Parts Manual



.?sku=625715
.?sku=612029
.?sku=612030
.?sku=625716
.?sku=612032
.?sku=612033
.?sku=612034
.?sku=612035
.?sku=612036
.?sku=612037
.?sku=612038
.?sku=612039
.?sku=612040
.?sku=612041
.?sku=612042
.?sku=612043
.?sku=612044
.?sku=612045
.?sku=606235
.?sku=606279
.?sku=606261
.?sku=606261
.?sku=602141
.?sku=602145
.?sku=606261
.?sku=606261
.?sku=606256
.?sku=606255
.?sku=606274

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTY.
31 16548G STARTER / GENERATOR BELT ...ttt ettt et eee e eee e e anae e 1
32 12064GH PUSH NUT, 5716 <.ttt 1
33 525705 TENSIONER BOLT oottt e e e e e e ee e e eee e e 1
34 503884 CABLE GUIDE BRACKET ..ottt ettt ettt ettt ettt eee e en e 1

Service Parts Manual

Page S-4


.?sku=16548G1
.?sku=12064G6
.?sku=625705
.?sku=603884

TRUCK BED - PLASTIC

a 36" PLASTIC BED ASSEMBLY INCLUDES ITEMS 2-11

Page T-1 Service Parts Manual



TRUCK BED - PLASTIC

Page T-2

Service Parts Manual



TRUCK BED - PLASTIC

Service Parts Manual

Page T-3



TRUCK BED - PLASTIC

AS VIEWED FROM THE BOTTOM

Service Parts Manual Page T-4



TRUCK BED - PLASTIC

% @ ELECTRIC DUMP KIT Includes Items 58 - 75

Front of Vehicle

‘ 71 ‘
H ‘ \ >WHT from Actuator
‘\‘\4 / BLK from Battery
Y RED from Battery Battery Connections
RED from Actuator

Front of Vehicle
BLK Lead

RED Lead

_ To Circuit Breaker and
Toggle Switch

Rear Frame
Member

Page T-5 Service Parts Manual



TRUCK BED - PLASTIC

Service Parts Manual Page T-6



TRUCK BED - PLASTIC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 [2647-G01 | 36" PLASTIC TRUCK BED ASSEMBLY ( INCLUDES ITEMS 2 - 11)............ 1
2 72648-G01 36" PLASTIC BED ...covvooeuumrieieieemeceesiessssessessssseessssssssssessssssseee 1
3 36" PLASTIC TAILGATE ....occovviiemmireeiessseesessssssssesssssssssssessseseseeee 1
4 BOWED ANGLE .....occvveirmmriieimcseeiesses s 1
5 PIVOT SHAFT ..o 2
6 73455-G02 TAILGATE CABLE ASSEMBLY ........covvouuriineeeierierenseesessssseeseseeeeeee 2
7 HEX HEAD BOLT, 1/4 - 20 X 1.25" LG .....covoeumrreverrneeeeeseceeeeesscneneans 2
8 PHILLIPS SHOULDER SCREW, 1/4 - 20 X .75" .....ooviieeeieeeeeeeeeeeeen 2
9 TAILGATE CAP ...t 1
10 PAN HEAD PHILLIPS SCREW, 1/4 - 2 X .62" LG .......ovvvornerrrrisscreries 4
11 RACHET FASTNER ......c.ocoiriiiummieiieameseesessessesesess s 4
12
13
14 CLEVIS PIN, .50 DIA X 5.25" LG ..o 2
15 WIDE FLAT WASHER, 1/2" .. oottt 2
16 HAIRPIN COTTER ...ttt ettt ettt 2
17 GAS SPRING ......cooumreeimmeeeeiaseeeeess s ssss s 1
18 | P1118-G0{ | HEX HEAD BOLT W/PATCHLOCK, 1/4 - 20 X .62" LG......cooormmrrrrreicerrnccneee 8
19 FLAT WASHER, /4" ......coiieiiierieeiieeseseeeesssessesesee s 8
20 GAS SPRING CHANNEL .......coieiiiienieieseeeeeseseesseseesssseeesesssseeseness 1
21 FLANGED URETHANE BUSHING .......ccrvieumrreeimmeeeeessneeseesnsesessnsseseenas 4
22 CABLE ASSEMBLY ..o 1
23 PLASTIC BED HEAT SHIELD.........cvvvuereeeermeeeiisiecseeesessesseessecsseessssseneens 1
24 TRUCK BED FRAME ..ot et an e, 1
25 ELECTRIC LIFT BRACKET .....ccouriiimmireiemmneessssnssesssseseesssssssessssssssseenas 1
26 HEX HEAD BOLT, 5/16 - 18 X 1.25" LG......ooimreeeeecneiieerneiecsseceeeessenneenns 4
27 FLAT WASHER, 5/16" ..ottt neeten e 8
28 | 11098-G6 LOCK NUT, 5/16 = 18......vveveeeeaerveeeiesseessenesssssee s 2
29 | 00415-G6 HEX HEAD BOLT, 1/4 - 20 X 1.75" LG.....ccvvvoeurrrrneeieeiesenseeeeessseeseseeee 2
30 LOCK NUT, 1/4 = 20......covveeoeeneeeeessesesssesssssesesssessssss s 2
31 HEX HEAD BOLT, 7/16 - 14 X .875" LG ...ooveeieeeeeeeeeee et 2

Page T-7

Service Parts Manual



.?sku=72647G01
.?sku=72649G01
.?sku=73450G01
.?sku=73454G01
.?sku=00415G2
.?sku=73460G01
.?sku=73449G01
.?sku=16705G2
.?sku=16816G5
.?sku=71571G01
.?sku=00571G5
.?sku=21683G1
.?sku=71537G02
.?sku=01118G01
.?sku=00642G7
.?sku=71569G02
.?sku=70291G01
.?sku=602904
.?sku=72339G02
.?sku=76423G01
.?sku=71283G02
.?sku=00439G2
.?sku=00642G8
.?sku=00891-G2
.?sku=00462G7

TRUCK BED - PLASTIC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | po734-Gq NUT, 7/16 = 14 oot 2
33 CLEVIS PIN, .50 DIA X 3" LG ..couuurveeummereemsceeeesseeesssssnesssssssesesssssesessen 1
34 CLEVIS PIN, .50 DIA X 2.2" LG ..o 1
35
36
37 WELDMENT LATCH BED.........cooooiiiiirieeeeeininneeieeisesesseeeessesesssseessseeeneee 1
38 BRACKET ..o 1
39 LATCH PLATE ..o 2
40 TORSION SPRING .......cccvvieumieiieriineieeesesesseesesies s ssesesseeses e 1
41
42
43 SCREW, 1/4 =2 X 5/8" LG ..ottt 4
44 1704-GOT| [ HANDLE GRIP........civiiiiiiiireeiiiisesccseeiisesscesesees s 2
45 0113-GO1 | ADJUSTABLE BUMPER.........ccoooirivieieimmirneeieeseeseesissssssessesesseseeesseseessse 2
46 LOCK NUT, 5/16 = 18 .....ooourrieeamrreeeiiceieeisesseeesesesseeieessssesss s 2
47 BUMPER BRACKET .......couiiiiimmiiiieinieeiesessisseesessssssessssseessesssses s 2
48
49
50 LATCH PLATE (DRIVER SIDE).........coiriveiiriieerrnnaieeeneeeesseneesesssesese 1
51 | po2974 LATCH PLATE (PASSENGER SIDE)............coommirrrreeeemmnieneseeessnssseesessenne 1
52 | P1014-G03 | CARRIAGE BOLT, 1/4 - 20 X .75" LG ...oocooeuuummrinrreereeisssssinsseseensssssesesessennns 4
53 WASHER, 1/4" ... e 4
54 LOCK NUT, 174 = 20 ... 4
55
56
57 ELECTRIC DUMP KIT ( INCLUDES ITEMS 58 - 75 ) .......covvveerernerieeane 1
58 ELECTRIC ACTUATOR 36 V .....ccvvvuuummirvenieisnennseseisessesesssesesessessenee 1
59 TOGGLE SWITCH.....o oottt 1
60 TOGGLE GUARD.........cocveeemmaieeiemmeesisssessssissessssessssssssssses e 1
61 CIRCUIT BREAKER MOUNTING BRACKET .......ooocomimmurieenniiiinnee 1
62 SCREW, 10 - 24 X 50" LG ..ccvvveeermarreveeessessenessssseeessessssssssesseessssee 2

Service Parts Manual Page T-8


.?sku=00734G1
.?sku=14443G10
.?sku=14443G12
.?sku=74962G01
.?sku=71477G02
.?sku=71099G02
.?sku=71538G01
.?sku=01118G01
.?sku=71704G01
.?sku=70113G01
.?sku=11027G1
.?sku=74947G01
.?sku=602977
.?sku=602978
.?sku=01014G03
.?sku=00559G7
.?sku=14390G4
.?sku=74164G04
.?sku=27612G02
.?sku=27680G01
.?sku=27447G01
.?sku=74165G02
.?sku=00150G4

TRUCK BED - PLASTIC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 | po565-G§ LOCK WASHER, #10.......ccooumrrereeeimmineseeessseseesseesseseesssseessseesssesecse 2
64 CIRCUIT BREAKER 15A 24V.........cccooomrrviimirnreiiiecnseiiieseeenissseseeeeseee 1
65 WIRE TIE w.oooootoaeeeeeesssa e sesisssssesssesssse s 8
66 NUT, #10 = 24 s 2
67 RIVET, 5/32 X .55......ccvveeumreeeesmaeeesesssessessssssessssses s sessessesesesseseen 2
68 14 GA WIRE ASSEMBLY (RED 5").....cocvveeirmrrerieineneeiirseeneeiessesnee 1
69 READ INSTRUCTIONS DECAL .........crrvieiarieeerninnieseseeeeesseseeeeee 1
70
71 4163-G0f1 WIRE HARNESS, ELECTRIC DUMP ..........ovvviiinnernnieeieissnecneeeeeeeeee 1
72 4443-G10 CLEVIS PIN, .50" DIA X 2.88" LG.......orrrreeeerieinereeeanieissseeeseressseesnnns 1
73 4443-G11 CLEVIS PIN, .50" DIA X 1.75" LG..ooouuurrveeeermesneseesssnesssseesssesesseeesnons 1
74 COTTER PIN, 15/32" X 2 13/16" LG....occvveermierierenreiensscenieoesceseeneeeee 2
75 SPACER .....oeeceeettaa s eeessse et 2
76
77
78 OUTRIGGER CHANNEL.......coriiiimreeierneseeesssseeissee s 1
79 WASHER, /4" ... 8
80 | D1118-GO1 | HEXHEAD BOLT, 1/4 = 20 X .62" LG...ocoourrrveiemrmecneneeessnssensesessssseeseseeenns 8
81
82 | 16812-G2 RATCHET FASTENER ........oocoumimneiiieiieneeneesseseessssessseesssseese s 2
83 LABEL EZGO MPT.....oooouuieeiemmceeeesieeesessseesesssssssessssesssessssseesessssssseseos 2
84 BED CAPACITY LABEL (250 LB) ..o 1
85 RIVET, B/16" ...ttt ettt e et seaese st e e aetenneaesenn e 5

Page T-9 Service Parts Manual


.?sku=00565G5
.?sku=21320G3
.?sku=17618G1
.?sku=00526G3
.?sku=10570G9
.?sku=25976G14
.?sku=71489G01
.?sku=74163G01
.?sku=14443G10
.?sku=14443G11
.?sku=21683G1
.?sku=27613G01
.?sku=71547G02
.?sku=00642G7
.?sku=01118G01
.?sku=600821
.?sku=74821G05
.?sku=71055G01

TRUCK BED - PLASTIC

Notes:

Service Parts Manual Page T-10



TRUCK BED - PLASTIC

° 40" PLASTIC BED ASSEMBLY INCLUDES ITEMS 2-11

Page T-11 Service Parts Manual



TRUCK BED - PLASTIC

Page T-12

Service Parts Manual



TRUCK BED - PLASTIC

Actuator may be rotated 90°
on some models

Front of Vehicle

%@ _ @ ELECTRIC DUMP KIT Includes Items 58 - 75

57

RED from Battery
RED from Actuator

Page T-13 Service Parts Manual



TRUCK BED - PLASTIC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 3451-G01 | BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) ...ccooooouiseimrreeeiassennreceennnns 1
2 73447-G01 PLASTIC BED, 40" ......ooouiriieeeeesenseesiesssessssseessseesssseesssseessseeeeons 1
3 PIVOT SHAFT ..o 2
4 SHOULDER BOLT, 1/4 =20 X 3/4" LG ..o 2
5 TAILGATE CABLE ...ttt 1
6 3450-GO1 BOWED ANGLE ... 1
7 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) ....ccvoveveeeeeeeeeeeeen 4
8 3449-GO1 EXTRUSION CHANNEL ......oocorveieemmmineeiessieessesessssesssssesssssessseeseons 1
9 16818-G5 RATCHET FASTENER ........oooimrrieieieienseeeeeaeseseseeees s 4
10
11 SCREW, 1/4 - 20 X 5/8" LG ...ccvvvveeurmnrrveeieseiesssesesssseeessessesssesesesseennnns 2
12 BED CAPACITY LABEL ....cuviuiuieeeceeieeeeeeeeee et eneeseenann 1
13 1055-GO1| [ RIVET, 3/16" X 1" LG (ALUMINUM).........oocoimirrmrerecrsrnneeicecssseeseeeesssseeeee 5
14 0113-GO1 | ADJUSTABLE RUBBER BUMPER...........cccooviveoiuierieriieinnennseeeeessninseneeenns 2
15 LOCK NUT, 5/16 = 18 .....ooouuvrierrmrreeeinmcsseeasessieessesssessessssesssssssisssssssee 2
16
17
18 BED LATCH ...coceeeuaieeeeisceeeeeseeeeesseeseesss s sessss s 1
19 LATCH TORSION SPRING ........ocomrirreeeeminnseeeeasmsessesessessnessssesssseesneee 1
20 PLATE, LATCH ....oooouieiieaceeiiieceeesssce s 2
21 RETAINER BRACKET .......ccoiiumiireiemmmiesesseeseissessesssssessssssseesssssses s 1
22 | P1118-GOM | SCREW, 1/4 =20 X 5/8" LG ....cooumrrreeeerrirreeieeiseseeseeesessssseseseeessseesseeessonns 4
23
24 HANDLE GRIP.......oooiviieimieeiaseceeesisse s cseesse s 2
25 LABEL ..ot sess s 1
26 RATCHET FASTNER ......oooouuuumiriieiesimenseseesssseessesssseesss e 4
27 1570-GOT| [ BUSHING......oooouirreeiiiisercceeiesescsseeiiseeee e 2
28 1571-GOT| [ CLEVIS PIN ...oooooiceecesse s 2
29 | p0571-G3 WASHER, 1 /4 X 7/16 ..o 2
30 HAIR CLIP. ... 2
31 0291-GOT| | BUSHING ......cccivvieemirieeieesieecseseissssessssessssses s 4

Service Parts Manual Page T-14


.?sku=73451G01
.?sku=73454G01
.?sku=73460G01
.?sku=73455G01
.?sku=73450G01
.?sku=16705G2
.?sku=73449G01
.?sku=00415G2
.?sku=74821G01
.?sku=71055G01
.?sku=70113G01
.?sku=11027G1
.?sku=74962G01
.?sku=71538G01
.?sku=71099G02
.?sku=71477G02
.?sku=01118G01
.?sku=71704G01
.?sku=600110G01
.?sku=16816G2
.?sku=71570G01
.?sku=71571G01
.?sku=00571G5
.?sku=21683G1
.?sku=70291G01

TRUCK BED - PLASTIC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 1569-G0J | SPRING CHANNEL........ocirrieieeerminneeeeeeseessesesssesressseess s 1
33 | DI118-GOT | SCREW, 1/4 =20 X 5/8" LG....oocouuuurrveieermceeeeeiiesmeessesessssseessseesssesesseseesnns 8
34 BED TETHER CABLE ... 1
35 WASHER, 14", 8
36 BRACKET, BUMPER .........ccoviummiriieimieesiaseseeasssssssssssesenessesessssessssees 2
37 GAS SPRING ......oooumreiiiimirieiiseeeeee s 2
38 CLEVIS PIN, 1/2" X 2 27/32" LG w..ccoooocrveeeereeeeeseeeeeeeseseseesecssssesssessee 1
39 CLEVIS PIN, 1/2" X 1 3/4" LG ..courvveerieeeereceeieseeeeeeeseessessesssessesssssee 1
40 HAIR CLIP ..o 2
41 WASHER, /4" .....covvveeeoeeseeeiseses e 8
42 | PI118-GO | SCREW, 1/4 - 20 X 5/8" LG...oouuurrrveeerrireeeiesiseseeseesssssesssseesssssessssessess 8
43 OUTRIGGER CHANNEL.......cooriiiimmieniereseeessseesessseessesssees s 1
44 PLASTIC BED HEAT SHIELD (GASLONE VEHCLES ONLY)........ccoovvvueunnnne 1
45 ELECTRIC DUMP KIT ( INCLUDES ITEMS 37 - 54 )......ccccooovvvuumnrrriiirninnneens 1
46 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS .........ccccovrvveerrreeeernrneries 1
47 TOGGLE SWITCH ...ttt 1
48 TOGGLE GUARD ....oooommreiieiiiieeeeeesseseersseeeesese s 1
49 CIRCUIT BREAKER MOUNTING BRACKET ..o 1
50 | p0150-G4 SCREW, 10 - 24 X 1/2" LG w.ccvvveeerueeeeeiensssscesseisssesesssesssssssessesssseee 2
51 LOCK WASHER, #10......courveeeumreeierceeeesseseesssssesessssesseesesessseesesseee 2
52 CIRCUIT BREAKER 15A 24V........ccoooiirreiimmrereimnesesesseseeeeesssseseseseeees 1
53 WIRE TIE oooeoteoreeiesss s sesesesssse s 8
54 NUT, #10 = 24 oot 2
55 RIVET, 5/32 X .55......ccvveeimmceeeeriiessessnessesssessssessees s sssseeessssseeseseens 2
56 14 GA WIRE (RED 5") ....ooouuiieeemaceeeeseseeisseessessseeessssseesesssssssesesess 1
57
58
59 SPACER ......covoeiiieieeieiies e 2
60 | 74613-GO1 HARNESS........ovvvvieeimairieeiiasieresseesssse s 1

Page T-15

Service Parts Manual



.?sku=71569G02
.?sku=01118G01
.?sku=01118G01
.?sku=602904
.?sku=00642G7
.?sku=00642G7
.?sku=74947G01
.?sku=71537G02
.?sku=14443G10
.?sku=14443G12
.?sku=21683G1
.?sku=00642G7
.?sku=00642G7
.?sku=01118G01
.?sku=01118G01
.?sku=71547G02
.?sku=72339G02
.?sku=74164G04
.?sku=27612G02
.?sku=27680G01
.?sku=27447G01
.?sku=74165G02
.?sku=00150G4
.?sku=00565G5
.?sku=21320G4
.?sku=17618G1
.?sku=00526G3
.?sku=10570G9
.?sku=25976G14
.?sku=27613G01

TRUCK BED - PLASTIC

Notes:

Service Parts Manual Page T-16



TRUCK BED - METAL

Page U-1 Service Parts Manual



TRUCK BED -METAL

Service Parts Manual Page U-2



TRUCK BED - METAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 615610 STEEL-ALLUMINIUM BED ASSEMBLY (INCLUDES ITEMS 1 -20) ................ 1
2 614759 BED FRAME WELDMENT ......ccvviiiemmrineieaesesnssesssseseessseesessesssnesenns 1
3 615599 DECK PLATE STEEL BED .....cccrvvueerumieeeeeessaessesessssesessessssseseseesenns 1
4 614799 SIDE PANEL LEFT HAND ... 1
5 614801 SIDE PANEL RIGHT HAND ..o 1
6 620833 PANEL FRONT w..ccooooiiieiiiammmineeieesiescesssssses s 1
7 614785 TAILGATE BRACKET LEFT HAND ......ooooummnreeisinienseseessssseesesesees 1
8 614796 TAILGATE ..o 1
9 ADJUSTABLE RUBBER, BUMPER..........cccoovvuuiminirniviieisnnnseeieesseeneeee 2
10 LOCK NUT FLANGED 5/16 ~18........ccorrrveeemmmnnreneesssesesssesssssessenesenns 2
11 BRAKE COMPENSATOR, BUMPER...........rrvuierirrieernieeieeseceneenneee 2
12 | [p12976 LATCH ASSEMBLY .......ooooirrieeeiinienseeiesisssesssseessssesssseesssssessseeenons 2
13 LATCH KEEPER .....ooovveemmmreeeesmceseesssessssssessessssessessssssesessssesssssees 2
14 | 614781 SCREW MB X 25 .....covvoeeuumreveeeesieeseeessssessessssssseeessessssseesee s 41
15 501476 LOCK NUT MB = 1.ttt 41
16 | [p1295 SCREW 10 = 24 X 500 ......ooorrvieeermarneeseeessesseeeessssessssesssseessseeeeese 6
17 NUT M0 = .25 .o seesesseeeeesss s 2
18 BOLT M10 = 1.25 X 20 ..ocouoveievaeeieeceeeeesscneseeeceeseeeseeseeeeseseeeneee 2
19 | 615048 BUSHING ......covveeeteceeeeieseeeseeessseessesissse s 2
20 | 615611 MAT e 1
21 | 615092 TAILGATE BRACKET RIGHT HAND ..o 1
22
23
24
25 GAS SPRING ......cooumreeemmeeeeeseseeess s sessss s 1
26 COTTER PIN ..ot 4
27 CLEVIS PIN ...t 4
28 CABLE ASSEMBLY ......couuriuiummienissnssessssesssssssesessssseesesssssesesssssssesees 1
29 0291G0] | FLANGED BUSHING URETHANE ........ccooooirrviieemmiineseaeesecnsseeeseseeseneeenns 4
30
31

Page U-3

Service Parts Manual



.?sku=70113G01
.?sku=11027G1
.?sku=28083G01
.?sku=612976
.?sku=612977
.?sku=601476
.?sku=612957
.?sku=606279
.?sku=606235
.?sku=71537G02
.?sku=21683G1
.?sku=14443G12
.?sku=602904
.?sku=70291G01

TRUCK BED - METAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | [1538G0Y | TORSION SPRING, BED LATCH ........occooeiiiimererrmireeeeeieesessssssneenseseenseeesnnnnns 1
33 HANDLE GRIP......coooreiiummrneiemeeeeessesesesseseeeessssessssseesessssesseesss s 2
34 BED LATCH ... 1
35 | 614788 LATCH CLAMP RIGHT HAND........corrrrieemmrnereeenssseesseessssssesessesssseesseee 1
36 | 614789 LATCH CLAMP LEFT HAND ......cocoiiinneeeneeeeesnsnsseeeessessesesssesssseeessssseeees 1
37 BOLT MB - 1 X 30 ...cociirieeeeeeeeeasesseeessessesssssssss e sssssessssssessssee s 4
38 | [01478 LOCK NUT MB = Tieeeoicneieeasseeesseesssesesesssse s 4

Service Parts Manual Page U-4


.?sku=71538G01
.?sku=71704G01
.?sku=607072
.?sku=606421
.?sku=601476

WEATHER PROTECTION

N
DETAIL B
DETAIL D

1-includesitems2 - 21
3- includesitems4 - 21
7 -includesitems 8 - 21
Front of Vehicle
P
f@
a®

Front of Vehicle

SUN TOP CAP (CAMO)
SUN TOP

°

DETAIL C (FRONT)

Y

DETAIL A
Front of Vehicle

(REAR)

— \
o)
_ v
7 2
\ 23
Y \\
\ R
— i) N\
\\ I — N
\\ = \ VI
\ ) <
\\ ) M85,
\\ / | [/ [}
\\ < / | Il
\\ / | & \
\\_ ) / <O REA
= / a0 i)
- / 2\ \
/ NS — R AR \
( AN = 2 \ VA \ /v
\ y NS ZZaD\ ] AR Y/ \
\\ (S ) 3 U R
\ O o\ O\ \ A\ N\ _— \\y
\\ — \ o\ \ — —
A\ / . \ \ \ \\\\\ Y=
—— / s — \ — — \ A
< ( — / 7 0/ 71® -
\\\\<, \ ) ~_ _— _— =
e\ N\ ) ) — — (
| |\ B e
r n \ W | — 7 )
// N/ 7/, \ | o =<
\ \ o | <o
- > \ | — \
~ \ C I\l
\ > \ | AT =] L\
\\ ¢ | \ |
v | s Vi
\, | _ U
\ \o2 | N ‘
\t \ \ 5 | R
V7 N\ =
)) :
\ _ 6 (f - ))
/ -\ = A ) ( .
\ \ \ &) - 7 /, ) W\ —_— ~
— Sl —— — _
—_ _ W / ) ——
—_—_—7® ¢ ) ) ;
\ /6 S <] ( /
N\ «=)
—a (=
) s ¢

Service Parts Manual

Page V-1



WEATHER PROTECTION

Front Top Strut

REAR VIEW MIRROR KIT N—"

Y4 /,/’//// /
&
Set Screw <\

26 - includes items 27 - 29

31 - includes items 32, 33

Service Parts Manual Page V-2



WEATHER PROTECTION

36 - includes items 37 - 43

45 - includes items 46 - 47 and 39 - 43
51 - includes items 52 - 53 and 39 - 43

59 - includes items 59 - 60 and 39 - 43

Front of
Vehicle

Windshield
Retainer

Front of /

VW

Front of Vehicle

49

Page V-3 Service Parts Manual



WEATHER PROTECTION

SUN TOP KIT (WITH BRUSH GUARD) E

67 - includes items 68 - 77 @“—i .

/)

[ T
/ ~_ | ‘;‘\Existing Brush Guard Cage

Service Parts Manual Page V-4



WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 75040G0* | SUN TOP KIT (INCLUDES ITEMS 2 -21) ..ccoovveeuumnreeieernreneeeeeseseeseeeeene 1
2 27069G0* SUN TOP ..ot 1
3 HARDWARE KIT (INCLUDES ITEMS 4 - 21) ..o 1
4 FRONT STRUT ...cooouiivieimreeieicsneesesssesseessessssesesesesssesssecs s 1
5 REAR STRUT (DRIVER SIDE) .......coccieriimreeiemnseesessesseessssseseenns 1
6 REAR STRUT (PASSENGER SIDE)..........ccooovuviiminrriiienneeiiessenneees 1
7 FASTENING HARDWARE KIT (INCLUDES ITEMS 8 - 21).................. 1
8 HEX HEAD BOLT, 5/16 - 18 X 2 1/4” LG ...ocvoveeeeeeeeeeeeeeeeeeen 4
9 D0905GH LOCK WASHER, 5/16” ........ocrvrveeeerineeeeeeniessneseeeessssenesseeesssee 4
10 SPACER, /2 ..ottt 2
11 FLAT WASHER, 5/16”.....cocueieeeeeeeeeeeeeeeeeeeee e, 6
12 HEX HEAD BOLT, 5/16 - 18 X 1 3/4” LG ......ovvvveerrrerierrcneeeeienne 4
13 WASHER, 5/16” (STAINLESS STEEL) .....ccvvveumcreviernreeeesnnennenns 8
14 SPACER ... 2
15 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)......c.coeeveeeeeeeeeee. 4
16 MACHINE TRUSS HEAD PHILLIPSCREW, 1/4 - 20 X 2" LG ........ 2
17 | 00753G6 MACHINE TRUSS HEAD PHILLIPSCREW, 1/4 - 20 X 2 1/4” LG ..| 2
18 FLAT WASHER, 1/4” ... 8
19 PLASTIC SPACER.......co oottt 4
20 | 00891G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)........covvvveirianrenereiricne 4
21 END CAP, 1" e 2
22
23
24
25
26 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 - 29) ..........ccooomrcrvreeeern 1
27 REAR VIEW MIRROR .....coocvviimmieiiimmeseesensisseeesesseeesssssseieessseeeeeeeeen 1
28 | 19502G2 SUPPORT BRACKET .....ccoorriiiiemiieseisieisesesseseessssessssessssseessseecss 1
29 PAN HEAD SCREW, #8 - 32 X 5/8” LG ....ccoooooumrrreeierinninseeeenssenneneeenns 1
30
31 | 75367G* 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33) .....oooooonee. 1

Page V-5 Service Parts Manual


.?sku=75044G06
.?sku=75045G05
.?sku=75838G03
.?sku=75838G04
.?sku=75465G01
.?sku=00440G2
.?sku=00905G8
.?sku=75048G01
.?sku=00570G2
.?sku=00685G7
.?sku=01110G03
.?sku=75048G04
.?sku=01109G01
.?sku=00753G5
.?sku=01110G01
.?sku=75051G01
.?sku=19853G1
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 * ENCLOSURE ...cooumireeeemmmenseesessessseessessssssssssssssssssssssesessssssssssscessons 1
33 * VELCRO ....cccooveaeeeeesssses e sseessssse s AR
34
35
36 WINDSHIELD KIT (FULL) (REQUIRES SUN TOP KIT) ....coovuiviveiieeeieeceeeenn

(INCLUDES ITEMS 37- 43)......ccoouurrereeemmmeesessesssssesssesssssessssesssssessssesssons 1
37 WINDSHIELD (FULL) (LEXAN)....cvvveeeermamreeeeessssrenessessssssseesssessseseee 1
38 SASH, 26" LG....oooomvveireeeeiiiesseiieseseeessesssie et 2
39 | 71956G03 SCREW, 1/4 - 20 X 1 3/4” LG (STANILESS STEEL)........ccooormmmmrrrrrierrnnns 2
40 | 71956G04 STAINLESS STEEL WASHER, 1/4” .....coocomrerrereemmmnnseseseessssssessseeennonns 4
41 | 71956G06 RUBBER GROMMET .......ccoouuuirreeeessammesessssssneesssessssasesssssssssnnssssseeseons 2
42 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .........ccvuerrreererreeeesncrerieaee 2
43 | EGWHL14 SAFETY LABEL (NOT ILLUSTRATED) ...couurvveermmrreessmmereeessmnresesssneenees 1
44
45 WINDSHIELD KIT (FOLD DOWN) (REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 46 - 47 AND 39 = 43)......corrrrreeeermmnnrreseenssnnesseseessnneee 1
46 | 623903 FLIP WINDSHIELD (LEXAN) ....coourveeemmrereesaneessssneeeessseessesssesseseese 1
47 SASH, 12" LGoovoeueieeeieireeieseeseeeissessesis s 2
48
49
50
51 WINDSHIELD KIT (FULL) (REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 52 - 53 AND 39 = 43)......ccovvcormrrreermmereeesmnresessessessee 1
52 WINDSHIELD (FULL)..vveereeeeieesceeeesseseeseeseesesesssesesssseesseseseeseneeons 1
53 SASH, 26" LG ....covrmerrveeeriamereeseesssesessssessssessssssssssssessessssssss s sssseesons 2
54
55
56
57
58 WINDSHIELD KIT (FOLD DOWN)(REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 59 - 60 AND 39 - 43)........cocommrrreermemeeessnnnesessnnesessnee 1
59 SPORT WINDSHIELD .....ccvvourarveermmereesssenseesseeesessssesssssseessssssseesssesons 1

Service Parts Manual

Page V-6


.?sku=71966G01
.?sku=71954G01
.?sku=75528G01
.?sku=75528G01
.?sku=71956G05
.?sku=71966G02
.?sku=75528G02
.?sku=71966G03
.?sku=71960G01
.?sku=75528G01
.?sku=75528G01
.?sku=71966G04
.?sku=617544

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
60 EGWHC10 SASH, 12" LG ..ot 2
61
62
63
64
65
66
67 74496G0* SUN TOP KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 68 - 77)............. 1
68 MOUNTING BRACKET ......ooieieieeeeeeeeeeeeee e, 1
69 00438G5 HEX HEAD BOLT, 5/16 - 18 X 5/8” LG ....cvvveeeeeeeeeeeceeeeeeeeeeeee e, 4
70 D0565G8 LOCK WASHER, 5/16” .....eveeeeeeeeeeeeeeeeeeeseee e, 4
71 HEX NUT, 5/16 = 18t eeeeeeeeeeeeeee e en st eneeneneenns 4
72 74497G0* SUN TOP ..ot en e 1
73 FLAT WASHER, 1/4” ..o 8
74 00753G6 MACHINE TRUSS HEAD PHILLIPSCREW, 1/4-20 X 2 1/4” LG ............ 2
75 00891G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....c.cvevueeeveeceeeeeeeeeeeeeee e, 4
76 MACHINE TRUSS HEAD PHILLIPSCREW, 1/4 -20 X 2 1/2" LG ............ 2
77 7446G01 SPACER ..ot 2
78
79 WINDSHIELD KIT (WITH BRUSH GUARD)

(Replacement Parts available from Eagle Parts, 706-790-6687) .................... 1

Page V-7 Service Parts Manual


.?sku=74466G01
.?sku=00565G8
.?sku=00532G3
.?sku=00559G7
.?sku=00753G7
.?sku=74542G01

WEATHER PROTECTION

Notes:

Service Parts Manual Page V-8



WHEELS AND TIRES

1 -Includes Items 2 - 4

5-Includes Items 7 -9

6 - Includes Items 7 -9
10- Includes Items 12 - 14
11-Includes Items 12 - 14
17- Includes Items 18 - 20
21- Includes Items 22 - 24

(Style of tire may differ from tire shown)

Page W-1 Service Parts Manual



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28442G03 WHEEL AND TIRE ASSY, TURF SAVER (INCLUDES ITEMS 2 - 4) ............. 1
2 28442G02 TIRE, 20 X 10 - 10 TURF SAVER ..o 1
3 15172G02 WHEEL RIM (BLACK, 4 LUG) ..ottt 1
4 11657G1 VALVE STEM...iiiiie ettt e 1
5 74842G03 WHEEL AND TIRE ASSY (DRIVER SIDE) (INCLUDES ITEMS 7 - 9)........... 1
6 74842G04 WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 7 - 9) .. 1
7 74842G05 TIRE, 21 X 11 - 10 TRAIL WOLF....ccoiiiiii e 1
8 1015239014 WHEEL RIM (BLACK, 4 LUG) ... 1
9 012007 VALVE STEM....oo e e 1
10 28630G04 WHEEL AND TIRE ASSY (DRIVER SIDE) (INCLUDES ITEMS 12 - 14)....... 1
11 28630G05 WHEEL AND TIRE ASSY (PASSENGER SIDE) (INCLUDES ITEMS 12 - 14) 1
12 28630G01 TIRE, 22 X9 - 10 STRYKER ... .o 1
13 15172G02 WHEEL RIM (BLACK, 4 LUG) ...t 1
14 11657G1 VALVE STEM...iiiii ettt e 1
15 14723G1 LUGNUT, 1/2 = 201ttt s A/R
16 12091G2 SPINDLE CAP ..o 2
17 606240 SPEEDRACER TIRE AND WHEEL, 10X7, DRIVER SIDE (INCLUDES 18-20)

(MUST USE ITEM 25 LUG NUTS, ORDER SEPARATELY).....ccoooiiiiiiee 2
18 606139 SPEED RACER, 10X7 DRIVER SIDE ......coooiiiiieeeeeeeeee e 1
19 606152 WHEEL, 10" DIAMOND FINISHED WHEEL .......ccociiiiiiieeeee e 1
20 604915 VALVE STEM, CHROME ..o 1
21 606179 SPEEDRACER TIRE AND WHEEL, 10X7, PASSENGER SIDE

(INCLUDES 22-24) (MUST USE ITEM 25 LUG NUTS, ORDER SEPARATELY] 2
22 606139 SPEED RACER, 10X7 DRIVER SIDE ......ccooiiiiieee e 1
23 606152 WHEEL, 10 " DIAMOND FINISHED WHEEL .......cociiiiiiieeeee 1
24 604915 VALVE STEM, CHROME ..o 1
25 606925 DIAMOND LUG NUTS ... e s 4
26 608910 DIAMOND WHEEL CAP ...ttt s 1
27 74175G01 DUST CAP .. ettt 2

Service Parts Manual Page W-2



WINCH

Note: Winch shown mounted at front of vehicle.

1 - Includes Items 2 - 73

Page X-1 Service Parts Manual



WINCH

o oo m
M AN M
L N |
© owmno
I —H N ™
N v non
mmmm
=228
O 0w
QO OO
T T T O
2333
O 0 oo
£ ccc
L |
o T o
— N N

o
Q
]
>
N
[S)
o
c
o
S
T

Page X-2

Service Parts Manual



WINCH

Page X-3 Service Parts Manual



WINCH

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 74259-G02 [ WINCH KIT (INCLUDES ITEMS 2 - 73) (ST 350).......ccmrrvrveeeerrrmmnrenneneneeen 1
2 600792 WINCH ASSEMBLY, T1500.........coovvvveeeeeememmmrcensessssesesssssseseeessseeeeeee 1
3 WINCH MOUNTING TUBE ...ccciveeumaereemaeeiessnneeessssesesssssssssessesseneeons 1
4 BOLT, 5/16 - 18 X 2 3/4" LG ....voveeeeeeeeeeeeeeeeeeeeeee e, 2
5 WASHER, 516" ..ottt ettt 4
6 LOCK NUT, 5/16 = 18.....ccuuuureeeummaereesmmseeissseessssssssssssssssssssssssesssseeees 2
7 CLEVIS PIN, 5/8" X 3" LG..coooourrieirieeeieisneseesssrsesiesssesiesssssssiesssnsneens 1
8 COTTER PIN, 15/32" X 2 13/16" LG ...cccvvveerrmrcreeeeesseeseseesisesisesseenonns 1
9 74286-G02 REMOTE SOLENOID (INCLUDES ITEMS 10 - 35)........coovvvvveeerrraienneen 1
10 SOLENOID KIT c.ooooivieimareeiessenesseeessesssssesesssee s 1
1 WIRE HARNESS (SOLENOID t0 BATTERY) ......covoonniiiininnnienie 1
12
13
14
15 | 600798 WIRE HARNESS (SOLENOID to REAR WINCH) (INCLUDES 16 - 19)] 1
16 | 600794 8 GA WIRE ( YELLOW B7") ...cooeovuuerveeenmmmeneseesssnenessessssessenees 1
17 | 600793 8 GA WIRE ( BLUE 67" ) ....ccouuumuinnneeieiieesoissssscesssssessessssssseseee 1
18 FLEX LOOM ( BULK ) 49" ......ccoootrrrvemmminmimmnneeessenssniessssesiennseee 1
19 CONNECTOR ...t 1
20 MOUNTING BRACKET .....cccvviiumaieiiemmminiessneesesassessessseseeseessssesee 1
21 BOLT, 1/4 - 20 X 3/4" LG ....ucvveeorrreeomersesissssseseesesseesessssesssssseneeonns 3
22 SPACER, /4" ...couiiviiimeieeieseese e 3
23 LOCK NUT, 14 = 20 ... 3
24 | 600801 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28)| 1
25 16 GA WIRE ( BLUE 14" ) .....ooouiriiiinireeieecneeeiesseeeeiseseseseenee 1
26 16 GA WIRE (WHITE 14" ) ooooourieeiireeieseseeeesseneesessessseseeseneee 1
27 16 GA WIRE ( YELLOW 14" ) ..o 1
28 FLEX LOOM ( BULK ), 4" ..ovecovereeeermeesesssssesesssessssssssssssssneseeees 1
29 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33) 1
30 | 600794 8 GA WIRE ( YELLOW 94" ) ....ccccuiirrirveiennnimmenneensssssenssnssssseeeee 1
31 | 600793 8 GA WIRE (BLUE 94" ) ...cooovvoeiumineiieennnecnssessseseeessessssesenneee 1

Service Parts Manual Page X-4


.?sku=74271G01
.?sku=00440G6
.?sku=00571G2
.?sku=00891G3
.?sku=21317G1
.?sku=21683G1
.?sku=74256G02
.?sku=72278G01
.?sku=20436G1
.?sku=73235G01
.?sku=74326G01
.?sku=00414G6
.?sku=23726G1
.?sku=14390G4
.?sku=19077G1
.?sku=20216G1
.?sku=19080G1
.?sku=17313G1
.?sku=600795

WINCH

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 | po436-Gl FLEX LOOM, 75 5/8" ( BULK ) w...oooooumrrereiermeneesesecsssnesnsecenee 1
33 CONNECTOR ...coooivviermaseeieseeeeesss s 1
34 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) ........ccccoc..... 1
35 * CIRCUIT BREAKER WITH BRACKET ........cooirrrroeeersirnereeeesseenneeee 1
36 BOLT, 1/4 = 20 X 5/8" LG....ouevveermmreriesiieniessnssesssieseesesesssssssssss s 2
37 LOCK NUT, 14 = 20 ... 2
38
39
40 CONNECTOR MOUNT PLATE ......cccoourirviemmmnresmmmsesisminsesssssesseseeseseeee 1
41 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ......oevrvvriinrrriieenne 2
42 WASHER, #10 ..ottt ettt eas et e esese e, 2
43 | po921-GH LOCK NUT, #10 = B2 ... 2
44 | poi56-G8 SCREW, #10 = 32 X 1" LG .oooeeevemmeieeneesesesssssssessesssesssessssssssseeesssseee 2
45 | P0526-G NUT, #10 = 32 2
46

The following items are replacement components for the winch. For service or
replacement parts, contact Superwinch, Inc., Winch Drive, Putnam, CT 06260
Phone: (860) 928-7787, FAX: (860) 928-1143

Always provide the following information when requesting information
or ordering replacement parts:

Winch Part Number: T1500
Serial Number: (found on housing)
Part Number and Description

47 87-10490 KNOB ASSEMBLY, T-SERIES F/W .......ooiiiiiiiiiiiieiiieeee e 1
48 87-22381 TENSION PLATE ..ottt 1
49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8 .....coiiiiiiiieeireeee e 2
50 89-22291-01 SCREW, STHEX SKY FH, M6 X 1 X 20 ......tutiiiiiiiiiiieiiiiiiiiieeeeee, 2
51 87-22394 BASEPLATE ASSEMBLY, T-SERIES ..o, 1
52 AS REQ'D WASHER, .020 OR .030 THICK ..ottt AR
53 87-10466 BUSHING, T-SERIES........c oot 1
54 87-23309-01 SET SCREW, M5 X 0.8 X 6 ..etvviiiiiiiiiiiiiiiiiiiiiei i 1
55 87-22397 DRUM ASSEMBLY ...t 1

Page X-5 Service Parts Manual


.?sku=20436G1
.?sku=73235G01
.?sku=600482
.?sku=00414G5
.?sku=14390G4
.?sku=74289G01
.?sku=00740G4
.?sku=00559G5
.?sku=00921G8
.?sku=00156G8
.?sku=00526G4

WINCH

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
56 | 87-10470 DRUM SUPPORT BUSHING ......cconinreeresieesssaissieeessssseessessssssee 1
57 | 87-33257 DRUM SUPPORT PLATE ......covvuouuimmmmininsessesisesisssssiessssssssessssssssee 1
58 | 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10......cccouummmnrrrrereeeeessnsreneeseeneeen 4
59 | 87-33251 ROTATOR GEAR, T-SERIES .......coocoriririieiinnsisseessssesssssessssssesseesnons 1
60 | 87-22380 CARRIER ASSEMBLY, T-SERIES ........ocoooooiiimienninennsenioieeeosssssseeeee 1
61 | 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES .......ccccoceuueee. 1
62 | 87-33249 MOTOR, 12 VOLT ...oooueuiiirieeeeieesesinssssessessessessssssssssss s ssssesssssssess e 1
63 | 87-22401 MOTOR PINION GEAR .....ccouirerieemmmiieesiessinsssssessssssssessesssssssseeesons 1
64 | 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET .........ccoovvvveeeeen 1
65 | 89-32300 HANDSAVER BAR ......ccociiririiieaiesimmssssiessessessssssssssssssssssessss s 1
66 | 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES........cccoooururvvuernnns 1
67 | 90-22117 REMOTE CONTROL ASSEMBLY.......ourrveeeimmineneessssnsssseessesessenees 1
68 | 92-20172 SOLENOID, 12 VOLT w.covvvvveeeerimmanieeeesseeesssssssessee s 2
69 | 90-32070 SOLENOID BACK PLATE ......oooiriierieeeesessisssreesssssessssssssssssssseseseees 1
70 | 90-31079 SOLENOID COVER ....ooooumiriveiiimmniesesesiiessessseisssssessesiossssseseeesses 1
71
72
73 LABEL (READ INSTRUCTIONS) ......corriemmmrniemmmnnresssnenssssnesenessee 1

Service Parts Manual Page X-6


.?sku=71489G01

WINCH

Notes:

Page X-7 Service Parts Manual



SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ....oeuiveteeeeeeeeeeeseeeseeeeeesseeeseeseeesesesseeseeeseesseseesseeseeseesessessee. 26733G02
CLUTCH PULLER (DRIVE) ...ttt et s et ee e se s e s ee e e ee et s s e e ee e ee e ereees 19779G2
FLYWHEEL PULLER ... oot e eee s e s s e ese s e eseeeeesese e esesesseeseesseseeeseeessesees s eseee s eseeeesesereseeeeeeseeeeeees 27111G01
LoT8 =YY= N S TN 107N ) = BT 16489G2
DIGITAL MULTISMETER ..o eeeeeeeeeeeeseeseeesees e ee s s esesesseseeesees e essesseeseee s eseeeseeseeeeseesereseeseeseeeeeees 27481G01
TUBELESS TIRE REPAIR KIT ..oveoevoveeveeeeeeeeeeeeeseeeeeeseeeseee e eseesseessesseesseesessssessseseessseseessseseeseesseeseesseeseseseeeeseseeseee 606009
TIRE PLUGGER REFILL PACK (BO0/BOX) ..vevetveeteseeeseseeeseesseessesseessesseesseesesssesseossesssessessseesessseseessesseessesseeseeee 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ......vuiveeeveeteeeeseeeeeeseesseeseeeseesseeseseseseesees e sseesseseesseeseseseessessesesee 28432G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ......eveuteeeveeeeeeeeeeeeeeeeeeseesseeseeeseeseeseesseeseesseesesseeseeseesseeseseeee 28432G01
PEN 3 OUNCE (89 ML) = WHITE ..ottt eeeeeeeeeeeeeeeeee e eees e eeees e eeees e ee e s es et eeseeseees e eseeeeseee e 28432G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ........oeeveeieeeeeeeeeeeeseeeeeeseeseesseseeeseeseeseeseees s eseeesees e eeeeeee. 28432G03
PEN 3 OUNCE (89 ML) = ORANGE ...t eeee e ee e eee e e eeeseeese e eee s ee e sseeseseseee e eseeee e e eeeeeeeees 28432G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL w...cveeveeeeeeeeeeeeeeseeeeeeseeeseeeseesesseesseeseesseeseesseeseeseseseesseesesenee 28432G24
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ... .cverveeeeeeeeeeeseeesesseseoseesseeeseessesseessesseeeees 75831G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ......vveiveeieeteeeeeeeeeeeseeeseeseeseeeseesseeseesseeseesseeesesseeeseesesssos 28140G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE .......oveveeeeveeeeeeeseeeeeseeeseseeeeeeeseesee e eseeeneeeeone 28140G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW.......coveveeeoeeeeeeeeeeseeeseseeeseeeeeeeeseeseesseeesesseseeneeseens 28140G14
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) .......eveeeeveeieseeeseeereseesseseeeseeeeseseeeee. 28433G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY w.....vuieoeeeeeeoeeeeeeeseeeseesseseeeseeeeeeseseesseeseeeeeeeseeeeeeseseee. 27619G02
E-Z-GO ALL SURFACE CLEANER ......ooevo oot eee e eeeeeee e e e s ee s ese e e ssees e seeeeeesesess e ess e eeeseeeseeseseeese e eees 606311
E-Z-GO FIBREGLASS/PLASTIC RESTORER ......ovovetveeeeeeeeeoeseeseeeseseseeeeesseeseesseesseseseseesseseeeseseessessessessseeseesses 606313
WINDSHIELD AND PLASTIC PROTECTOR ....ooveoeeeeeeeeeeeeeeeeeseeeseeeeeseeessesseesseeseseseeseessesseseesssseesseesessseeeseeseeseees 606314
84 0Z HAND CLEANER .......veteeeteeeeeeeeeeeeeeeeeseeeeeeeeeeseeseeesees e et eeeseeseeesees e sseee s eseeeseeseeesees e seee e seeeseeeseeeeees e eeeseseee 607636
4 0Z HAND CLEANER ........ oottt ettt e et e e e e e et ee et ee et e e et s et eeeee s eseeeee s e e ee e eeeseee e 607637

Appendix A-2 Service Parts Manual



OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION
ACCESSORIES LISTING

ASHTRAY KIT ... 75109-G0O2.......... See BODY

BALLHITCHKIT ... e 74491-G02.......... See BODY

CARGOBEDCOVER........... .. 73521-G01

CARGO TRAILER (STEEL). . ... ..o oot 74486-G01

CARGO TRAILER (POLY). . .ot 74487-G01

CONSOLE POWEROUTLET . ...........oovn.. 71079-GO1.......... See ELECTRICAL SYSTEM

DEFROSTER/COOLING FAN .................. 74248-GO1.......... See CAB (FLAT WINDSHIELD)

DOME LIGHT. .. ... e 20495-G2........... See CAB (FLAT WINDSHIELD)

DOORSET (STEEL) . ........ i 74301-GO* . ......... See CAB (FLAT WINDSHIELD)

DOORSET(STEEL) . ....... .. 75856-GO* . ......... See CAB (CURVED WINDSHIELD)

DOOR SET (VINYL) . ... 74242-GO1.......... See CAB (FLAT WINDSHIELD)

DOORSET (VINYL) . ... 75855-GO01.......... See CAB (CURVED WINDSHIELD)

GLOVEBOXDOOR ..... ..ot 75456-GO* . ......... See BODY

GUNHOLDER. ... e 74365-G01

HITCHKITS. . . e 74492-GO* . ......... See BODY

HOUR METERKIT ...... ... .. i 75114-GO* . ......... See ELECTRICAL SYSTEM

RECTANGULAR SIDE MIRRORKIT. . ............ 27924-GO1.......... See CAB (FLAT WINDSHIELD)

INSTRUMENT/SWITCHPANEL . ................ 74250-GO1.......... See CAB (FLAT WINDSHIELD)

LIGHTBAR . ... e 75354-GO* . ......... See ELECTRICAL

REAR VIEW MIRROR KIT(REQUIRES SUN TOP KIT)19528-G2 .......... See WEATHER PROTECTION

SOFT ENCLOSURE (3SIDED). . ... vt 75367-GO* . ......... See WEATHER PROTECTION

STEEL CAB,W/ODOORS ............ccvvuvn.. 75854-GO* . ......... See CAB (CURVED WINDSHIELD)

STROBELIGHT. . ... . e 74245-GO1.......... See CAB (FLAT WINDSHIELD)

SUNTOPKIT(STSPORT) ...t 75040-GO* . ......... See WEATHER PROTECTION

TURN SIGNALKIT ... 75107-GO* . ......... See ELECTRICAL SYSTEM

WINCH. . ... e 74259-G02.......... See WINCH (ST 350)

WINDSHIELD KIT (REQUIRES SUN TOP KIT) ..... 71966-GO* . ......... See WEATHER PROTECTION

FOLD DOWN WINDSHIELD KIT(REQUIRES SUN TOP KIT) 71966-GO0*. . . See WEATHER PROTECTION

WINDSHIELDWIPER .. ...... ... i 74244-GO1.......... See CAB (FLAT WINDSHIELD)

WORKLIGHTS .. ... 74247-GO1.......... See CAB (FLAT WINDSHIELD)

TIRE DOMINATOR 20X11-10 . ... ..ot viee e 605316............. Wheels and Tires

PATHFINDER TIRE BRUSHED WHEEL LH ... .. ... 605355............. Wheels and Tires

PATHFINDER TIRE BRUSHED WHEEL RH. . ... ... 605356............. Wheels and Tires

PRO TOUR POLISHEDWHEEL . ................ 605317............. Wheels and Tires-ST Sport CARB / ST
Sport

PROTOURTIRE205/50-10 . . .................. 605315............. Wheels and Tires-ST Sport CARB / ST
Sport

V-STEM BRUSHEDWHEEL . ................... 605351............. Wheels and Tires

PRO-BRUSHED WHEEL. .. .................... 605318............. Wheels and Tires-ST Sport CARB / ST

Appendix B-2 Service Parts Manual



OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION
Sport

DOMINATOR POLISHEDWHEEL ............... 605319............. Wheels and Tires
DOMINATOR BRUSHED WHEEL. . .............. 605320............. Wheels and Tires
CHROME CENTER CAP-SPOKED WHEEL. . ... ... 604929............. Wheels and Tires
NUT, LUG-CHROME . ... ... ... 605310............. Wheels and Tires
V-STEM-POLISHED SPOKED WHEEL. ........... 605311............. Wheels and Tires
PATHFINDER TIRE 22X11-10. . ................. 604928............. Wheels and Tires
PATHFINDER TIRE POLISHED WHEEL LH. ....... 604930............. Wheels and Tires
PATHFINDER TIRE POLISHED WHEELRH . ... ... 605228............. Wheels and Tires
WHEEL ASSEMBLY - TERRATRAC ............. 608915............. Wheels and Tires - ST 400/ ST SPORT

Service Parts Manual

Appendix B-3



Notes:







EZ I

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department



	BRM 23.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111G01 RETAINING RING, S.S. 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 4
	103
	104 24939G2 SPINDLE CAP ADAPTER 2
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 607033 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	CAB 9.pdf
	1 72684G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC.) (ST 350) 1
	2
	3 75855G01 VINYL DOOR KIT 1
	4 75856G** STEEL DOOR KIT 1
	5
	6
	7
	8 74244G01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 9 -17) 1
	9 9PWM85 WIPER MOTOR (INCLUDES ITEMS 10 - 14) 1
	10 * SPACER 1
	11 * SHAFT COVER (SEAL) 1
	12 * NUT 1
	13 * BOLT 1
	14 * WASHER 1
	15 9PWA WIPER ARM 1
	16 9PWB WINDSHIELD WIPER BLADE 1
	17 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) 1
	18
	19 74245G01 STROBE LIGHT KIT (INCLUDES ITEMS 20 - 24) 1
	20 9PSLRL STROBE LENS 1
	21 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) 1
	22 9E002 TOGGLE SWITCH 1
	23 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) 1
	24 9PB001 BRACKET 1
	25
	26 74247G01 WORK LIGHT KIT (INCLUDES ITEMS 27 - 30) 1
	27 9LW1A WORK LIGHT (INCLUDES HARDWARE) 2
	28 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) 1
	29 9E002 TOGGLE SWITCH 1
	30 9PB001 BRACKET 1
	31
	32 74248G01 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 33 - 35) 1
	33 9PDF FAN 1
	34 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) 1
	35 9PFHK HARDWARE KIT 1
	36
	37 74250G01 SWITCH PANEL KIT (INCLUDES ITEMS 38 - 52) 1
	38 9PSF1-001 SWITCH PANEL 1
	39 9PSF1-002 MOUNTING BRACKET AND HARDWARE 1
	40 9PSF1-003 ADHESIVE LABELS 1
	41 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) 2
	42 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) 3
	43 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) 1
	44 9PSF1-007 FLEX LOOM, 5/8" X 10 FT LG (NOT ILLUSTRATED) 1
	45 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED) 6
	46 9PSF1-009 WIRE TIE (NOT ILLUSTRATED) 14
	47 9PSF1-010 BOLT, 1/4 - 20 X 7/8" LG 2
	48 9PSF1-011 WASHER, 1/4" 4
	49 9PSF1-012 NYLON WASHER, 1/4" 2
	50 9PSF1-013 LOCK NUT, 1/4 - 20 2
	51 9PSF1-014 10 GA WIRE (RED 8") (NOT ILLUSTRATED) 1
	52 9PSF1-015 10 GA WIRE (BLACK 8") (NOT ILLUSTRATED) 1
	53
	54
	55 6E03T BED SPACER 2
	56

	CLT 11.pdf
	1 602000 DRIVE CLUTCH 1
	2
	3 606245 BOLT, M12 - 1.25 X 160MM LG 1
	4 606239 WASHER, M12 1
	5 606230 WASHER 1
	6
	7 602001 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE 1
	9 608210 SCREW, M4 X 25 3
	10 608204 RAMP BUTTON 3
	11 * CAM 1
	12
	13 608209 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 608211 HEAVY DUTY RETAINING RING 1
	16
	17 606243 BOLT, M12 - 1.25 X 120MM LG 1
	18 606239 WASHER, M12 1
	19
	20 606136 DRIVE BELT 1

	ELE 11_new.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G1 TERMINAL COVER 3
	3
	4
	5 24775G* BATTERY, 12V 1
	6 * BOLT, 5/16 - 18 X 1 1/4" LG 2
	7 * LOCK WASHER, 5/16" (SILICON BRONZE) 2
	8 * NUT, 5/16 - 18 (SILICON BRONZE) 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00571G2 WASHER, 5/16" (STAINLESS STEEL) 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	19 11027G1 LOCK NUT, 5/16 - 18 2
	20 26676G01 FLANGED BOLT 1
	21 606264 BOLT, M6-1 X 20 1
	22
	23 25972G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	24 605821 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED ) AR
	26 73049G01 COVER FNR 1
	27 16469G1 WASHER, 1/4" 1
	28 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 BOLT, 1/4 - 20 X 1 1/4" LG 1
	35 11027G2 LOCK NUT, 1/4 - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G08 BOLT, 1/4 - 20 X 1" LG 1
	39 27153G01 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16" 2
	43 * NUT, 5/16 - 24 2
	44 00559G5 WASHER, # 10 2
	45 14390G10 LOCKNUT, #10-24 2
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4 - 20 1
	48 73446G01 FASTON TAB, 90˚ 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4") 1
	50 12914G01 PUSH ON MALE TERMINAL 1
	51 35211G01 FUSE BLOCK 1
	52 00379G2 RIVET, 1/8" X 13/16" LG 2
	53 35212G01 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56 00567G5 LOCK WASHER, #10 1
	57 32860G1 HORN 1
	58 00414G5 BOLT, 1/4 - 20 x 5/8" LG 1
	59 00559G7 WASHER, 1/4" (STAINLESS STEEL) 1
	60 14390G4 LOCK NUT, 1/4 - 20 1
	61
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	67 00526G4 NUT, #10-32 1
	68
	69 22523G01 HEADLIGHT (INCLUDES ITEM 70) 2
	70 01085G01 SCREW, #10 - 24 X 2 - 1/7 4
	71 74337G01 JUMPER WIRE (HEADLIGHT) 2
	72
	73
	74 20570G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 75 - 80) 2
	75 20574G3 TURN SIGNAL LIGHT 1
	76 00660G7 WASHER, 1/4" (STAINLESS STEEL) 1
	77 20606G1 WIRE ASSEMBLY 1
	78 00567G7 LOCK WASHER, 1/4" 1
	79 00532G1 NUT, 1/4 - 20 1
	80 18995G1 PUSH-ON TERMINAL (MALE) 1
	81
	82
	83 20574G4 LENS, AMBER 1
	84 00118G5 SCREW, #6 - 18 X 5/8" LG 4
	85 74056G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) 1
	86 74056G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) 1
	87 32739G2 TAILLIGHT ASSEMBLY (COMPLETE) 2
	88
	89
	90 606887 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) 1
	91 17867G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106) 1
	92 21640G1 TURN SIGNAL FLASHER 1
	93 32307G3 FLEX LOOM, 3/8 X 8" LG 1
	94 17618G1 WIRE TIE 2
	95 20965G3 STEERING COLUMN COVER 1
	96
	97
	98 606045 WIRE HARNESS (ACCESSORY) 1
	99 18602G1 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	100 00568G6 LOCK WASHER, 3/4" 1
	101 17137G1 FACE NUT, 3/4 - 20 1
	102 17063G1 IGNITION KEY 1
	103 605830 WIRE HARNESS (KEY SWITCH) 1
	104
	105
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	107 71131G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	108 21553G1 FUEL GAUGE 1
	109 23474G1 INDICATOR LIGHT 1
	110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	111 25978G122 18 GA WIRE (RED 6") 1
	112
	113
	114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	115 74693G01 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) 1
	116 73522G03 CONSOLE INSERT PLATE 1
	117
	118 20271G10 HOLE PLUG 1
	119
	120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	121
	122
	123
	124 607285 HOUR METER KIT (INCLUDES ITEMS 125 - 127) 1
	125 603720 HOUR METER 1
	126 603721 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1

	EMT 9.pdf
	1 72010-G01 FRONT ENGINE MOUNT 1
	2 72011-G01 REAR ENGINE MOUNT 1
	3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	4 00566-G2 LOCK WASHER, 7/16" 4
	5 00922-G3 WASHER, 7/16" 4
	6
	7 72253-G02 MOUNT BRACKET 1
	8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG 2
	9 00643-G1 WASHER, 3/8" 2
	10 11098-G5 LOCK NUT, 3/8 - 16 2
	11
	12 70269-G01 CROSSMEMBER BRACE 1
	13 72016-G01 SPACER 2
	14 00438-G7 BOLT, 5/16 - 18 X 7/8" LG 2
	15 01110-G03 WASHER, 5/16" 2
	16 01109-G01 LOCK NUT, 5/16 - 18 2
	17
	18
	19 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG 1
	20 15121-G1 WASHER, 1 1/4" X 3/8" 1
	21 72050-G01 PLASTIC WASHER, 2 1/2" x 5/8" 4
	22 72051-G01 WASHER, 2 1/2" X 5/8" 2
	23 72015-G01 ISOLATION MOUNT 1
	24 72051-G02 WASHER, 2 1/2" X 11/32" 1
	25 11098-G5 LOCK NUT, 3/8 - 16 1
	26
	27
	28 70527-G02 ENGINE GUARD 1
	29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	30 00566-G2 LOCK WASHER, 7/16" 4
	31 00922-G3 WASHER, 7/16" 4
	32
	33
	34 00439-G2 BOLT, 5/16 - 18 X 1 1/8" LG 1
	35 11098-G6 LOCK NUT, 5/16 - 18 1
	36
	37
	38 72035-G01 ‘U’ BOLT, 7/16 - 14 2
	39 00922-G3 WASHER, 7/16" 4
	40 00734-G1 LOCK NUT, 7/16 - 14 4

	WEA 10.pdf
	1 75040-G0* SUN TOP KIT (INCLUDES ITEMS 2 -21) 1
	2 27069-G0* SUN TOP 1
	3 75044-G06 HARDWARE KIT (INCLUDES ITEMS 4 - 21) 1
	4 75045-G05 FRONT STRUT 1
	5 75838-G03 REAR STRUT (DRIVER SIDE) 1
	6 75838-G04 REAR STRUT (PASSENGER SIDE) 1
	7 75465-G01 FASTENING HARDWARE KIT (INCLUDES ITEMS 8 - 21) 1
	8 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	9 00905-G8 LOCK WASHER, 5/16" 4
	10 75048-G01 SPACER, 1/2" 2
	11 00570-G2 WASHER, 5/16" 6
	12 00685-G7 BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL) 4
	13 01110-G03 WASHER, 5/16" (STAINLESS STEEL) 8
	14 75048-G04 SPACER 2
	15 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 4
	16 00753-G5 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	17 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	18 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	19 75051-G01 PLASTIC SPACER 4
	20 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	21 19853-G1 END CAP, 1" 2
	22
	23
	24
	25
	26 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 27 - 29) 1
	27 19496-G1 REAR VIEW MIRROR 1
	28 19502-G2 SUPPORT BRACKET 1
	29 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	30
	31 75367-G** 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 32 - 33) 1
	32 * ENCLOSURE 1
	33 * VELCRO AR
	34
	35
	36 71966-G01 WINDSHIELD KIT (FULL)(REQUIRES SUN TOP KIT) (INCLUDES ITEMS 37- 43 1
	37 71954-G01 WINDSHIELD (FULL) (LEXAN) 1
	38 75528-G01 SASH, 26" LG 2
	39 71956-G03 SCREW, 1/4 - 20 X 1 3/4" LG (STANILESS STEEL) 2
	40 71956-G04 WASHER, 1/4" (STAINLESS STEEL) 4
	41 71956-G06 RUBBER GROMMET 2
	42 71956-G05 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	43 EGWHL14 SAFETY LABEL (NOT ILLUSTRATED) 1
	44
	45 71966-G02 WINDSHIELD KIT (FOLD DOWN) (REQUIRES SUN TOP KIT) (INCLUDES ITEMS 46 - 47 AND 39 - 43) 1
	46 71955-G01 WINDSHIELD (SPLIT) (LEXAN) 1
	47 75528-G02 SASH, 12" LG 2
	48
	49
	50
	51 71966-G03 WINDSHIELD KIT (FULL) (REQUIRES SUN TOP KIT) ( INCLUDES ITEMS 52 - 53 AND 39 - 43) 1
	52 71960-G01 WINDSHIELD (FULL) 1
	53 75528-G01 SASH, 26" LG 2
	54
	55
	56
	57
	58 71966-G04 WINDSHIELD KIT (FOLD DOWN)(REQUIRES SUN TOP KIT) (INCLUDES ITEMS 59 - 60 AND 39 - 43) 1
	59 71961-G01 WINDSHIELD (SPLIT) 1
	60 EGWHC10 SASH, 12" LG 2
	61
	62
	63
	64
	65
	66
	67 74496-G0* SUN TOP KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 68 - 77) 1
	68 74466-G01 MOUNTING BRACKET 1
	69 00438-G5 BOLT, 5/16 - 18 X 5/8" LG 4
	70 00565-G8 LOCK WASHER, 5/16" 4
	71 00532-G3 NUT, 5/16 - 18 4
	72 74497-G0* SUN TOP 1
	73 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 8
	74 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL) 2
	75 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	76 00753-G7 SCREW, 1/4 - 20 X 2 1/2" LG (STAINLESS STEEL) 2
	77 74469-G01 SPACER 2
	78
	79 74542-G01 WINDSHIELD KIT (WITH BRUSH GUARD) (INCLUDES ITEMS 80 - 85) (Replacement Parts available from Eagle Parts, 706-790-6687) 1

	SPC.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	WIN 9.pdf
	Notes:
	1 74259-G02 WINCH KIT (INCLUDES ITEMS 2 - 73) (ST 350) 1
	2 600792 WINCH ASSEMBLY, T1500 1
	3 74271-G01 WINCH MOUNTING TUBE 1
	4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LG 2
	5 00571-G2 WASHER, 5/16" 4
	6 00891-G3 LOCK NUT, 5/16 - 18 2
	7 21317-G1 CLEVIS PIN, 5/8" x 3" LG 1
	8 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 1
	9 74286-G02 REMOTE SOLENOID (INCLUDES ITEMS 10 - 35) 1
	10 74256-G02 SOLENOID KIT 1
	11 72278-G01 WIRE HARNESS (SOLENOID to BATTERY) 1
	12
	13
	14
	15 600798 WIRE HARNESS (SOLENOID to REAR WINCH) (INCLUDES 16 - 19) 1
	16 600794 8 GA WIRE ( YELLOW 67") 1
	17 600793 8 GA WIRE ( BLUE 67" ) 1
	18 20436-G1 FLEX LOOM ( BULK ) 49" 1
	19 73235-G01 CONNECTOR 1
	20 74326-G01 MOUNTING BRACKET 1
	21 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 3
	22 23726-G1 SPACER, 1/4" 3
	23 14390-G4 LOCK NUT, 1/4 - 20 3
	24 600801 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28) 1
	25 19077-G1 16 GA WIRE ( BLUE 14" ) 1
	26 20216-G1 16 GA WIRE ( WHITE 14" ) 1
	27 19080-G1 16 GA WIRE ( YELLOW 14" ) 1
	28 17313-G1 FLEX LOOM ( BULK ), 4" 1
	29 600795 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33) 1
	30 600794 8 GA WIRE ( YELLOW 94" ) 1
	31 600793 8 GA WIRE ( BLUE 94" ) 1
	32 20436-G1 FLEX LOOM, 75 5/8" ( BULK ) 1
	33 73235-G01 CONNECTOR 1
	34 600482 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) 1
	35 * CIRCUIT BREAKER WITH BRACKET 1
	36 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 2
	37 14390-G4 LOCK NUT, 1/4 - 20 2
	38
	39
	40 74289-G01 CONNECTOR MOUNT PLATE 1
	41 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 2
	42 00559-G5 WASHER, #10 2
	43 00921-G8 LOCK NUT, #10 - 32 2
	44 00156-G8 SCREW, #10 - 32 X 1" LG 2
	45 00526-G4 NUT, #10 - 32 2
	46
	47 87-10490 KNOB ASSEMBLY, T-SERIES F/W 1
	48 87-22381 TENSION PLATE 1
	49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8 2
	50 89-22291-01 SCREW, ST HEX SKY FH, M6 X 1 X 20 2
	51 87-22394 BASEPLATE ASSEMBLY, T-SERIES 1
	52 AS REQ’D WASHER, .020 OR .030 THICK A/R
	53 87-10466 BUSHING, T-SERIES 1
	54 87-23309-01 SET SCREW, M5 X 0.8 X 6 1
	55 87-22397 DRUM ASSEMBLY 1
	56 87-10470 DRUM SUPPORT BUSHING 1
	57 87-33257 DRUM SUPPORT PLATE 1
	58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 4
	59 87-33251 ROTATOR GEAR, T-SERIES 1
	60 87-22380 CARRIER ASSEMBLY, T-SERIES 1
	61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES 1
	62 87-33249 MOTOR, 12 VOLT 1
	63 87-22401 MOTOR PINION GEAR 1
	64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET 1
	65 89-32300 HANDSAVER BAR 1
	66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES 1
	67 90-22117 REMOTE CONTROL ASSEMBLY 1
	68 92-20172 SOLENOID, 12 VOLT 2
	69 90-32070 SOLENOID BACK PLATE 1
	70 90-31079 SOLENOID COVER 1
	71
	72
	73 71489-G01 LABEL (READ INSTRUCTIONS) 1


	CAC 2.pdf
	1 607955 CARBURETOR (INCLUDES ITEMS 3 - 22) 1
	2
	3 607956 MAIN JET (#106) 1
	4 607957 PILOT JET (#52) 1
	5 603585 PLUG 1
	6
	7 603586 NEEDLE VALVE 1
	8 603587 FLOAT 1
	9 603588 FLOAT PIN 1
	10 603589 FLOAT BOWL GASKET 1
	11 603590 FLOAT CHAMBER 1
	12 603592 BOWL SCREW 1
	13 603591 BOWL GASKET 1
	14 603583 CHOKE BRACKET 1
	15 603598 BREATHER TUBE 1
	16 603596 CLAMP, INTAKE TUBE 1
	17 603597 CLAMP CYLINDER HEAD TUBE 1
	18 603594 INTAKE TUBE 1
	19 603593 CHOKE GASKET 2
	20 603595 NUT, M6 X 1.0 2
	21 608023 THROTTLE ROD ATTACHMENT BUSHING 1
	22 603584 STUD BOLT 2
	23 607684 MAIN JET (#102) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	24 607683 MAIN JET (#104) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	25 605868 CHOKE CABLE (SWB) 1
	26 00568G4 LOCK WASHER, 9/16" 1
	27 00545G4 JAM NUT, 9/16 - 18 1
	28 72155G02 RETAINER 1
	29 72154G01 CHOKE CABLE ADAPTER 1
	30 605793 CHOKE CABLE (MWB) 1

	Opt&Acc.pdf
	OPTIONS/ACCESSORIES

	M- FrontSusp and Steering.pdf
	1 606989 FRONT AXLE 1
	2 70930-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 3 - 9) 1
	3 70802-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	4 25146-G1 GREASE SEAL 1
	5 11750-G2 ROLLER BEARING AND RACE ASSEMBLY 2
	6 35886-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 7) 1
	7 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	8 12093-G1 CASTELLATED NUT, 1 - 14 1
	9 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	10 70931-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 4 - 9, 11) 1
	11 70803-G01 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	12 00407-G6 BOLT, 1/2 - 13 X 6" LG 2
	13 00560-G3 WASHER, 1/2" 4
	14 70745-G01 KING PIN TUBE 2
	15 70754-G01 THRUST WASHER, 1" (STAINLESS STEEL) 2
	16 14390-G6 LOCK NUT, 1/2 - 13 2
	17 76419-G01 SHOCK ABSORBER 2
	18 10435-G1 SHOCK ABSORBER WASHER 8
	19 10194-G1 RUBBER BUSHING 8
	20 00532-G6 NUT, 3/8 - 24 4
	21 70664-G03 LEAF SPRING (HEAVY DUTY) 2
	22 70163-G03 SPRING PLATE 4
	23 00734-G1 LOCK NUT, 7/16 - 14 12
	24 00463-G11 BOLT, 7/16 - 14 X 1 3/4" LG 12
	25 70964-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 26 - 37) 1
	26 * STEERING BOX INSTALLATION TAG 1
	27 70694-G01 RACK EXTENSION 1
	28 * JAM NUT, 1/2 - 20 1
	29 70961-G01 RACK BOOT 1
	30 12416-G2 WIRE TIE 1
	31 11391-G8 CLAMP, 1 13/16 - 2 3/8" 1
	32 70638-G01 PINION SEAL 1
	33 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 34 -37) 1
	34 50641-G1 RUBBER BOOT 1
	35 50209-G2 CASTELLATED NUT, 7/16 - 20 1
	36 10387-G2 GREASE FITTING, STRAIGHT 1
	37 10389-G3 COTTER PIN, 3/32" X 1" LG 1
	38 00464-G6 BOLT, 7/16 - 14 X 2 3/4" LG 3
	39 10044G01 VINYL CAP 2
	40 70667-G02 SPACER 3
	41 31539G1 NYLON CLAMP 4
	42 70509G01 SHOCK ABSORBER BOOT 2
	43 00560-G2 FLAT WASHER, 7/16" 6
	44 00734-G1 LOCK NUT, 7/16 - 14 3
	45 70607-G01 STEERING SHAFT 1
	46 70758-G05 STEERING COLUMN KIT (INCLUDES ITEMS 47,48 & 69) 1
	47 70610-G03 STEERING COLUMN 1
	48 28569-G01 STEERING COLUMN BUSHING 1
	49 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 50, 51) 1
	50 01055-G01 BOLT, M8 X 1.25 - 05 1
	51 00565-G8 LOCK WASHER, 5/16" 1
	52 70751-G01 RETAINING RING (INTERNAL) 1
	53 70888-G01 RETAINING RING (EXTERNAL) 1
	54 15112-G1 BALL BEARING 1
	55 70887-G01 WAVE WASHER 1
	56 602980 STEERING WHEEL 1
	57 71950-G01 CLIPBOARD 1
	58 14390-G2 LOCK NUT, 5/8 - 18 1
	59 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 60 - 64) 1
	60 70897-G02 THREADED ROD (24" LG) 1
	61 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	62 01069-G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	63 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	64 01069-G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	65 00734-G1 LOCK NUT, 7/16 - 14 2
	66
	67 01006-G01 BOLT, 3/8 - 16 x 1 1/4" LG 4
	68 00879 -G1 LOCK WASHER, 3/8" 4
	69 01022-G01 SCREW #6 - 20 x 5/16" LG 1
	70 70648-G01 FLANGED BEARING 1
	71 70749-G01 BEARING 1
	72 605642 STEERING RACK COVER 1
	73 15058-G1 RIVET 2
	74 71147-G01 STEERING WHEEL COVER 1
	75 70990-G03 SPRING FRONT CANT LEAF 2
	76 604572 PL, WINCH RECEIVER RETAINER 4
	77 604559 WELDMENT, WINCH RECEIVER 3
	78 00462-G8 SCREW, HEXAGON HEAD 7/16 - 14 4

	FUEL SYSTEM 1200_2009.pdf
	1
	2 620182 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 8) 1
	3
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 606067 ROLLOVER VALVE 1
	8 607479 CARB STANDARD FUEL TANK 1
	9 605701 STANDARD FUEL TANK 1
	10 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	11 605521 FUEL TANK ASSEMBLY (includes items 4, 5 & 9) 1
	12 605704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 10) 1
	13 20048G2 FUEL LEVEL SENDING UNIT (includes items 14 & 15) 1
	14 * GASKET 1
	15 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10 - 32 X 1/2 5
	16 72229G01 FUEL TANK ADAPTER 1
	17 72230G01 FLAT HEAD PHILLIPS SCREW, #6 - 32 X .50 2
	18
	19 72282G01 FUEL FILL CAP 1
	20 606211 CARB FUEL FILL CAP 1
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26
	27
	28 18292G1 HOSE CLAMP, .50 DIAMETER 5
	29 607007 FUEL SYSTEM HOSE, 3.25" 1
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, 8" 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE, 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANNISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANNISTER (CARB ONLY) 1
	45 606963 HOSE CLAMP, .41 DIA (CARB ONLY) 4
	46 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 17" 1
	47 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 34" 1
	48 606404 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) 1
	49
	50 32372G6 BLACK TRIM, 6.25 LONG 1
	51
	52 17618G1 NYLON CLAMP 2
	53 604589 CARB LABEL (NOT SHOWN IN ILLUSTRATION) 1

	611857 - SEA Aug 09.pdf
	1 71611G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) 1
	2 71602G** VINYL SEAT BOTTOM COVER 1
	3 71012G01 VINYL TRIM (SEAT BOTTOM) 1
	4 71610G01 SEAT HINGE 2
	5 00720G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 6
	6 71701G01 HIP RESTRAINT (PASSENGER SIDE) 1
	7 71702G01 HIP RESTRAINT (DRIVER SIDE) 1
	8 71204G01 BOLT, 1/4 - 20 X 7/8" LG 8
	9 17074G1 RUBBER PAD 2
	10 604912G** TWO TONE VINYL SEAT BOTTOM 1
	11
	12 71274G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 13, 14) 1
	13 18144G** VINYL SEAT BACK COVER 1
	14 74889G01 PLASTIC SEAT BACK COVER (BLACK) 1
	15 604916G** TWO TONE VINYL SEAT BACK 1
	16
	17 71446G02 SEAT BACK SUPPORT 1
	18
	19 00438G8 BOLT, 5/16 - 18 X 1" LG 5
	20 00571G2 WASHER, 5/16" 6
	21 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 5
	22 605776 BRACKET 1
	23
	24 75900G02 SEAT BACK SUPPORT BRACKET 2
	25 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	26 00560G1 WASHER, 3/8" 4
	27 11098G5 LOCK NUT, 3/8 - 16 4
	28
	29
	30 74947G01 BED BUMPER BRACKET 2
	31
	32 605056 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	33 00664G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	34

	STG 9.pdf
	1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43) 1
	2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) 1
	3 26871-G01 REAR BALL BEARING 1
	4 26872-G01 FRONT BALL BEARING 1
	5 26873-G01 BEARING HOLDER 1
	6
	7
	8 26875-G01 FIELD COIL 1
	9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) 2
	10 * NUT 2
	11 * LOCK WASHER 2
	12 * WASHER 2
	13 * INSULATOR 1
	14 26877-G01 POLE CORE SETSCREW 4
	15 26878-G01 FRONT COVER 1
	16 27879-G01 REAR COVER 1
	17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) 2
	18 * TERMINAL 2
	19 * INSULATOR 2
	20 * INSULATOR 2
	21 * WASHER 4
	22 * LOCK WASHER 4
	23 * NUT 4
	24
	25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) 1
	26 26658-G01 BRUSH 4
	27 26882-G01 BRUSH SPRING 4
	28 26883-G01 BRUSH CONNECTOR 2
	29
	30 26884-G01 KEY 1
	31 * PULLEY 1
	32 26886-G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) 1
	33 * NUT 1
	34 * LOCK WASHER 1
	35 * SCREW 3
	36 * SCREW 4
	37 * SCREW 2
	38 26887-G01 BRUSH 1 COVER 3
	39 26888-G01 BRUSH 2 COVER 2
	40 26889-G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) 2
	41 * BOLT 2
	42 * LOCK WASHER 2
	43 * WASHER 2
	44
	45
	46
	47 00938-G4 BOLT, 1/2 - 13 X 8" LG 1
	48 00560-G3 WASHER, 1/2" 2
	49 00566-G3 LOCK WASHER, 1/2" 1
	50 00533-G1 NUT, 1/2 - 13 1
	51
	52 28617-G01 STARTER / GENERATOR ADJUSTER 1
	53 00544-G5 JAM NUT, 3/8 - 16 1
	54 00532-G5 NUT, 3/8 - 16 1
	55 00560-G1 WASHER, 3/8" 1
	56 12064-G4 PUSH NUT, 5/16" 1
	57
	58 26414-G01 STARTER / GENERATOR BELT 1

	611857 ACL _July09.pdf
	1 606990 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 34) 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 SCREW, #8 - 16 X 1/2" LG 4
	4 25853G03 PEDAL BOX AND COVER 1
	5 00684G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	6 25861G01 MICRO SWITCH 1
	7 01050G01 SCREW, #4 - 20 X 5/8" LG 2
	8 72716G01 MICRO SWITCH CAM 1
	9 15126G1 LOCK NUT, 5/16 - 24 1
	10 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG 1
	11 00532G4 NUT, 5/16 - 24 2
	12 17677G1 SPRING RETAINER 1
	13 17979G1 ACCELERATOR ROD BUSHING 1
	14 73046G01 COMPRESSION SPRING 1
	15 17677G2 SPRING RETAINER 1
	16 72072G01 ACCELERATOR ROD 1
	17 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	19 17838G1 NYLON BUSHING 3
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	22 74432G01 PEDAL PIVOT PIN 1
	23 12064G6 PUSH NUT, 9/32" 1
	24 12730G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) A/R
	25 72201G04 WIRE HARNESS (PEDAL BOX) 1
	26
	27
	28 608608 ACCELERATOR CABLE 1
	29
	30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33) 1
	31 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 32- 33) 1
	32 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	33 27512-G01 ACCELERATOR PEDAL PAD 1
	34 * ACCELERATOR PEDAL
	35 00715G2 BOLT, 5/16 -18 X 4/5" LG 4
	36 612487 PLATE, BRACKET 1
	37 00414G6 SCREW, HEX HEAD 4
	38 00654G2 NUT ( STAINLESS ) 4
	39 01110G01 FLAT WASHER 4
	40
	41
	42
	43 606083 UPPER GOVERNOR BRACKET 1
	44 606005 LOWER GOVERNOR BRACKET 1
	45 606265 BOLT, M6 - 1 X 12 1
	46 606421 BOLT, M6 - 1 X 30 1
	47 450452 NUT, M6 - 1.0 1
	48 606283 GOVERNOR LEVER BUSHING 1
	49 606284 GOVERNOR ROD 1
	50 603890 GOVERNOR ROD GUARD 1
	51 606264 BOLT, M6 - 1 X 20 1
	52 606262 BOLT, M8 - 1.25 X 16 1
	53 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET 1
	54 606256 BOLT, M10 - 1.25 X 16 2
	55 14601G11 RIVET 1
	56 608527 GOVERNOR WARNING DECAL 1
	57 00915G1 WASHER 1
	58 606199 GOVERNOR COVER 1
	59 17618G1 NYLON CLAMP 2

	606915_Engine and muffler.pdf
	ENGINE AND MUFFLER
	1 607154 ENGINE, GAS, 13HP, NON-GOLF 1
	2 606390 DIP STICK, LOW (ST SPORT II G CARB) 1
	3 606391 DIP STICK, HIGH 1
	4 607454 OIL FILTER 1
	5 607462 SPARK PLUG (BPR2ES) 1
	6 603557 OIL DRAIN PLUG 1
	7 603562 ’O’ RING, 16MM 1
	8
	9 612266 MUFFLER 1
	10 606982 EXHAUST PIPE 1
	11 606272 WASHER, 8MM 4
	12 606267 NUT, M8 X 1.25 4
	13 606279 NUT, M10 - 1.25 1
	14 606256 BOLT, M10 - 1.25 X 25 3
	15 602330 BOLT, M8 - 1.25 X 30 2
	16 603599 EXHAUST GASKET 2


	BOD _13APR11.pdf
	1 70662-G01 UPPER FLOORPAN 1
	2 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	3
	4 70451G01 LOWER FLOORPAN 1
	5 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	6 70452G01 ACCESS COVER 1
	7
	8
	9 71413G01 SPLASH PANEL 1
	10 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	11
	12
	13 71101G02 COWL SUPPORT BRACKET 1
	14 71102G02 SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG 3
	15 71055G01 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	16
	17 74521G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 18 - 23) 1
	18 74523G01 FRONT BASKET 1
	19 74522G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	20 74522G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	21 00725G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	22 00891G1 LOCK NUT, 3/8 - 16 4
	23 71931G01 LABEL, FRONT BASKET (WARNING) 1
	24
	25 71151G03 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 26 - 29) 1
	26 71153G01 DEFLECTOR (PASSENGER SIDE) 1
	27 71154G01 DEFLECTOR (DRIVER SIDE) 1
	28 00614G5 SCREW, #8 - 18 X 5/8" LG 4
	29 71158G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	30
	31 601781 LABEL (SAFETY) 1
	32 74443G01 LABEL (ANTI-ROLL BACK) 1
	33 35968G01 LABEL (T-HOLDER COVER) 1
	34
	35
	36
	37
	38
	39 71115G01 VINYL TRIM 2
	40 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	41
	42
	43 75459G01 GLOVE BOX DOORS (BOTH SIDES) 1
	44 75459G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	45 75459G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	46
	47
	48
	49 71468GXX COWL (See COLOR CODE in HOW TO USE Section of Manual) 1
	50 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 7
	51
	52 605434 OVAL NAMEPLATE (E-Z-GO) 1
	53 28907G01 OVAL NAMEPLATE (JACOBSON) 1
	54 617803 OVAL NAMEPLATE (BAD BOY BUGGIES) 1
	55 71338G01 FENDER FLARE (DRIVER SIDE) 1
	56 71338G02 FENDER FLARE (PASSENGER SIDE) 1
	57 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	58
	59
	60
	61
	62
	63
	64
	65 74265G02 BUMPER 1
	66
	67
	68 75048G04 SPACER, 1" 2
	69 00570G2 WASHER, 5/16" 2
	70 00905G8 LOCK WASHER, 5/16" 4
	71 01035G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	72 75048G01 SPACER 2
	73
	74 70995-G02 FLOOR MAT W/HORN HOLES 1
	75
	76
	77 70244G03 SPLASH PANEL 1
	78 00715G2 BOLT, 5/16 - 18 X 4/5" LG 4
	79 00438G8 BOLT, 5/16 - 18 X 1" LG (ST 350) 2
	80 00559G8 WASHER, 5/16" (ST 350) 2
	81 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) (ST 350) 2
	82
	83
	84 600496 BATTERY TRAY 1
	85 00715G2 BOLT, 5/16 - 18 X 4/5" LG AR
	86 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	87 00571G2 WASHER, 5/16" 1
	88 00565G8 LOCK WASHER, 5/16" 1
	89
	90
	91 70629G01 SPLASH PANEL 1
	92 00106G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 2
	93
	94
	95
	96 605763 SEAT FRAME (ST 400) 1
	97 00715G2 BOLT, 5/16 - 18 X 4/5" LG 2
	98
	99
	100
	101
	102
	103
	104 609143GXX SEAT WRAP W/LOUVERS (See COLOR CODE in HOW TO USE Section) 1
	105 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 8
	106 71609G01 SEAT HINGE PLATE 2
	107 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	108 20271G9 HOLE PLUG 1
	109
	110
	111 609168G1XX SIDE PANEL (DRIVER) (See COLOR CODE in HOW TO USE Section) 1
	112 609168G2XX SIDE PANEL (PASSENGER) (See COLOR CODE in HOW TO USE Section) 1
	113 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	114 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	115 16469G1 WASHER, 1/4" 4
	116 609047G1XX SIDE PANEL (DRIVER)(See COLOR CODE in HOW TO USE Section) 1
	117 609047G2XX SIDE PANEL (PASSENGER)(See COLOR CODE in HOW TO USE Section) 1
	118 71439G03 ROCKER PANEL (DRIVER SIDE) (ST 400) 1
	119 71439G04 ROCKER PANEL (PASSENGER SIDE) (ST 400) 1
	120 71440G03 BRACE (DRIVER SIDE) 1
	121 71440G04 BRACE (PASSENGER SIDE) 1
	122 00789G2 SCREW, #10 - 24 X 1 1/4" LG 4
	123 23726G2 SPACER, 1/4" 4
	124 00660G5 WASHER, #10 (STAINLESS STEEL) 4
	125 14390G10 LOCK NUT, #10 - 24 4
	126 71424G01 SPACER (DRIVER SIDE) 1
	127 71424G02 SPACER (PASSENGER SIDE) 1
	128
	129 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	130 23726G2 SPACER, 1/4" 4
	131 00559G7 WASHER, 1/4" 4
	132 14390G4 LOCK NUT, 1/4 - 20 4
	133
	134
	135
	136 74893G01 FENDER (DRIVER SIDE) (ST 400) 1
	137 74893G02 FENDER (PASSENGER SIDE) (ST 400) 1
	138 74893G03 FENDER W/TAIL LIGHT OPENING (DRIVER SIDE)(ST 400) 1
	139 74893G04 FENDER W/TAIL LIGHT OPENING (PASSENGER SIDE)(ST400) 1
	140 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	141
	142
	143
	144 617867 ROCKER PANEL, DRIVER SIDE (BBB) 1
	145 617870 ROCKER PANEL, PASSENGER SIDE (BBB) 1
	146
	147
	148
	149
	150
	151
	152
	153
	154 16816G2 RATCHET FASTENER, 1/4” X 3/4” LG 8
	155 74890G01 REAR PANEL (ST 400) 1
	156 71055G01 RIVET, 3/16” X 1" LG (ALUMINUM) 4
	157
	158 74891G01 SEAT FILLER PANEL (DRIVER SIDE) 1
	159 74891G02 SEAT FILLER PANEL (PASSENGER SIDE) 1
	160 10570G10 RIVET, 5/32” X 9/16” LG (STAINLESS STEEL) 6
	161
	162
	163 74099G01 LABEL (TILT WARNING) 2
	164 620312 LABEL (E-Z-GO, LARGE) 2
	165 620313 LABEL (E-Z-GO, MEDIUM) 2
	166 620323 LABEL (ST 400) 2
	167 620325 LABEL (ST SPORT) 2
	168 28915G01 LABEL (JACOBSEN HAULER) (DRIVER SIDE) 1
	169 28915-G02 LABEL (JACOBSEN HAULER) (PASSENGER SIDE) 1
	170 620214 LABEL (4000) 2
	171 605694 SEAT FRAME (ST SPORT) 1
	172 00715G2 BOLT, 5/16 - 18 X 4/5" LG 2
	173
	174 617806 LABEL (BAD BOY BUGGIES) 2
	175
	176
	177
	178
	179
	180
	181
	182 71502G01 ROCKER PANEL (DRIVER SIDE) (ST SPORT) 1
	183 71501G01 ROCKER PANEL (PASSENGER SIDE) (ST SPORT) 1
	184 15058G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	185 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	186 23726G4 SPACER, 5/16" 4
	187 14390G4 LOCK NUT, 1/4 - 20 4
	188 71507G02 SILL PLATE (DRIVER SIDE) 1
	189 71507G01 SILL PLATE (PASSENGER SIDE) 1
	190
	191
	192 74892G01 FENDER (DRIVER SIDE) (ST SPORT) 1
	193 74892G02 FENDER (PASSENGER SIDE) (ST SPORT) 1
	194 74892G03 FENDER WITH TAILLIGHT (DRIVER SIDE) (ST SPORT) 1
	195 74892G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) (ST SPORT) 1
	196 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 10
	197 14390G4 LOCK NUT, 1/4 - 20 4
	198 00642G7 WASHER, 1/4" 8
	199 00414G6 BOLT, 1/4 - 20 X 3/4" LG 4
	200
	201
	202
	203
	204
	205
	206
	207
	208 74348G02 HITCH RECEIVER 1
	209 00198G8 BOLT, 5/16 - 18 X 1" LG 1
	210 00559G8 WASHER, 5/16" 1
	211 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	212 00463G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	213 00922G3 WASHER, 7/16" 4
	214 00734G1 LOCK NUT, 7/16 - 14 4
	215
	216
	217
	218 74492G02 HEAVY DUTY BALL HITCH KIT (INCLUDES ITEMS 224, 230-234) 1
	219 74492G04 ANGLE HITCH KIT (INCLUDES ITEMS 225, 230, 231, 235, 236) 1
	220 74492G06 CLEVIS HITCH KIT (INCLUDES ITEMS 226, 230, 231, 235, 236) 1
	221 74492G08 DROP ANGLE HITCH KIT (INCLUDES ITEMS 227, 230, 231) 1
	222 74492G10 DROP BALL HITCH KIT (INCLUDES ITEMS 228, 230-234) 1
	223 74492G12 DROP CLEVIS HITCH KIT (INCLUDES ITEMS 229, 230, 231, 235, 236) 1
	224 74351G02 HEAVY DUTY HITCH 1
	225 74339G02 ANGLE HITCH 1
	226 74338G02 CLEVIS HITCH 1
	227 74489G02 DROP ANGLE HITCH 1
	228 74491G02 DROP BALL HITCH 1
	229 74495G02 DROP CLEVIS HITCH 1
	230 21317G01 CLEVIS PIN, 5/8" X 3" LG 1
	231 21683G1 COTTER PIN, 15/32" X 2 11/16" LG 1
	232 31757G1 HITCH BALL, 1 7/8" 1
	233 00566G6 LOCK WASHER, 3/4" 1
	234 00702G11 NUT, 3/4 - 16 1
	235 14443G7 CLEVIS PIN, 1/2" X 2 1/2" LG 1
	236 19314G1 COTTER PIN, 2 1/2" LG 1
	237
	238
	239 27731G01 ASH TRAY 1
	240 27736G01 GASKET 1
	241 75108G02 BRACKET 1
	242 00100G4 SCREW, #10 - 16 X 1/2" LG 4
	243
	244 74365G01 GUN HOLDER (Includes all mounting hardware) 1
	245
	246
	247
	248

	PLAS TB-1_15APR11.pdf
	1 73451-G01 BED ASSEMBLY, 40" (INCLUDES ITEMS 2 -11) 1
	2 73447-G01 PLASTIC BED, 40" 1
	3 73454-G01 PIVOT SHAFT 2
	4 73460-G01 SHOULDER BOLT, 1/4 - 20 X 3/4" LG 2
	5 73455-G01 TAILGATE CABLE 1
	6 73450-G01 BOWED ANGLE 1
	7 16705-G2 SCREW, 1/4 - 20 X 5/8" LG (STAINLESS STEEL) 4
	8 73449-G01 EXTRUSION CHANNEL 1
	9 16818-G5 RATCHET FASTENER 4
	10
	11 00415-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	12 74821-G01 BED CAPACITY LABEL 1
	13 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 5
	14 70113-G01 ADJUSTABLE RUBBER BUMPER 2
	15 11027-G1 LOCK NUT, 5/16 - 18 2
	16
	17
	18 74962-G01 BED LATCH 1
	19 71538-G01 LATCH TORSION SPRING 1
	20 71099-G02 PLATE, LATCH 2
	21 71477-G02 RETAINER BRACKET 1
	22 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 4
	23
	24 71704-G01 HANDLE GRIP 2
	25 600110-G01 LABEL 1
	26 16816-G2 RATCHET FASTNER 4
	27 71570-G01 BUSHING 2
	28 71571-G01 CLEVIS PIN 2
	29 00571-G5 WASHER, 1 1/4 X 7/16 2
	30 21683-G1 HAIR CLIP 2
	31 70291-G01 BUSHING 4
	32 71569-G02 SPRING CHANNEL 1
	33 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	34 602904 BED TETHER CABLE 1
	35 00642-G7 WASHER, 1/4" 8
	36 74947-G01 BRACKET, BUMPER 2
	37 71537-G02 GAS SPRING 2
	38 14443-G10 CLEVIS PIN, 1/2" X 2 27/32" LG 1
	39 14443-G12 CLEVIS PIN, 1/2" X 1 3/4" LG 1
	40 21683-G1 HAIR CLIP 2
	41 00642-G7 WASHER, 1/4" 8
	42 01118-G01 SCREW, 1/4 - 20 X 5/8" LG 8
	43 71547-G02 OUTRIGGER CHANNEL 1
	44 72339-G02 PLASTIC BED HEAT SHIELD (GASLONE VEHCLES ONLY) 1
	45 74164-G04 ELECTRIC DUMP KIT ( INCLUDES ITEMS 37 - 54 ) 1
	46 27612-G02 ELECTRIC ACTUATOR, 12 VOLT, 1500 LBS 1
	47 27680-G01 TOGGLE SWITCH 1
	48 27447-G01 TOGGLE GUARD 1
	49 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	50 00150-G4 SCREW, 10 - 24 X 1/2" LG 2
	51 00565-G5 LOCK WASHER, #10 2
	52 21320-G4 CIRCUIT BREAKER 15A 24V 1
	53 17618-G1 WIRE TIE 8
	54 00526-G3 NUT, #10 - 24 2
	55 10570-G9 RIVET, 5/32 X .55 2
	56 25976-G14 14 GA WIRE (RED 5") 1
	57
	58
	59 27613-G01 SPACER 2
	60 74613-G01 HARNESS 1
	1 72647-G01 36" PLASTIC TRUCK BED ASSEMBLY ( INCLUDES ITEMS 2 - 11 ) 1
	2 72648-G01 36" PLASTIC BED 1
	3 72649-G01 36" PLASTIC TAILGATE 1
	4 73450-G01 BOWED ANGLE 1
	5 73454-G01 PIVOT SHAFT 2
	6 73455-G02 TAILGATE CABLE ASSEMBLY 2
	7 00415-G2 HEX HEAD BOLT, 1/4 - 20 X 1.25" LG 2
	8 73460-G01 PHILLIPS SHOULDER SCREW, 1/4 - 20 X .75" 2
	9 73449-G01 TAILGATE CAP 1
	10 16705-G2 PAN HEAD PHILLIPS SCREW, 1/4 - 2 X .62" LG 4
	11 16816-G5 RACHET FASTNER 4
	12
	13
	14 71571-G01 CLEVIS PIN, .50 DIA X 5.25" LG 2
	15 00571-G5 WIDE FLAT WASHER, 1/2" 2
	16 21683-G1 HAIRPIN COTTER 2
	17 71537-G02 GAS SPRING 1
	18 01118-G01 HEX HEAD BOLT W/PATCHLOCK, 1/4 - 20 X .62" LG 8
	19 00642-G7 FLAT WASHER, 1/4" 8
	20 71569-G02 GAS SPRING CHANNEL 1
	21 70291-G01 FLANGED URETHANE BUSHING 4
	22 602904 CABLE ASSEMBLY 1
	23 72339-G02 PLASTIC BED HEAT SHIELD 1
	24 76423-G01 TRUCK BED FRAME 1
	25 71283-G02 ELECTRIC LIFT BRACKET 1
	26 00439-G2 HEX HEAD BOLT, 5/16 - 18 X 1.25" LG 4
	27 00642-G8 FLAT WASHER, 5/16" 8
	28 11098-G6 LOCK NUT, 5/16 - 18 2
	29 00415-G6 HEX HEAD BOLT, 1/4 - 20 X 1.75" LG 2
	30 00891-G2 LOCK NUT, 1/4 - 20 2
	31 00462-G7 HEX HEAD BOLT, 7/16 - 14 X .875" LG 2
	32 00734-G1 NUT, 7/16 - 14 2
	33 14443-G10 CLEVIS PIN, .50 DIA X 3" LG 1
	34 14443-G12 CLEVIS PIN, .50 DIA X 2.2" LG 1
	35
	36
	37 74962-G01 WELDMENT LATCH BED 1
	38 71477-G02 BRACKET 1
	39 71099-G02 LATCH PLATE 2
	40 71538-G01 TORSION SPRING 1
	41
	42
	43 01118-G01 SCREW, 1/4 - 2 X 5/8" LG 4
	44 71704-G01 HANDLE GRIP 2
	45 70113-G01 ADJUSTABLE BUMPER 2
	46 11027-G1 LOCK NUT, 5/16 - 18 2
	47 74947-G01 BUMPER BRACKET 2
	48
	49
	50 602977 LATCH PLATE (DRIVER SIDE) 1
	51 602978 LATCH PLATE (PASSENGER SIDE) 1
	52 01014-G03 CARRIAGE BOLT, 1/4 - 20 X .75" LG 4
	53 00559-G7 WASHER, 1/4" 4
	54 14390-G4 LOCK NUT, 1/4 - 20 4
	55
	56
	57 74164-G04 ELECTRIC DUMP KIT ( INCLUDES ITEMS 58 - 75 ) 1
	58 27612-G02 ELECTRIC ACTUATOR 36 V 1
	59 27680-G01 TOGGLE SWITCH 1
	60 27447-G01 TOGGLE GUARD 1
	61 74165-G02 CIRCUIT BREAKER MOUNTING BRACKET 1
	62 00150-G4 SCREW, 10 - 24 X .50" LG 2
	63 00565-G5 LOCK WASHER, #10 2
	64 21320-G3 CIRCUIT BREAKER 15A 24V 1
	65 17618-G1 WIRE TIE 8
	66 00526-G3 NUT, #10 - 24 2
	67 10570-G9 RIVET, 5/32 X .55 2
	68 25976-G14 14 GA WIRE ASSEMBLY (RED 5") 1
	69 71489G01 READ INSTRUCTIONS DECAL 1
	70
	71 74163-G01 WIRE HARNESS, ELECTRIC DUMP 1
	72 14443-G10 CLEVIS PIN, .50" DIA X 2.88" LG 1
	73 14443-G11 CLEVIS PIN, .50" DIA X 1.75" LG 1
	74 21683-G1 COTTER PIN, 15/32" X 2 13/16" LG 2
	75 27613-G01 SPACER 2
	76
	77
	78 71547-G02 OUTRIGGER CHANNEL 1
	79 00642-G7 WASHER, 1/4" 8
	80 01118-G01 HEX HEAD BOLT, 1/4 - 20 X .62" LG 8
	81
	82 16812-G2 RATCHET FASTENER 2
	83 600821 LABEL EZGO MPT 2
	84 74821-G05 BED CAPACITY LABEL (250 LB) 1
	85 71055-G01 RIVET, 3/16" 5

	TB 27Apr2011.pdf
	1 615610 STEEL-ALLUMINIUM BED ASSEMBLY (INCLUDES ITEMS 1 -20) 1
	2 614759 BED FRAME WELDMENT 1
	3 615599 DECK PLATE STEEL BED 1
	4 614799 SIDE PANEL LEFT HAND 1
	5 614801 SIDE PANEL RIGHT HAND 1
	6 620833 PANEL FRONT 1
	7 614785 TAILGATE BRACKET LEFT HAND 1
	8 614796 TAILGATE 1
	9 70113G01 ADJUSTABLE RUBBER, BUMPER 2
	10 11027G1 LOCK NUT FLANGED 5/16 -18 2
	11 28083G01 BRAKE COMPENSATOR, BUMPER 2
	12 612976 LATCH ASSEMBLY 2
	13 612977 LATCH KEEPER 2
	14 614781 SCREW M6 X 25 41
	15 601476 LOCK NUT M6 - 1 41
	16 612957 SCREW 10 - 24 X .500 6
	17 606279 NUT M10 - 1.25 2
	18 606235 BOLT M10 - 1.25 X 20 2
	19 615048 BUSHING 2
	20 615611 MAT 1
	21 615092 TAILGATE BRACKET RIGHT HAND 1
	22
	23
	24
	25 71537G02 GAS SPRING 1
	26 21683G1 COTTER PIN 4
	27 14443G12 CLEVIS PIN 4
	28 602904 CABLE ASSEMBLY 1
	29 70291G01 FLANGED BUSHING URETHANE 4
	30
	31
	32 71538G01 TORSION SPRING, BED LATCH 1
	33 71704G01 HANDLE GRIP 2
	34 607072 BED LATCH 1
	35 614788 LATCH CLAMP RIGHT HAND 1
	36 614789 LATCH CLAMP LEFT HAND 1
	37 606421 BOLT M6 - 1 X 30 4
	38 601476 LOCK NUT M6 - 1 4

	i-ii models page_6APR11.pdf
	SERVICE PARTS MANUAL
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	E-Z-GO VEHICLES
	ST 400
	ST400 CARB
	ST SPORT
	ST SPORT CARB
	ST SPORT II CARB
	JAC 4000

	BAD BOY BUGGY VEHICLES
	LD


	BATTERY PROLONGED STORAGE

	HOW TOand IPB-11APR11.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	3. COLOR CODE FOR BODY COMPONENTS
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL
	HOW TO USE THE SERVICE PARTS MANUAL

	FUEL SYSTEM 611857.pdf
	1 620180 CARB FUEL TANK ASSEMBLY (Includes items 3 - 10) 1
	2 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 5 - 15) 1
	3 620179 STANDARD FUEL TANK (CARB III) (Includes item 4) 1
	4 618668 NON-FLOUR FUEL TANK, W/O SENDER UNIT 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 617886 EPA FUEL TANK LABEL 1
	8 606067 ROLLOVER VALVE 1
	9 617885 FUEL TANK CAP (RATCHET) 1
	10 70988G01 SIPHON TUBE GROMMET 1
	11 607479 CARB FUEL TANK, FLOUR (W/SWITCH) (Includes item 12) 1
	12 618669 NON-FLOUR FUEL TANK, W/ SENDER UNIT 1
	13 72230G01 FLAT HEAD MACHINE SCREW 2
	14 20048G2 FUEL LEVEL SENDER 1
	15 72229G01 FUEL TANK ADAPTER 1
	16 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
	17 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
	18 32372G6 BLACK TRIM, 6.25 LONG 1
	19 17618G1 NYLON CLAMP 2
	20
	21 18292G1 HOSE CLAMP,.50 DIAMETER 7
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26 615346 HOSE REDUCER-ID 1/4 X 3/16 1
	27 611181 FUEL SHUT-OFF VALVE 1
	28
	29 615350 FUEL SYSTEM HOSE 2.00" 3
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 8.OO LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANISTER (CARB ONLY) 1

	BRM 23_MAY2012.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 1
	5 70259G02 BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7
	8 70257G01 SERVICE BRAKE PAD 1
	9 70256G01 PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) AR
	18
	19
	20
	21
	22 624711 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 28) 1
	23 28083G01 BRAKE COMPENSATOR BUMPER 2
	24 624690 BRAKE CABLE (DRIVER SIDE) (FOR ST SPORT, ST SPORT II, LD GAS) 1
	25 624703 BRAKE CABLE (PASSENGER SIDE) (FOR ST SPORT, ST SPORT II, LD GAS) 1
	26 624697 BRAKE CABLE (DRIVER SIDE) (FOR ST400) 1
	27 624698 BRAKE CABLE (PASSENGER SIDE) (FOR ST400) 1
	28 28082G01 EQUALIZER BRACKET 1
	29 01111G01 RETAINING RING, S.S. 4
	30 10386G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38 10387G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 70686G02 BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56
	57 70257G01 SERVICE BRAKE PAD 1
	58 70256G01 PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 1" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00645-G2 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77 00642-G8 WASHER - 5/16" 2
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 2
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G1 LUG BOLT, 1/2 - 20 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, 3/4 - 16 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 113 - 121) 1
	113 00532G4 HEX NUT 2
	114 629486 HEX NUT, 5/16 - 24 UNF 1
	115 15121G1 FLAT WASHER (5/16) 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16 - 24 UNF - 2B 1
	121 612557 COMPENSATOR LINK ROD 1

	EMT 9_MAY2012.pdf
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 BOLT, M10 - 1.25 X 25 8
	4 606279 NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 BOLT, M10 - 1.25 X 45 4
	7 603823 FLAT WASHER, M10 X 22 - 2.5 4
	8 606279 NUT, M10 - 1.25 4
	9 608020 BOLT, M10 - 1.25 X 34 4
	10 606246 FLAT HEAD SCREW, M6 - 1 X 12 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G8 HEX HEAD 3/8 - 16, UNC X 2.75 2
	14 11098G5 PLASTIC INSERT LOCK NUT, 3/8 -16 2
	15 627627 FRONT MOUNT BRACKET ASSEMBLY (INCLUDES ITEMS 16 -19) 1
	16 625345 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX NUT, M10 X 1.5 2
	19 608654 SPLIT LOCK WASHER, 10MM 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 HEX HEAD BOLT, 5/16 - 18 x 7/8 2
	22 00559G8 FLAT WASHER, 5/16 2
	23 01109G01 PLASTIC INSERT LOCK NUT, 5/16 -18 UNC............................................ 2
	24 606962 TUBE CLAMP, DBL - 0.72 2
	25 606264 BOLT, HXFL M6 - 1 X 20 1
	26 606265 BOLT, HXFL M6 - 1 X 12 1
	27 00560G2 B TYPE NARROW FLAT WASHER, 7/16 2
	28 27184G12 TUBE, (FUEL SYSTEM) 1
	29 00643G1 FLAT WASHER, 3/8 X 1.0 X .063 2




